
 
NOTICE 

 
 
 

The information contained is for DEALER REFERENCE PURPOSES ONLY.  

MANUALS ARE MODEL AND SERIAL NUMBER SPECIFIC. 

 

If additional printed manuals are required for your shop/office location, order by 

part number through the factory’s Parts Center. 

 

If a retail customer needs replacement manual(s) for a specific unit, contact the 

factory’s Customer Data Center at: 800-829-0051 or 

customerdata@vermeer.com 



This page intentionally left blank.



Parts
Manual

P3.14
Serial No. 401 -  
Order No. 105400ZMB

D100x120II Navigator®
Horizontal Directional Drill



HOW TO USE THE MANUAL

This manual contains illustrations and parts lists of 
components and assemblies which make up the 
machine. Each page consists of the name of the 
assembly or component, a figure number, refer-
ence numbers, part numbers, part names, and the 
quantities of the parts used.

Assembly or component name helps identify the 
illustration and parts list for each figure. This name 
also helps locate the general area of the machine 
where the assembly or component can be located.

Figure numbers are used to identify each assembly 
or component and to group these assemblies or 
components into major categories.

Reference numbers shown in a column refer to the 
numbered parts in the illustration. This ties the part 
in the illustration to the part number and descrip-
tion in the parts list.

An asterisk indicates information about the item 
has changed since the previous release of the 
parts manual. A note in the Remarks column often 
explains the change.

Part numbers are used to identify individual parts 
or part assemblies.

Part descriptions provide the name of the part, plus 
additional information such as dimensional specifi-
cations and what parts are grouped together to 
form part assemblies, which helps you identify the 
part(s).

Quantities listed for each figure are only for that 
assembly or component and not the total used per 
machine.

This parts manual is not intended to be a complete 
guide for machine service or repairs. Contact your 
Vermeer dealer for any of your service or technical 
requirements.

ORDERING PARTS

Parts for repair or replacement are available 
through our network of authorized dealers located 
throughout the world.

Use only authorized Vermeer parts for repair or 
replacement. Always give the serial number and 

model number of the machine for which parts are 
being ordered. When ordering parts for compo-
nent(s), which are not manufactured by Vermeer 
Corporation, also give the serial number of that 
component(s). Order all parts by part number, part 
name, and quantity needed.

UPDATING AND REORDERING MANUALS

The parts lists, illustrations, and specifications in 
this manual are based on the latest information 
available at time of publication. Your machine may 
have product improvements and options not yet 
contained in this manual. 

Vermeer Corporation reserves the right to make 
changes at any time without notice or obligation to 
you. 

Your dealer will receive notice of these changes 
and can assist you with accurate parts identifica-
tion when ordering. 

A copy of this manual is supplied with each 
machine. Additional copies are available through 
your dealer. When ordering additional manuals, 
use the reorder number listed on the front cover 
and the quantity needed.

NOTICE TO OWNER – You are requested to notify Vermeer Corporation when you have purchased a 
used Vermeer machine. Notify the Customer Data Department by telephone: 800-829-0051 or 641-628-
3141; email: customerdata@vermeer.com; internet: www.vermeer.com  or www.vermeerag.com; or, letter: 
Customer Data Dept., Vermeer Corporation, PO Box 200, Pella IA 50219 USA. Upon request, an owner of a 
used Vermeer machine will receive one free set of Operator’s, Maintenance and Parts manuals.



D100x120III HDD Navigator Table of Contents
Maintenance Items - Section 1

Hydraulic Supplies . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 1-1
Lubricants. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 1-2
DRC Series Connectors  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 1-3
DT Series Connectors . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 1-4
DTHD Series/HDFB Modules  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 1-5
DT Series Diode/Buss Blocks . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 1-6

Decals/Resource Library - Section 2

Cosmetic  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-1
Control. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-2
Control. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-3
Safety  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-4
Safety  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-5
Safety  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-6
Safety  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-7
Safety  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-7x01
Miscellaneous . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-8
Miscellaneous . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-9
Miscellaneous . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-10
Resource Library  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-11

Mainframe - Section 3

Main Frame  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-1
Components-Track Chain  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-1z01
Main Frame-Crane Option. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-2
Left Planetary. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-3
Components-Planetary. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-3z01
Left Drive Motor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-4
Components-Drive Motor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-4z01
Right Planetary  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-5
Right Drive Motor. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-6
Track Roller  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-7
Tension . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-8
Idler . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-9
Track Tension Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-10
Components-Track Tension Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-10z01
Ground Drive Brake Valve. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-11
Components-Ground Drive Brake Valve. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-11z01
Right Track-T/P Selector Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-12
Components-Track-T/P Selector Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-12z01
Left Track-T/P Selector Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-13
Case Drain Manifold  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-14
Left Lift Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-15
Components-Lift Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-15z01
Right Lift Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-16
Outrigger-Left. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-17
P3.14



D100x120III HDD NavigatorTable of Contents
Components-Outrigger Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-17z01
Outrigger-Right  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-18
Stakedown/Rack 3 Bank Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-19
Components-3 Bank Valve. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-19z01
Rops . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-20

Cab - Section 4

Platform (SN 450-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-1r02
Platform (SN 418-449) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-1r01
Platform (SN 401-417) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-1
Components-Cylinder 1 1/2x6 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-1z01
Base Mount . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-2
Components-Cylinder 3x9 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-2z01
Seat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-3
Seat Console (SN 450-). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-4r01
Seat Console (SN 401-449). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-4
Operator Console RH (SN 450-). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-5r01
Operator Console RH (SN 401-449). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-5
Console Gauges/Switch  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-6
Joystick Panel RH  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-7
Components-Joystick Panel RH  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-7z01
Operator Console LH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-8
Joystick Panel LH  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-9
Components-Joystick Panel LH. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-9z01
Console-Cab Functions. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-10
Blower/Duct (SN 450-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-11r01
Blower/Duct (SN 401-449) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-11
Heater Hose Fittings  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-12
A/C Condenser (SN 450-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-13r01
A/C Condenser (SN 401-449) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-13
Cab Windows (SN 403-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-14r01
Cab Windows (SN 401-402) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-14
Cab Sides. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-15
Components-Cab Side  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-15z01
Components-Cab Side  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-15z02
Cab Roof (SN 454-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-16r01
Cab Roof (SN 401-453) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-16
Door W/Wiper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-17
Work Lights  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-18
Electrical Panel. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-19
Cab Toolbox Door (SN 450-). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-20

Engine - Section 5

Engine Mount . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-1
Components-Engine . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-1z01
Components-Engine . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-1z02
Remote Oil Filter  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-2
Cooling Package . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-3
PC Pump . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-4
T/P Ground Drive Pump  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-5
Components-T/P Ground Drive Pump. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-5z01
P3.14



D100x120III HDD Navigator Table of Contents
Water/Ground Pump  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-6r01
Water/Ground Pump  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-6
Components-Water/Ground Pump  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-6z01
Rotation Pump . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-7
Components-Rotation Pump . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-7z01
Dual Shuttle Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-8r01
Dual Shuttle Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-8
Engine Bay Shields  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-9
Main Door . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-10
Door Electrical Panel . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-11
Start Relay  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-12
Air Cleaner . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-13
Components-Air Cleaner . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-13z01
Muffler. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-14
Charged Air Tube . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-15
Fuel Tank (S/N 430-)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-16r01
Fuel Tank (S/N 401-429)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-16
Battery  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-17
Hydraulic Return Manifold . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-18
Hydraulic Enable/Manifold . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-19
Components-Hydraulic Enable/Manifold . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-19z01
Oil Tank (S/N 437-)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-20r01
Oil Tank (S/N 401-436)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-20
Tower Bulkhead . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-21
Rotation Torque Limiter Valve (S/N 433-)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-22r01
Rotation Torque Limiter Valve (S/N 401-432)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-22
Components-Rotation Torque Limiter Valve (S/N 433-)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-22z01r01
Components-Rotation Torque Limiter Valve (S/N 401-432)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-22z01
Charge Accumulator. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-23
Components-Manifold Accumulator Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-23z01
Cooler Housing . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-24
Hydraulic Oil Cooler. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-25
CabTilt Swing Valve. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-26r01
CabTilt Swing Valve. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-26
Components-Cab Tilt Swing Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-26z01
Engine Bay Controller . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-27

Rack - Section 6

Rack (SN 403, 405-)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-1r01
Rack (SN 401-402 & 404) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-1
Rear Proximity Switch . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-2
Rack Pivot Pin  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-3
Carriage  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-4
L1 Thrust Pullback Motor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-5
Components-Thrust Pullback Motor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-5z01
L2 Thrust Pullback Motor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-6
R1 Thrust Pullback Motor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-7
R2 Thrust Pullback Motor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-8
Components-Thrust Pullback Motor/W Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-8z01
T/P Motor Brake Valve. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-9
Components-T/P Motor Brake Valve. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-9z01
2 SPD-Thrust Pullback Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-10
Components-2 SPD Thrust Pullback Valve  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-10z01
3 SPD-Rotation Valve. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-11
P3.14



D100x120III HDD NavigatorTable of Contents
Gearbox Case Drain Manifold . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-12
Lock Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-13
Components-Lock Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-13z01
Gearbox (SN 453-)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-14r02
Gearbox (SN 414-452)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-14r01
Gearbox (SN 401-413)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-14
Components-Water Swivel (SN 453-)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-14z01r01
Components-Water Swivel (SN 414-452)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-14z01
Front Rotation Motor (SN 401-413). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-15
Components-Rotation Motor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-15z01
Rear Rotation Motor. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-16
Components-Rear Rotation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-16z01
Cross Over Relief Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-17
Components-Cross Over Relief Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-17z01
Encoder-Rotation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-18
Encoder-Thrust Pullback . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-19
Mount Water Line (SN 453-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-20r02
Mount Water Line (SN 414-452) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-20r01
Mount Water Line (SN 401-413) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-20
Drive Chuck  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-21
Components-Drive Chuck FST II  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-21z01
Components-Drive Chuck FST I . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-21z02
Flow Divider . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-22
Drive Chuck/Wire Line  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-23
Components-Drive Chuck/Wire Line. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-23z01
Hose Carrier . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-24
Components-Hose Carrier . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-24z01
Rod Indicator  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-25
Rack Controller. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-26

Vise - Section 7

Vise (SN 449-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-1r01
Vise (SN 401-448) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-1
Front Left Clamp Cylinder (SN 449-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-2r01
Front Left Clamp Cylinder (SN 401-448) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-2
Components-Clamp Cylinder (SN 449-)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-2z01r01
Components-Clamp Cylinder (SN 401-448)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-2z01
Front Right Clamp Cylinder (SN 449-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-3r01
Front Right Clamp Cylinder (SN 401-448) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-3
Rear Left Clamp Cylinder (SN 449-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-4r01
Rear Left Clamp Cylinder (SN 401-448) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-4
Rear Right Clamp Cylinder (SN 449-). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-5r01
Rear Right Clamp Cylinder (SN 401-448). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-5
Vise Die-3.50 FST I (SN 449-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-6r01
Vise Die-3.50 FST I (SN 401-448) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-6
Left Rotation Cylinder (SN 449-). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-7r01
Left Rotation Cylinder (SN 401-448). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-7
Components-Rotation Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-7z01
Right Rotation Cylinder (SN 449-)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-8r01
Right Rotation Cylinder (SN 401-448)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-8
Vise Shift Cylinder (S/N 454-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-9r01
Vise Shift Cylinder (S/N 401-453) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-9
Components-Shift Cylinder (S/N 454-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-9z01r01
Components-Shift Cylinder (S/N 401-453) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-9z01
P3.14



D100x120III HDD Navigator Table of Contents
Vise Valve (SN 449-). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-10r01
Vise Valve (SN 401-448). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-10
Components-Vise Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-10z01
Zap Alert . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-11
Vise Controller . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-12
Centering Cylinder (SN 449-)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-13

Rod Loader - Section 8

Rod Loader  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-1
Front Rod Position . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-2
Front Cylinder Rod Position  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-3
Components-Cylinder Rod Position. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-3z01
Front Loader Arms/Fingers 3.5 FST . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-4
Rear Rod Position . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-5
Rear Cylinder Rod Position . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-6
Rear Rod Arms/Fingers 3.5 FST . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-7
Front Rod Rotate Cylinder. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-8
Components-Rod Rotate Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-8z01
Rear Rod Rotate Cylinder  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-9
Front Push Cylinder. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-10
Components-Push Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-10z01
Rear Push Cylinder  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-11
Rod Loader Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-12
Components-Rod Loader Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-12z01
Rod Box-(Tall) 3.5 FS II . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-13
Rod Box/Decals-(Tall) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-13z01
Rod Box Cover/Decals-(Tall)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-13z02
Rod Box-(Short) 3.5 FS II. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-14
Rod Box/Decals-(Short)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-14z01
Rod Box Cover/Decals-(Short) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-14z02
Rod Box-(Tall) 3.5 FS I . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-15
Rod Box-(Short) 3.5 FS I  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-16

Auto Rod Greaser - Section 9

Bucket Auto Greaser Mount (SN 449-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-1r02
Bucket Auto Greaser Mount (SN 424-448) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-1r01
Bucket Auto Greaser Mount (SN 401-423) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-1
Bucket Auto Greaser (1 Gallon) (SN 424-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-2r01
Bucket Auto Greaser (1 Gallon) (SN 401-423) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-2
Bucket Auto Greaser Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-3
Components-Bucket Auto Greaser Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-3z01
Bucket Auto Greaser Cylinder (SN 424-)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-4r01
Bucket Auto Greaser Cylinder (SN 401-423) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-4
Components-Bucket Greaser Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-4z01
Bucket Auto Greaser Follower (1 Gallon) (SN 424-)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-5r01
Bucket Auto Greaser Follower (1 Gallon) (SN 401-423)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-5

Ground & Safety - Section 10

Voltage Stake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 10-1
P3.14



D100x120III HDD NavigatorTable of Contents
Voltage Stake Components  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 10-2
Features Gloves - Boots - Cones  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 10-3

Water Pump Options - Section 11

Platform  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-1
Hand Rail Platform  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-2
Water Line (SN 449-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-3r02
Water Line (SN 414-448) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-3r01
Water Line (SN 401-413) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-3
Water Valve  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-4
Components-Water Valve  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-4z01
Ball Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-5
Components-Water Shut-Off Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-5z01
Components-Cylinder 1 X 3 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-5z02
Drive Motor. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-6
Components-Drive Motor 75CC. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-6z01
Piston Wash (SN 449-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-7r01
Piston Wash (SN 401-448) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-7
Antifreeze Tank  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-8
Component-Ball Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-8z01
Wand . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-9
Water Pump -Aplex 200 GPM (SC170) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-10
Components-Power Frame. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-10z01
Components-Crankshaft  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-10z02
Components-Lube. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-10z03
Components-Fluid  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-10z04
Components-Suction/Discharge Valve  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-10z05
Components-Poston 4" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-10z06
Components-Special Tools . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-10z07
Water Pump Kerr 200 GPM (KA5500PT). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-11
Components-Outer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-11z01
Components-Power/Fluid s  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-11z02
Components-Piston Wash Pump Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-11z03
Components-Gearbox . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-11z04
Components-Suction/Discharge Valve  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-11z05
Components-Special Tools . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-11z06
Components-Outlet  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 11-11z07

Crane - Section 12

Crane. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 12-1
Components-Crane . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 12-1z01
Components-Base . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 12-1z02
Components-Gear Rotation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 12-1z03
Mast. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 12-1z04
Components-Lower Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 12-1z05
Components-Winch  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 12-1z06
Lower Boom  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 12-1z07
Boom Extension  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 12-1z08
Components-Extension Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 12-1z09
Components-Winch/Cable/Hook  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 12-1z10
Crane Outrigger . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 12-2
P3.14



D100x120III HDD Navigator Table of Contents
Crane Electronic . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 12-3
Crane Control Valve. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 12-4
Components-Crane Control Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 12-4z01

Hydraulic Hose Diagram - Section 13

Implement/Cab (SN 449-)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 13-1r01
Implement/Cab (SN 401-448)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 13-1
Ground Drive (SN 449-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 13-2r01
Ground Drive (SN 401-448) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 13-2
Water. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 13-3
Rotation (SN 449-)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 13-4r01
Rotation (SN 401-448)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 13-4
Thrust/Pullback (SN 449-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 13-5r01
Thrust/Pullback (SN 401-448) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 13-5
Vise (SN 449-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 13-6r01
Vise (SN 401-448) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 13-6
Rod Loader (SN 449-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 13-7r01
Rod Loader (SN 401-448) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 13-7
Accumulator Cooler (SN 449-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 13-8r01
Accumulator Cooler (SN 401-448) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 13-8
Auto Grease  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 13-9
Crane. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 13-10

Electrical Harness - Section 14

Harness-Cab Right Console . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 14-1
Harness-Cab Center . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 14-2
Harness-Cab Left Console . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 14-3
Harness-Engine To Cab Jumper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 14-4
Harness-ECU To Main. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 14-5
Harness-Engine  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 14-6
Harness-Rear  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 14-7
Harness-Rack 15ft  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 14-8
Harness-Hose Carrier 15ft. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 14-9
Harness-Battery . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 14-10
Harness-Crane . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 14-11
P3.14



D100x120 Series II Navigator HDDMaintenance Items - Section 1
Hydraulic Supplies Fig 1-1
P3.06



D100x120 Series II Navigator HDD Maintenance Items - Section 1
Hydraulic Supplies Fig 1-1

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

CORDURA SLEEVES
1 83726001 INSIDE DIAMETER .71 SPECIFY LENGTH
1 66094001 INSIDE DIAMETER 1.22 SPECIFY LENGTH
1 67264001 INSIDE DIAMETER 1.42 SPECIFY LENGTH
1 69129001 INSIDE DIAMETER 1.59 SPECIFY LENGTH
1 53840001 INSIDE DIAMETER 1.81 SPECIFY LENGTH
1 53841001 INSIDE DIAMETER 2.37 SPECIFY LENGTH
1 235824001 INSIDE DIAMETER 2.66 SPECIFY LENGTH

TIE STRAPS
2 78657001 4 IN. LENGTH
2 59634001 8 IN. LENGTH
2 58151001 15 IN. LENGTH

O-RINGS (SAE)
3 78185027 4M SAE FITTING SIZE
3 53649081 5M SAE FITTING SIZE
3 59088057 6M SAE FITTING SIZE
3 59088053 8M SAE FITTING SIZE
3 792029 10M SAE FITTING SIZE
3 3152013 12M SAE FITTING SIZE
3 3155015 14M SAE FITTING SIZE
3 81580001 16M SAE FITTING SIZE
3 93316001 20M SAE FITTING SIZE

O-RINGS (FORS)
4 93843001 ORING-AS-011-C90 FOR#4ORS FIT 90 DUROMETER
4 93844001 ORING-AS-012-C90 FOR #6ORS FIT 90 DUROMETER
4 93845001 ORING-AS-014-C90 FOR#8ORS FIT. 90 DUROMETER
4 93846001 O-RING-AS-016-C90 FOR#10ORS FIT 90 DUROMETER
4 93847001 O-RING-AS-018-C90 FOR#12ORS FIT 90 DUROMETER
4 93848001 ORING-AS-021-C90 FOR#16ORS FIT 90 DUROMETER
4 93849001 O-RING-AS-025-C90 FOR#20ORS FIT 90 DUROMETER
4 93850001 O-RING-AS-029-C90 FOR#24ORS FIT 90 DUROMETER
P3.06



D100x120 Series II Navigator HDDMaintenance Items - Section 1
Lubricants Fig 1-2
P3.12



D100x120 Series II Navigator HDD Maintenance Items - Section 1
Lubricants Fig 1-2

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

55 GALLON
1 99661005 U.G. 15W40 55 GALLON DRUM
1 104155005 U.G. 30W 55 GALLON DRUM
1 99662005 U.G. VMF HYD FLUID 55 DRUM
1 101518005 U.G. HY-POWER 68 55 GALLON DRUM
1 101519005 U.G. HY-POWER 100 55 GALLON DRUM
1 621584005 U.G. HY-POWER 46 HYD OIL  55 GAL.
1 144569982 MOBIL EAL224H 55 GALLON DRUM
1 99663005 U.G.  80/90WGEAR OIL 55 DRUM

5 GALLON
2 99661003 U.G. 15W40 5 GALLON PAIL
2 142939003 U.G. 10W/30  5 GAL PAIL
2 99662003 U.G. VMF HYD FLIUD 5 GALLON PAIL
2 101518003 U.G. HY-POWER 68 5 GALLON PAIL
2 101519003 U.G. HY-POWER 100 5 GALLON PAIL
2 621584003 U.G. HY-POWER 46 HYD OIL 5 GALLON
2 125653003 U.G. ATF  5 GALLON
2 127732003 HYD. OIL-BIODEGRADABLE (5 GAL)
2 99663003 U.G. 80W90 TRANS 5 GALLON PAIL

2 1/2 GALLON
3 99661002 U.G. 15W40 CASE 2  2 1/2 GALLON JUGS
3 99662002 U.G. VMF HYD 2  2 1/2 GALLON JUGS
3 101518002 U.G. HY-POWER 68 2 2 1/2 GALLON 

JUGS
3 101519002 U.G. HY-POWER 100 2  2 1/2 GALLON 

BUCKETS
3 621584002 U.G. HY-POWER 46 HYD OIL  2 1/2 GAL 

(CASE 2)
3 125653002 U.G. ATF FLUID  2  2 1/2 GALLON JUGS
3 99663002 U.G. 80W90 TRANS 2 1/2 case
3 142939002 ULTRA  GOLD 10W30  2  2 1/2 GALLON 

BUCKETS
1 GALLON

4 101518007 *U.G. HY-POWER 68 BULK
12 QUARTS (CASE)

5 99661008 U.G. 15W40 CASE 12 QUARTS
5 142939008 U.G. 10W30 MOTOR OIL(12 QTS)
5 247337008 50W OIL-NONDETERGENT(CASE 12 

QUARTS)
5 216825008 U.G. 75W90 SYNTHETIC 12 QUARTS
5 238858008 PL VMR ISO SYN GEAR 12QT/CS

10pc CASE (14oz TUBES)
6 101562003 U.G. ULTRA LC GREASE CASE OF 10  

14OZ
6 296262012 *THRD CMPND-PLUSCO 135-SINGLE 

CARTRIDGE
6 275927982 *THRD CMPND - PLUSCO 135 - 10 PACK
6 275928982 *THRD CMPND - CASE OF 4 / 10 PACKS
P3.12



D100x120 Series II Navigator HDDMaintenance Items - Section 1
DRC Series Connectors Fig 1-3
P3.00



D100x120 Series II Navigator HDD Maintenance Items - Section 1
DRC Series Connectors Fig 1-3

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 276906001 PLUG - SEALING (20)
1A 94201001 PLUG - SEALING (12-16)
2 91354001 SOCKET - 16/18 GA.
2A 276916001 SOCKET - 20 GA.
3 276894001 RECEPTACLE - 24 PIN INLINE (A)
3A 276907001 RECEPTACLE - 24 PIN INLINE (B)
3B 276917001 RECEPTACLE - 24 PIN INLINE (C)
3C 276918001 RECEPTACLE - 24 PIN INLINE (D)
3D 276895001 RECEPTACLE - 24 IN FLNG MNT (A)
3E 276908001 RECEPTACLE - 24 PIN FLNG MNT (B)
3F 276919001 RECEPTACLE - 24 PIN FLNG MNT (C)
3G 276920001 RECEPTACLE - 24 PIN FLNG MNT (D)
3H 276896001 RECEPTACLE - 40 PIN INLINE (A)
3I 276909001 RECEPTACLE - 40 PIN INLINE (B)
3J 276921001 RECEPTACLE - 40 PIN INLINE (C)
3K 276922001 RECEPTACLE - 40 PIN INLINE (D)
3L 276897001 RECEPTACLE - 40 PIN FLNG MNT (A)
3M 276910001 RECEPTACLE - 40 PIN FLNG MNT (B)
3N 276923001 RECEPTACLE - 40 PIN FLNG MNT (C)
3O 276924001 RECEPTACLE - 40 PIN FLNG MNT (D)
3P 276898001 RECEPTACLE - 70 PIN INLINE (A)
3Q 276911001 RECEPTACLE - 70 PIN INLINE (B)
3R 276925001 RECEPTACLE - 70 PIN INLINE (C)
3S 276926001 RECEPTACLE - 70 PIN INLINE (D)
3T 276899001 RECEPTACLE - 70 PIN FLNG MNT (A)
3U 276912001 RECEPTACLE - 70 PIN FLNG MNT (B)
3V 276927001 RECEPTACLE - 70 PIN FLNG MNT (C)
3W 276928001 RECEPTACLE - 70 PIN FLNG MNT (D)
4 276900001 GASKET - 24 PIN INTERFACE
4A 276901001 GASKET - 40 PIN INTERFACE
4B 276902001 GASKET - 70 PIN INTERFACE

Continued On Next Pages
P3.00



D100x120 Series II Navigator HDDMaintenance Items - Section 1
DRC Series Connectors (Cont) Fig 1-3
P3.00



D100x120 Series II Navigator HDD Maintenance Items - Section 1
DRC Series Connectors (Cont) Fig 1-3

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
5 276931001 PLUG - 24 PIN (SIZE 20 CONTACTS) (A)
5A 276932001 PLUG - 24 PIN (SIZE 20 CONTACTS)
5B 276933001 PLUG - 24 PIN (SIZE 20 CONTACTS) (C)
5C 276934001 PLUG - 24 PIN (SIZE 20 CONTACTS) (D)
5D 276939001 PLUG - 40 PIN (SIZE 20 CONTACTS) (A)
5E 276940001 PLUG - 40 PIN (SIZE 20 CONTACTS) (B)
5F 276941001 PLUG - 40 PIN (SIZE 20 CONTACTS) (C)
5G 276942001 PLUG - 40 PIN (SIZE 20 CONTACTS) (D)
5H 276903001 PLUG - 24 PIN (A)
5I 276913001 PLUG - 24 PIN (B)
5J 276929001 PLUG - 24 PIN (C)
5K 276930001 PLUG - 24 PIN (D)
5L 276904001 PLUG - 40 PIN (A)
5M 276914001 PLUG - 40 PIN (B)
5N 276935001 PLUG - 40 PIN (C)
5O 276936001 PLUG - 40 PIN (D)
5P 276905001 PLUG - 70 PIN (A)
5Q 276915001 PLUG - 70 PIN (B)
5R 276937001 PLUG - 70 PIN (C)
5S 276938001 PLUG - 70 PIN (D)
6 276866001 PIN - 14/16 GA.
6A 87696001 PIN-16/18 GA.
6B 276951001 PIN - (20 GA.)
7 286553001 TOOL - DEUTSCH CRIMPING (FIELD)
8 276892001 TOOL - 16/18 GA. EXTRACTOR (BLUE)
8A 276893001 TOOL - 20/24 GA. EXTRACTOR (RED)
P3.00



D100x120 Series II Navigator HDDMaintenance Items - Section 1
DT Series Connectors Fig 1-4
P3.00



D100x120 Series II Navigator HDD Maintenance Items - Section 1
DT Series Connectors Fig 1-4

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 276866001 PIN - 14/16 GA.
1A 87696001 PIN-16/18 GA.
1B 276951001 PIN - (20 GA.)
2 276867001 RECEPTACLE - 2 PIN
2A 276868001 RECEPTACLE - 3 PIN
2B 276869001 RECEPTACLE - 4 PIN
2C 276890001 RECEPTACLE - 6 PIN
2D 276943001 RECEPTACLE - 8 PIN (A)
2E 276944001 RECEPTACLE - 8 PIN (B)
2F 276945001 RECEPTACLE - 8 PIN (C)
2G 276946001 RECEPTACLE - 8 PIN (D)
2H 276947001 RECEPTACLE - 12 PIN (A)
2I 276948001 RECEPTACLE - 12 PIN (B)
2J 276949001 RECEPTACLE - 12 PIN (C)
2K 276950001 RECEPTACLE - 12 PIN (D)
3 276870001 WEDGE - 2 PIN RECEPTACLE
3A 276871001 WEDGE - 3 PIN RECEPTACLE
3B 276872001 WEDGE - 4 PIN RECEPTACLE
3C 276873001 WEDGE - 6 PIN RECEPTACLE
3D 94200001 WEDGE - 8 PIN RECEPTACLE
3E 103213001 WEDGE - 12 PIN RECEPTACLE
4 276874001 WEDGE - 2 PIN PLUG
4A 276875001 WEDGE - 3 PIN PLUG
4B 276876001 WEDGE - 4 PIN PLUG
4C 276877001 WEDGE - 6 PIN PLUG
4D 98106001 WEDGE - 8 PIN PLUG
4E 103214001 WEDGE - 12 PIN PLUG
5 276878001 GASKET - INTERFACE 2 PIN
5A 276879001 GASKET - INTERFACE 3 PIN
5B 276880001 GASKET - INTERFACE 4 PIN
5C 276881001 GASKET - INTERFACE 6 PIN
5D 276882001 GASKET - INTERFACE 8 PIN
5E 276883001 GASKET - INTERFACE 12 PIN
6 276884001 PLUG - 2 PIN
6A 276885001 PLUG - 3 PIN
6B 276886001 PLUG - 4 PIN
6C 276887001 PLUG - 6 PIN
6D 98107001 PLUG - 8 PIN (A)
6E 276985001 PLUG - 8 PIN (B)
6F 276986001 PLUG - 8 PIN (C)
6G 276987001 PLUG - 8 PIN (D)
6H 103211001 PLUG - 12 PIN (A)
6I 276988001 PLUG - 12 PIN (B)
6J 276989001 PLUG - 12 PIN (C)
6K 276990001 PLUG - 12 PIN (D)
7 91354001 SOCKET - 16/18 GA.
8 94201001 PLUG - SEALING (12-16)
9 286553001 TOOL - DEUTSCH CRIMPING (FIELD)
10 286553003 TOOL - DEUTSCH (FIELD)
P3.00



D100x120 Series II Navigator HDDMaintenance Items - Section 1
DTHD Series/HDFB Modules Fig 1-5
P3.00



D100x120 Series II Navigator HDD Maintenance Items - Section 1
DTHD Series/HDFB Modules Fig 1-5

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 231988001 PIN-12 GA
1A 276953001 PIN - 8/10 GA.
1B 276954001 PIN - 6 GA.
2 279423001 RECEPTACLE - SIZE 4 CONTACT
2A 279424001 RECEPTACLE - SIZE 8 CONTACT
2B 279425001 RECEPTACLE - SIZE 12 CONTACT
3 279426001 PLUG - SIZE 4 CONTACT
3A 279427001 PLUG - SIZE 8 CONTACT
3B 279428001 PLUG - SIZE 12 CONTACT
4 276982001 SOCKET - 12/14 GA.  DEUTSCH
4A 276984001 SOCKET - 8/12 GA.
4B 276952001 SOCKET - 6 GA.
5 603961001 PLIERS-DEUTSCH CRIMPING
6 276981001 PLUG - 19 PIN (SHELL SIZE 24)
6A 276889001 TOOL - 8/10 GA. EXTRACTOR (GREEN)
6B 276888001 TOOL - 6 GA. EXTRACTOR (WHITE)
7 279430001 MODULE - FEEDBACK (10 PIN)

Not All Items Listed Are Used On This 
Machine
P3.00



D100x120 Series II Navigator HDDMaintenance Items - Section 1
DT Series Diode/Buss Blocks Fig 1-6
P3.00



D100x120 Series II Navigator HDD Maintenance Items - Section 1
DT Series Diode/Buss Blocks Fig 1-6

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 282531001 MODULE - DEUTSCH DT06-6S 3AMP 

DIODE
1

2 700000096 BUSS - 1 - 8PIN - B 1
3 700000102 BUSS - 1 - 12PIN - B - NICKEL 1
3A 700000104 BUSS - 2 - 12PIN - B - 6/6 1
3B 700000106 BUSS - 4 - 12PIN - B - 3/3/3/3 1
P3.00



D100x120 Series II Navigator HDDDecals/Resource Library - Section 2
Cosmetic Fig 2-1
P3.00



D100x120 Series II Navigator HDD Decals/Resource Library - Section 2
Cosmetic Fig 2-1

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 2326595 DECAL VERMEER- 4 1/2 X 24 2
2 70000614 DECAL-MODEL NAVIGATOR (BIG) 1
3 7000C434 DECAL - STRIP - RIGHT - D100X120 II 1 Show

7000C435 DECAL - STRIPE - LEFT - D100X120 II 1
4 7000C437 DECAL - LG - SERIES II - D100X120 II 1 Show

7000C463 DECAL - SERIES II MEDIUM 1
5 7000D007 DECAL-6.00” COSMETIC V 1
P3.00



D100x120 Series II Navigator HDDDecals/Resource Library - Section 2
Control Fig 2-2
P3.00



D100x120 Series II Navigator HDD Decals/Resource Library - Section 2
Control Fig 2-2

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 700ID601 DECAL - CONTROL, RIGHT HAND 

JOYSTICK
1

2 700ID602 DECAL - CONTROL, LEFT HAND 
JOYSTICK

1

3 700ID763 DECAL-CONTROL CAB SWING 1
4 700ID600 DECAL - CONTROL RH-FRONT 

D100X120II
1

5 700ID598 DECAL - RIGHT CONSOLE - RIGHT SIDE 1
P3.00



D100x120 Series II Navigator HDDDecals/Resource Library - Section 2
Control Fig 2-3
P3.00



D100x120 Series II Navigator HDD Decals/Resource Library - Section 2
Control Fig 2-3

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 700ID597 DECAL - LEFT CONSOLE 1
2 700ID762 DECAL-KEYSWITCH 1
3 700IA346 DECAL-EMERGENCYEXITINTERNAT’L 1
4 700ID713 DECAL - CONTROL CAB 1
P3.00



D100x120 Series II Navigator HDDDecals/Resource Library - Section 2
Safety Fig 2-4
P3.00



D100x120 Series II Navigator HDD Decals/Resource Library - Section 2
Safety Fig 2-4

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 2326315 DECAL-WARNING 1 Domestic
2 2326I315 DECAL-WARNING 1 International
3 2326324 DECAL-WARNING/REFUEL 1 Domestic
4 2326I324 DECAL - WARNING EXPLOSION 1 International
5 70000530 DECAL-DANGER 4 Domestic
6 7000I530 DECAL- DANGER 4 International
7 70000563 DECAL-WARNING (UND) 2 Domestic
8 7000I563 DECAL-WARNING (UND) 2 International
9 7000A863 DECAL - WARNING 1 Domestic
10 700IA863 DECAL - WARNING 1 International
P3.00



D100x120 Series II Navigator HDDDecals/Resource Library - Section 2
Safety Fig 2-5
P3.00



D100x120 Series II Navigator HDD Decals/Resource Library - Section 2
Safety Fig 2-5

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 70000044 DECAL-WARNING(AT/UND) 1 Domestic
2 7000I044 DECAL-WARNING 1 International
3 7000A392 DECAL - DANGER 4 Domestic
4 700IA392 DECAL - DANGER D28/D50 4 International
5 7000B811 DECAL - DANGER - REMOTE LOCK OUT 1 Domestic
6 700IB811 DECAL - DANGER - REMOTE LOCK OUT 1 International
7 7000C446 DECAL - NO WELD 8 Domestic
8 700IC446 DECAL - NO WELD 8 International
P3.00



D100x120 Series II Navigator HDDDecals/Resource Library - Section 2
Safety Fig 2-6
P3.00



D100x120 Series II Navigator HDD Decals/Resource Library - Section 2
Safety Fig 2-6

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 7000A864 DECAL-WARNING DOMESTIC 2 Domestic
2 700IA864 DECAL-WARNING INTERNATIONAL 2 International
3 7000C419 DECAL - WARNING - D100X120 II 1 Domestic
4 700IC419 DECAL- WARNING - D100X120 II 1 International
P3.00



D100x120 Series II Navigator HDDDecals/Resource Library - Section 2
Safety Fig 2-7
P3.00



D100x120 Series II Navigator HDD Decals/Resource Library - Section 2
Safety Fig 2-7

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 7000C530 DECAL-DANGER 4 PANEL 1 Domestic
2 700IC530 DECAL-DANGER  4 PANEL 1 International
P3.00



D100x120 Series II Navigator HDDDecals/Resource Library - Section 2
Safety Fig 2-7x01
P3.03



D100x120 Series II Navigator HDD Decals/Resource Library - Section 2
Safety Fig 2-7x01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2008 Addition To Manual
1 7000D246 DECAL-WARNING 1 Domestic
2 700ID246 DECAL-WARNING 1 International
3 7000D248 DECAL - DANGER KEEP AWAY 1 Domestic
4 700ID248 DECAL - DANGER KEEP AWAY 1 International
5 7000D249 DECAL - WARNING FALLING LOAD 1 Domestic
6 700ID249 DECAL - WARNING FALLING LOAD 1 International
7 7000B711 DECAL - WARNING - FALLING LOAD 1 Domestic
8 700IB711 DECAL - WARNING - FALLING LOAD 1 International
9 7000B617 DECAL - DANGER POWER LINES 1 Domestic
10 700IB617 DECAL - DANGER POWER LINES 1 International
P3.03



D100x120 Series II Navigator HDDDecals/Resource Library - Section 2
Miscellaneous Fig 2-8
P3.00



D100x120 Series II Navigator HDD Decals/Resource Library - Section 2
Miscellaneous Fig 2-8

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 2326756 DECAL-HYDRAULIC OIL 1 Domestic
2 2326I756 DECAL-HYDRAULIC FLUID 1 International
3 2326940 DECAL-NOTICE TO OWNERS 1
4 700IA477 DECAL_BATTERY SWITCH (UG) 1
5 7000I834 DECAL - TIE DOWN POINT 5
6 70000098 DECAL-DIESEL (AT/UND) 1 Domestic
7 7000I098 DECAL-DIESEL FUEL 1 International
8 700ID312 DECAL-INDICATOR 1
P3.00



D100x120 Series II Navigator HDDDecals/Resource Library - Section 2
Miscellaneous Fig 2-9
P3.03



D100x120 Series II Navigator HDD Decals/Resource Library - Section 2
Miscellaneous Fig 2-9

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date May, 2008 Added Capacity Chart Decal
1 7000D498 DECAL-FUSE BLOCKS-D100X120II - 

TIER III
1

2 7000A814 DECAL - ANTIFREEZE 1
3 7000B499 DECAL - FUSE BLOCKS - D100X120 II 1
4 7000B119 DECAL - PATENT INDUSTRIAL 1
5 * 296314419 DECAL-CAPACITY CHART 1
P3.03



D100x120 Series II Navigator HDDDecals/Resource Library - Section 2
Miscellaneous Fig 2-10
P3.00



D100x120 Series II Navigator HDD Decals/Resource Library - Section 2
Miscellaneous Fig 2-10

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 7000C458 DECAL - LUBRICATION CHART 1
2 70000675 DECAL-NAVIGATOR FREEZE GUARD 1
3 700IA624 DECAL-LOADER POSITION 1
P3.00



D100x120 Series II Navigator HDDDecals/Resource Library - Section 2
Resource Library Fig 2-11
P3.08



D100x120 Series II Navigator HDD Decals/Resource Library - Section 2
Resource Library Fig 2-11

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 142954001 CABLE-.068DIA.NYLON CT.-36.00 1
2 142423001 CRIMP-CABLE (FOR.068DIA.CABLE) 2
3 296306619 MANUAL ASSY - D80X100II/D100X120II 

CABLED 3.00
1 Includes Ref. 1&2

3 296313056 *MANUAL ASSY-D100X120II (SP) 
CABLED 3.00

1 Includes Ref. 1&2

4 105400AK1 OM-D80X100II/D100X120II (EN) o3.00 1
4 117000CL6 *OM-D100X120II (SP) o3.00 1
5 7000B222 DECAL -HORIZONTAL DRILL -

RESOURCE LIB.
2

6 144144001 NOTEBOOK BINDER - 2”-3 XCX 2
7 180010788 DVD - HOLDER 1
8 296296910 DVD-NTSC VIDEO HDD 

OPERATIONS&FIRESTICK(INCL SPAN)
1

9 105400AK3 MM - D80X100II/D100X120II (EN) m3.00 1
9 117000CL8 *MM-D100X120II (SP) m3.00 1
10 105400ZMB PM-D100X120II - p3.00 1
11 105400T09 PM - NAVIGATOR BORING TOOLS p4.00 1
12 105400T90 HDD OPERATIONS & SAFETY VIDEO 

GUIDEBOOK
1

13 105400W26 FUNDAMENTALS OF HDD UP o1.00 1
296306706 D100X120II OPERATIONS LIBARIES Inc. Ref. One Of Ref. 5-8, & 12
P3.08



D100x120 Series II Navigator HDDMainframe - Section 3
Main Frame Fig 3-1
P3.06



D100x120 Series II Navigator HDD Mainframe - Section 3
Main Frame Fig 3-1

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date July, 2008 Added Valve Protector
1 296293216 UNDERCARRIAGE - D80/D100 CAB 1
2 296273862 D3 TRACK CHAIN-44LNKS 18”3BR W/

SPLT MSTR
2 Breakdown Fig. 3-1a

3 902162001 SPROCKET SHIELD 1
4 902162002 SPROCKET SHIELD 1
5 296279655 COVER-PLANETARY ACCESS 1
6 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
15

7 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 14
8 902157001 TRACK TIGHTNER SHIELD 2
9 485025 WASHER-1/2 FLAT-HARDENED-YZ 6
10 235737001 BOLT-1/2-13X1 1/4 GR8 ZYC 6
11 279817001 CLAMP - HOSE 2180PP 4
12 903135005 PLATE-COVER COP-2 4
13 238210001 BOLT - 1/4-20X1 1/2 GR8 HEX ZYC 8
14 296254844 CLAMP - 1” HOSE 1
15 296254845 COVER PLATE - HOSE CLAMP 1
16 351024 5/16-18X2 1/2”GRADE#5 HEX BOLT 1
17 67846005 CLAMP-PAIR-1/2” PIPE / 1/4” HYD. HOSE 7
18 67846003 PLATE-TWIN COVER 7
19 248031001 BOLT-5/16-18X1 1/4 GR8 ZYC 7
20 7000I834 DECAL - TIE DOWN POINT 4
21 * 296310726 SKID PLATE - VALVE PROTECTOR 1
22 * 296318062 SHIELD - OUTRIGGER VALVE 2
23 * 510337603 WASHER-FLATSTD-.25-.31X.75-.07-YZ 4
24 * 235734001 BOLT-1/4-20X3/4 GR8 ZYC 4
P3.06



D100x120 Series II Navigator HDDMainframe - Section 3
Components-Track Chain Fig 3-1a
P3.00



D100x120 Series II Navigator HDD Mainframe - Section 3
Components-Track Chain Fig 3-1a

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 901767005 LINK-R.H. 44
2 901767007 LINK-L.H. 44
3 901766015 WASHER 6S3146 176
4 901767009 BUSHING 43
5 901767011 PIN 43
6 296284753 LINK-SPLIT MASTER, COMPLETE, R.H. 1

NSS LINK-SPLIT PIN SIDE, R. H. 1 NSS=Not Sold Separately
NSS LINK-SPLIT BUSHING SIDE, R. H. 1 NSS=Not Sold Separately

7 296284754 LINK-SPLIT MASTER, COMPLETE, L.H. 1
NSS LINK-SPLIT, PIN SIDE, L. H. 1 NSS=Not Sold Separately
NSS LINK-SPLIT, BUSHING SIDE, L. H. 1 NSS=Not Sold Separately

8 901766011 SPACER 6S3145 36
9 55945026 BOLT-9/16-18X2 3/4 GR12 .9 HEX 4
10 296284755 GROUSER-18” TRIPLE 35

296284756 GROUSER-MASTER 18” TRIPLE 1
11 12698001 BOLT-9/16-18X2 TRACK PAD 176
12 26384001 NUT-IN 1319A 9/16-18 SQ.HD. 176
P3.00



D100x120 Series II Navigator HDDMainframe - Section 3
Main Frame-Crane Option Fig 3-2
P3.04



D100x120 Series II Navigator HDD Mainframe - Section 3
Main Frame-Crane Option Fig 3-2

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2008 Added Crane Handrial
1 296314279 UNDERCARRIAGE ASSY - CRANE 

OPTION
1

2 296273862 D3 TRACK CHAIN-44LNKS 18”3BR W/
SPLT MSTR

2 Breakdown Fig. 3-1a

3 902162001 SPROCKET SHIELD 1
4 902162002 SPROCKET SHIELD 1
5 296279655 COVER-PLANETARY ACCESS 1
6 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
26

7 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 24
8 902157001 TRACK TIGHTNER SHIELD 2
9 485025 WASHER-1/2 FLAT-HARDENED-YZ 6
10 235737001 BOLT-1/2-13X1 1/4 GR8 ZYC 6
11 279817001 CLAMP - HOSE 2180PP 4
12 903135005 PLATE-COVER COP-2 4
13 238210001 BOLT - 1/4-20X1 1/2 GR8 HEX ZYC 8
14 296254844 CLAMP - 1” HOSE 1
15 296254845 COVER PLATE - HOSE CLAMP 1
16 351024 5/16-18X2 1/2”GRADE#5 HEX BOLT 1
17 67846005 CLAMP-PAIR-1/2” PIPE / 1/4” HYD. HOSE 7
18 67846003 PLATE-TWIN COVER 7
19 248031001 BOLT-5/16-18X1 1/4 GR8 ZYC 7
20 7000i834 DECAL - TIE DOWN POINT 4
21 296310726 SKID PLATE-VALVE PROTECTOR 1
22 296310729 SHIELD VALVE 2
23 510337603 WASHER-FLATSTD-.25-.31X.75-.07-YZ 4
24 235734001 BOLT-1/4-20X3/4 GR8 ZYC 4
25 296318009 STEP - CRANE ACCESS 1
26 * 296318013 HANDRAIL ASSY-CRANE 1
27 * 250508001 NUT - 3/8-NC Gr8 TOP LOCK Y/ZINC 2
28 * 2109003 PIN LOCKING - 3/8 X 2 1/4 YZ 1
29 * 700IB703 DECAL - HOOK 1
P3.04



D100x120 Series II Navigator HDDMainframe - Section 3
Left Planetary Fig 3-3
P3.00



D100x120 Series II Navigator HDD Mainframe - Section 3
Left Planetary Fig 3-3

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 619554001 PLANETARY-TORQUE HUB 1 Breakdown Fig. 3-3a
2 285757001 SPROCKET - 19T     F/C72750 1
3 249885001 BOLT-M16X45 12.9 SOCHD C/S PLN 36
4 64109001 WASHER-M16 LOCK 36
5 103058001 FITTING-M12X1.5X4M JIC STR. 1
P3.00



D100x120 Series II Navigator HDDMainframe - Section 3
Components-Planetary Fig 3-3a
P3.00



D100x120 Series II Navigator HDD Mainframe - Section 3
Components-Planetary Fig 3-3a

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296276804 COUPLING 1
2 296276805 GEAR - SUN 1
3 296276806 GEAR-SUN 1
4 296276807 GEAR-SUN 1
5 296276808 SHAFT-PLANET 3
6 296276809 SHAFT-PLANET 3
7 296276810 SHAFT-PLANET 4
8 296276811 WASHER-THRUST 24
9 296276812 CARRIER 1
10 296276813 CARRIER 1
11 296276814 SPACER 4
12 296276815 SPACER-THRUST 1
13 296276816 WASHER-1.67, .060 13
14 296276817 CARRIER 1
15 296276818 GEAR-PLANET 3
16 296276819 GEAR-PLANET 3
17 296276820 GEAR-PLANET 4
18 296276821 SPINDLE 1
19 296276822 BEARING PLATE 1
20 296254602 ADAPTER - MOUNTING 1
21 296276823 PLATE-COVER 1
22 296276824 HOUSING 1
23 296276844 WASHER-THRUST 1.757, .1245 1
24 214045063 WASHER-THRUST 1
25 235735001 BOLT-1/4-20X1 GR8 HEX ZYC 8
26 296276825 BEARING-NEEDLE 66
27 296276826 BEARING-NEDLE 66
28 296276827 BEARING-NEEDLE 192
29 296276828 BEARING-TAPERED ASSY 2
30 296276829 SPACER-CUP 1
31 214045013 SEAL-FACE 1
32 296276830 BRAKE-INPUT 1
33 214045057 RETAINING RING-EXTERNAL 2
34 296276831 RETAINING RING-INTERNAL 1
35 296276832 RETAINING RING-EXTERNAL 1
36 296276833 RETAINING RING-INT 1
37 406801001 PIN-ROLL 4
38 296276834 PIN-SPRING .312, 1.125 4
39 296276835 PIN-ROLL .164, 1.00 3
40 296276836 PIN-SPRING.125, 1.250 3
41 296276837 BOLT-SKT-UNC(.365-16,1.23) 10
42 296254603 BOLT - METRIC - FLT HD (M16-2X35MM) 2
43 296276838 O-RING 1
44 296254604 O-RING 1
45 296276839 PIPE PLUG-MAG 5
46 296276840 WASHER-THRUST 1.375, .1865 1
47 296276841 FRICTION DISC KIT 1
48 296276842 REPAIR KIT-O-RING 1
49 296276843 SPRING REPAIR KIT 1

619554001 PLANETARY-TORQUE HUB Includes All Items In Figure
P3.00



D100x120 Series II Navigator HDDMainframe - Section 3
Left Drive Motor Fig 3-4
P3.00



D100x120 Series II Navigator HDD Mainframe - Section 3
Left Drive Motor Fig 3-4

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 619555001 MOTOR-FIXED DISPLACEMENT 

SERIES40-M35/45
1 Breakdown Fig. 3-4a

2 61703001 FITTING-90-16MJ-16MORBA 1
3 60907001 FITTING-16M JICX16M STR ADAPT 1
4 53824001 FITTING-#8M O-RING-#8M JIC ST. 1
5 903382001 O-RING AS-155 1
6 235737001 BOLT-1/2-13X1 1/4 GR8 ZYC 2
7 485025 WASHER-1/2 FLAT-HARDENED-YZ 2
P3.00



D100x120 Series II Navigator HDDMainframe - Section 3
Components-Drive Motor Fig 3-4a
P3.00



D100x120 Series II Navigator HDD Mainframe - Section 3
Components-Drive Motor Fig 3-4a

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296278068 SHAFT - MOTOR FIXED 15T 1
2 68859057 RING-RETAINING 2
3 68859053 BEARING-BALL 1
4 68859055 RING-RETAINING 2
5 68859099 SEAL LIP 1
6 296278070 WASHER  -  SEAL SUPPORT 1

619555001 MOTOR-FIXED DISPLACEMENT 
SERIES40-M35/45

Included All Items In Figure

296278075 SEAL KIT
P3.00



D100x120 Series II Navigator HDDMainframe - Section 3
Right Planetary Fig 3-5
P3.00



D100x120 Series II Navigator HDD Mainframe - Section 3
Right Planetary Fig 3-5

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 619554001 PLANETARY-TORQUE HUB 1 Breakdown Fig. 3-3a
2 285757001 SPROCKET - 19T     F/C72750 1
3 249885001 BOLT-M16X45 12.9 SOCHD C/S PLN 36
4 64109001 WASHER-M16 LOCK 36
5 103058001 FITTING-M12X1.5X4M JIC STR. 1
P3.00



D100x120 Series II Navigator HDDMainframe - Section 3
Right Drive Motor Fig 3-6
P3.00



D100x120 Series II Navigator HDD Mainframe - Section 3
Right Drive Motor Fig 3-6

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 619555001 MOTOR-FIXED DISPLACEMENT 

SERIES40-M35/45
1 Breakdown Fig. 3-4a

2 53824001 FITTING-#8M O-RING-#8M JIC ST. 1
3 60907001 FITTING-16M JICX16M STR ADAPT 1
4 61703001 FITTING-90-16MJ-16MORBA 1
5 903382001 O-RING AS-155 1
6 235737001 BOLT-1/2-13X1 1/4 GR8 ZYC 2
7 485025 WASHER-1/2 FLAT-HARDENED-YZ 2
P3.00



D100x120 Series II Navigator HDDMainframe - Section 3
Track Roller Fig 3-7
P3.00



D100x120 Series II Navigator HDD Mainframe - Section 3
Track Roller Fig 3-7

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 902013001 ROLLER-TRACK 3T4352 1
2 235737001 BOLT-1/2-13X1 1/4 GR8 ZYC 4
3 485025 WASHER-1/2 FLAT-HARDENED-YZ 4
P3.00



D100x120 Series II Navigator HDDMainframe - Section 3
Tension Fig 3-8
P3.00



D100x120 Series II Navigator HDD Mainframe - Section 3
Tension Fig 3-8

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 901995001 BOX-TRACK END ROLLER 1
2 1803051 SPRING-COMP.1”WX4 1/2OD X 12”  1
3 69908001 PLATE-TRACK SPRING SUPPORT 1
4 285769001 SPACER - TRACK ADJ BOLT 2
5 250532001 BOLT-5/8-18 X 2 3/4 GR8 HEX Y/ 2
6 235715001 WASHER-FLATSTRL-5/8” YZ A325 4
7 250526001 NUT - 5/8-18 NF HEX Y/ZINC 2
P3.00



D100x120 Series II Navigator HDDMainframe - Section 3
End Idler Fig 3-9
P3.01



D100x120 Series II Navigator HDD Mainframe - Section 3
End Idler Fig 3-9

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date April, 2008 Added Roller Assembly P/N
1 282343001 HUB - TRACK IDLER 1
2 1715011 TIMKEN CUP 2” #3730    2
3 1716011 TIMKEN CONE 2” #3775  2
4 3967001 SEAL -#25091 C/R  2
5 280532001 SPACER-IDLER ROLLER 2
6 249993001 BOLT - END IDLER ROLLER 1
7 593001 ZERK-1/8” 90 DEG GRSE 1 13/16 1
8 903257001 SPACER-IDLER ROLLER BOLT 2
9 285770001 BLOCK - IDLER ROLLER BOLT 2
10 6702003 NUT ASSY-END IDLER ROLLER  1

* 217479003 ROLLER-TRACK END IDLER Includes Ref. 1 & 2
P3.01



D100x120 Series II Navigator HDDMainframe - Section 3
Track Tension Cylinder Fig 3-10
P3.00



D100x120 Series II Navigator HDD Mainframe - Section 3
Track Tension Cylinder Fig 3-10

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 231104001 CYLINDER-3 1/2”X4 3/4” 1 Breakdown Fig. 3-10a
2 235720001 BOLT-3/8-16X1 3/4 6R8 ZINC PLT 4
3 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
4

P3.00



D100x120 Series II Navigator HDDMainframe - Section 3
Components-Track Tension Cylinder Fig 3-10a
P3.00



D100x120 Series II Navigator HDD Mainframe - Section 3
Components-Track Tension Cylinder Fig 3-10a

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 88978001 ZERK-1/8 NPT STR. LEAK PROOF 1
2 15694001 WASHER-#6M FLAT 1
3 429001 NUT-5/8 NC HEX JAM  1
4 4350001 O-RING 042 NAT. 1
5 57300001 WIPER-#50-17 1
6 3211043 O-RING 119  BRAND DC7508 1
7 58138001 UNI-RING 1
8 3115027 SPRING  ENERGY A-4057 1
9 3113009 BALL-STEEL 5/16 DIA.ENGY 80029 1
10 15164001 SSS-5/8-11X1 DOGPOINT/LOCKPATC 1
11 88979001 STREET ELBOW-1/8 NPT 1
12 68581001 SUPPORT-BALL BEARING 1
13 68580003 BOLT ASSY-GREASE 1
14 68579001 GLAND- 1
15 68578001 PISTON- 1
16 68577001 ROD- 1
17 68574001 BODY- 1
18 68573001 CAP- 1

231104001 CYLINDER-3 1/2”X4 3/4” 1 Included All Items In This Figure
68582001 REPAIR KIT- 1 Included Ref. No’s 4-7
P3.00



D100x120 Series II Navigator HDDMainframe - Section 3
Ground Drive Brake Valve Fig 3-11
P3.00



D100x120 Series II Navigator HDD Mainframe - Section 3
Ground Drive Brake Valve Fig 3-11

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 291768001 VALVE - 2 POS. 3 WAY W/ DEUTSCH 1 Breakdown Fig. 3-11a
2 82930001 FIT-6MX4M JICX4M JIC (RUN) TEE 1
3 67291001 FITTING - STR - 6MORB - 4FORB 2
4 81343001 4M (BCH)X4M JICX4M JIC TEE 2
5 238210001 BOLT - 1/4-20X1 1/2 GR8 HEX ZYC 2
6 235716001 WASHER-FLATSTRL-.25-.28X.63 - .06 - 

CZ
2

P3.00



D100x120 Series II Navigator HDDMainframe - Section 3
Components-Ground Drive Brake Valve Fig 3-11a
P3.00



D100x120 Series II Navigator HDD Mainframe - Section 3
Components-Ground Drive Brake Valve Fig 3-11a

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 278845003 CARTRIDGE - SOLENOID 1

110467003 SEAL KIT 1
2 251117009 COIL - #8 1
3 280624001 NUT - RAIN PROOF COIL 1

240324003 SEAL KIT 1
4 291768001 VALVE - 2 POS. 3 WAY W/ DEUTSCH 1
P3.00



D100x120 Series II Navigator HDDMainframe - Section 3
Right Track-T/P Selector Valve Fig 3-12
P3.00



D100x120 Series II Navigator HDD Mainframe - Section 3
Right Track-T/P Selector Valve Fig 3-12

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 280825001 VALVE - DRILL TRANSPORT 1 Breakdown Fig. 3-12a
2 61703001 FITTING-90-16MJ-16MORBA 4
3 57950001 FITTING-90-4MJ-6MORBA 2
4 103741001 ELBOW-16MORX16MJIC EXTRALONG90 2
5 250507001 BOLT 7/16-14 X 1 3/4”GR8 HEX Y 4
6 250515001 7/16 HARD WASHER SAE Y/ZINC 4
P3.00



D100x120 Series II Navigator HDDMainframe - Section 3
Components-Track-T/P Selector Valve Fig 3-12a
P3.00



D100x120 Series II Navigator HDD Mainframe - Section 3
Components-Track-T/P Selector Valve Fig 3-12a

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296251267 VALVE-PILOTED 3 WAY EXT-VENT 2

224790005 SEAL KIT-DIVERTER VALVE 1
2 251117007 CARTRIDGE - SOLENOID 1

110467003 SEAL KIT 1
3 251117009 COIL - #8 1
4 240324015 PLUG-SAE 2
5 NSS BLOCK - BODY 1 NSS = Not Sold Separately
6 296251284 NUT - RAIN PROOF COIL 1

280825001 VALVE - DRILL TRANSPORT 1 Included All Items In This Figure
P3.00



D100x120 Series II Navigator HDDMainframe - Section 3
Left Track-T/P Selector Valve Fig 3-13
P3.00



D100x120 Series II Navigator HDD Mainframe - Section 3
Left Track-T/P Selector Valve Fig 3-13

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 280825001 VALVE - DRILL TRANSPORT 1 Breakdown Fig. 3-12a
2 61703001 FITTING-90-16MJ-16MORBA 2
3 103741001 ELBOW-16MORX16MJIC EXTRALONG90 2
4 60907001 FITTING-16M JICX16M STR ADAPT 1
5 283651001 VALVE - CHECK - 5000PSI, 50 GPM 1
6 77141001 FITTING-CAP NUT 16F JIC 2
7 82930001 FIT-6MX4M JICX4M JIC (RUN) TEE 2
8 163621449 FITTING - 90 - 16MORBA - 16MORBA 1
9 250515001 7/16 HARD WASHER SAE Y/ZINC 4
10 250507001 BOLT 7/16-14 X 1 3/4”GR8 HEX Y 4
11 94161001 FITTING-16MJICX16MORING LONG 1
12 60905001 16M JICX16FS JIC 90 DEG ELBOW 1
P3.00



D100x120 Series II Navigator HDDMainframe - Section 3
Case Drain Manifold Fig 3-14
P3.04



D100x120 Series II Navigator HDD Mainframe - Section 3
Case Drain Manifold Fig 3-14

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2008 Added Fitting For Crane Option
1 296273900 MANIFOLD - CASE DRAIN 1
2 65565001 FITTING - 6M O-RING X 6M JIC ST. 1
3 53826001 #10M O-RING-#8M JIC ST. 2
4 59410001 FITTING-90-12MJ-12MORBA 1
5 67570001 FITTING - PLUG - 12MORB - HEX 1
6 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
2

7 16114034 BOLT-3/8-16X3 1/2 HEX HD. GR8 2
8 57968001 FITTING-STR-4MJ-6MORB 2
9 59409001 10M JICX12M ADJ. 90 DEG.ELBOW 1 For Crane Only
P3.04



D100x120 Series II Navigator HDDMainframe - Section 3
Left Lift Cylinder Fig 3-15
P3.00



D100x120 Series II Navigator HDD Mainframe - Section 3
Left Lift Cylinder Fig 3-15

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 280797001 CYLINDER - 5.0 X 12 X 2 1/2 ROD 1 Breakdown Fig. 3-15a
2 59426001 FITTING - 90-6MJ-6MORBA 1
3 65565001 FITTING - 6M O-RING X 6M JIC ST. 1
4 275343001 PIN - RACK CYLINDER BASE 1
5 18150001 SLUG-2 DIA.-1/4” 2
6 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 3
7 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
3

8 292728001 PIN - RACK ANGLE 1
9 292729001 SHIM - RACK ANGLE PIN 1
P3.00



D100x120 Series II Navigator HDDMainframe - Section 3
Components-Lift Cylinder Fig 3-15a
P3.00



D100x120 Series II Navigator HDD Mainframe - Section 3
Components-Lift Cylinder Fig 3-15a

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 NSS WEAR RING 1 NSS=(Not Sold Separately)
2 NSS PSP SEAL 1 NSS=(Not Sold Separately)
3 NSS BACK - UP - RING 2 NSS=(Not Sold Separately)
4 NSS O - RING 1 NSS=(Not Sold Separately)
5 NSS O - RING 1 NSS=(Not Sold Separately)
6 NSS BACK - UP - RING 1 NSS=(Not Sold Separately)
7 NSS WEAR RING 1 NSS=(Not Sold Separately)
8 NSS LOADED U-CUP 1 NSS=(Not Sold Separately)
9 NSS ROD WIPER 1 NSS=(Not Sold Separately)
10 296251001 LOCK NUT 1
11 296251002 PISTON 1
12 296251003 BARREL ASSEMLBY 1
13 296251004 ROD ASSEMBLY 1
14 223998013 SET SCREW 1
15 202538001 CAP-5X7 1/2 CYL THREADED 1
16 296251005 THREAD CAP HEAD 1
17 296251007 VALVE 1
18 598001 FITTING-1/4” NF ST GREASE ZERK 2

280797001 CYLINDER - 5.0 X 12 X 2 1/2 ROD Included All Items In This Figure
296251006 SEAL KIT Included Ref. No’s 1-9
P3.00



D100x120 Series II Navigator HDDMainframe - Section 3
Right Lift Cylinder Fig 3-16
P3.00



D100x120 Series II Navigator HDD Mainframe - Section 3
Right Lift Cylinder Fig 3-16

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 280797001 CYLINDER - 5.0 X 12 X 2 1/2 ROD 1 Breakdown Fig. 3-15a
2 68774001 FITTING-6MX6M JIC (RUN)X6M JIC 2
3 275343001 PIN - RACK CYLINDER BASE 1
4 18150001 SLUG-2 DIA.-1/4” 2
5 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 3
6 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
3

7 292728001 PIN - RACK ANGLE 1
8 292729001 SHIM - RACK ANGLE PIN 1
P3.00



D100x120 Series II Navigator HDDMainframe - Section 3
Outrigger-Left Fig 3-17
P3.00



D100x120 Series II Navigator HDD Mainframe - Section 3
Outrigger-Left Fig 3-17

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296310540 OUTRIGGER - LEFT OUTSIDE TUBE 1
2 296310535 OUTRIGGER - TUBE INSIDE LEFT 1
3 283549001 KNIFE-OUTRIGGER 1
4 283558001 PIN-OUTRIGGER KNIFE 1
5 2108001 LYNCH PIN - 1/4 X 2 1
6 296261477 CYLINDER-4” X 40” STROKE 1 Breakdown Fig. 3-17a
7 145645001 BOLT - 5/8 - 11 X 2 GR.8 ZYC 12
8 235715001 WASHER-FLATSTRL-5/8” YZ A325 24
9 238221001 NUT - HEX -.63 - 11 - GR8 - YZ 12
10 900035005 CLAMP-HALF 3/8” DOUBLE (PAIR) 1
11 67846003 PLATE-TWIN COVER 1
12 248031001 BOLT-5/16-18X1 1/4 GR8 ZYC 1
13 7000A392 DECAL - DANGER 1 Domestic

700IA392 DECAL - DANGER D28/D50 1 International
14 7000C446 DECAL - NO WELD 1 Domestic

700IC446 DECAL - NO WELD 1 International
15 296311757 PIN - OUTRIGGER CYLINDER 1
16 1788033 PIN-EXP.3/8X2 1/4 2
17 296311756 PIN - OUTRIGGER CYLINDER 1
18 65565001 FITTING - 6M O-RING X 6M JIC ST. 2
P3.00



D100x120 Series II Navigator HDDMainframe - Section 3
Components-Outrigger Cylinder Fig 3-17a
P3.00



D100x120 Series II Navigator HDD Mainframe - Section 3
Components-Outrigger Cylinder Fig 3-17a

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 NSS O-RING 1 NSS = Not Sold Separately
2 NSS BACKUP 1 NSS = Not Sold Separately
3 NSS PSP SEAL 1 NSS = Not Sold Separately
4 NSS WEAR RING 1 NSS = Not Sold Separately
5 NSS PPS SEAL 1 NSS = Not Sold Separately
6 NSS WEAR RING 1 NSS = Not Sold Separately
7 NSS DUST SEAL 1 NSS = Not Sold Separately
8 NSS O-RING 1 NSS = Not Sold Separately
9 NSS BARREL ASSY 1 NSS = Not Sold Separately
10 296278229 SHAFT ASSY 1
11 180010540 SUN VALVE 1
12 296271167 VALVE 1
13 296271146 NYLOCK SET SCREW 1

296261477 CYLINDER-4” X 40” STROKE Includes All Items In Figure
296278230 SEAL KIT Includes Ref. No. 1-9
P3.00



D100x120 Series II Navigator HDDMainframe - Section 3
Outrigger-Right Fig 3-18
P3.01



D100x120 Series II Navigator HDD Mainframe - Section 3
Outrigger-Right Fig 3-18

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2008 Change Part Number
1 296310536 OUTRIGGER - RIGHT OUTSIDE - TUBE 1
2 296310535 OUTRIGGER - TUBE INSIDE LEFT 1
3 283549001 KNIFE-OUTRIGGER 1
4 283558001 PIN-OUTRIGGER KNIFE 1
5 2108001 LYNCH PIN - 1/4 X 2  1
6 296261477 CYLINDER-4” X 40” STROKE 1 Breakdown Fig. 3-17a
7 145645001 BOLT - 5/8 - 11 X 2 GR.8 ZYC 12
8 235715001 WASHER-FLATSTRL-5/8” YZ A325 24
9 238221001 NUT - HEX -.63 - 11 - GR8 - YZ 12
10 900035005 CLAMP-HALF 3/8” DOUBLE (PAIR) 1
11 67846003 PLATE-TWIN COVER 1
12 248031001 BOLT-5/16-18X1 1/4 GR8 ZYC 1
13 7000c446 DECAL - NO WELD 1
14 296311756 PIN - OUTRIGGER CYLINDER 1
15 296311757 PIN - OUTRIGGER CYLINDER 1
16 1788033 PIN-EXP.3/8X2 1/4 2
17 * 65565001 FITTING - 6M O-RING X 6M JIC ST. 2
P3.01



D100x120 Series II Navigator HDDMainframe - Section 3
Stakedown/Rack 3 Bank Valve Fig 3-19
P3.01



D100x120 Series II Navigator HDD Mainframe - Section 3
Stakedown/Rack 3 Bank Valve Fig 3-19

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2008 Update In Illustration & Parts List.
1 296301606 VALVE-3-BANK CVA-2796 1 Breakdown Fig. 3-19a
2 235714001 WASHER - FLATSTRL - .31 - .34 X .69 - 

.06-YZ-A325
4

3 * 235740001 BOLT-5/16-18X1/2 GR8 ZYC 4 Part Number Change
4 53827001 FITT.-#10M O-RING-#10M JIC ST. 1
5 59410001 FITTING-90-12MJ-12MORBA 1
6 67570001 FITTING - PLUG - 12MORB - HEX 1
7 60247001 FITTING - 8M O-RING X 6M JIC ST. 6
8 60851001 FITTING-6M JICX6FS JIC 90ELBOW 2
9 53871001 #10M O-RING X 12M JIC 90 1
P3.01



D100x120 Series II Navigator HDDMainframe - Section 3
Components-3 Bank Valve Fig 3-19a
P3.00



D100x120 Series II Navigator HDD Mainframe - Section 3
Components-3 Bank Valve Fig 3-19a

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 NSS VALVE BODY 1 NSS = Not Sold Separately
2 296278218 RELIEF VALVE 1
3 296278227 VALVE-MOTOR SPOOL, 12 VDC WITH 

DIODE
1

4 296278225 MOUNTING FEET 2
296278222 SCREW - SHCS -#10 - 24X175 4
296301606 VALVE-3-BANK CVA-2796 Includes All Items In This Figure
296278228 SEAL KIT 1
P3.00



D100x120 Series II Navigator HDDMainframe - Section 3
Rops Fig 3-20
P3.02



D100x120 Series II Navigator HDD Mainframe - Section 3
Rops Fig 3-20

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date April, 2008 Changes Part Number
1 296310505 ROPS ASSY 1
2 * 296310738 SCREEN - FRONT PUMP 1
3 296310640 SCREW - HCS -1.0-8 - 8.0 - GR8 YZ 8
4 238215001 NUT 1-8 GR8 ZINC YC 12
5 81698001 FITTING-16MJIC BULKHEAD STR. 1
6 77141001 FITTING-CAP NUT 16F JIC 1
7 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
4

8 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 4
9 13323001 NUT - PANEL - 3/8-16 U-CLIP 4
10 238892001 WASHER-1” HARDENED FLAT ZY 24
11 296310641 SCREW - HSC - 1.0-8 - 9.0 - GR8 YZ 4
12 296310548 STRAP - TIEDOWN 4
13 296293213 SPACER - ROPS 8
P3.02



D100x120 Series II Navigator HDDCab - Section 4
Platform (SN 450-) Fig 4-1r02
P3.11



D100x120 Series II Navigator HDD Cab - Section 4
Platform (SN 450-) Fig 4-1r02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296327769 PLATFORM - CAB FLOOR ASSY 1
2 296310386 SEAL - SEAT CONSOLE 7.38” (0.62 FT) 2
3 296310751 CAB STEP ASSY 1
4 296318053 RING - CAB PIVOT HD 1 (S/N 418-)
5 296286832 CYLINDER - 1 1/2  X  6 1 Breakdown Fig. 4-1z01
6 289662001 PIN - CLEVIS 1/2” X 2  1/4” 2
7 510338809 COTTER PIN-1/8” X 1”-YZ 2
8 296310486 ANTI-SKID FLOOR STRIP 48.00” (4 FT) 2
9 59423001 90-4MORBA-4MJ 2
10 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
6

11 235736001 BOLT-3/8-16X1 1/4 ZYC 6
12 235716001 WASHER-FLATSTRL - .25 -.28 X .63 - .06 - 

CZ
4

13 235735001 BOLT-1/4-20X1 GR8 HEX ZYC 4
14 296276007 FIR TREE MOUNT 8
P3.11



D100x120 Series II Navigator HDDCab - Section 4
Platform (SN 418-449) Fig 4-1r01
P3.06



D100x120 Series II Navigator HDD Cab - Section 4
Platform (SN 418-449) Fig 4-1r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date July, 2008 Changes Bolt Length
1 296310405 PLATFORM - CAB FLOOR ASSY 1
2 296310407 PLATE - COMPARTMENT COVER 1
3 296294052 PLUG-HOLE 1.50 1
4 296310386 SEAL - SEAT CONSOLE 7.38” (0.62 FT) 2
5 296310751 CAB STEP ASSY 1
6 296318053 RING - CAB PIVOT HD 1 (S/N 418-)
7 296286832 CYLINDER - 1 1/2  X  6 1
8 289662001 PIN - CLEVIS 1/2” X 2  1/4” 2
9 510338809 COTTER PIN-1/8” X 1”-YZ 2
10 296310486 ANTI-SKID FLOOR STRIP 48.00” (4 FT) 2
11 296310487 ANTI-SKID FLOOR STRIP 31.5” (2.63 FT) 1
12 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
9

13 235736001 BOLT-3/8-16X1 1/4 ZYC 6
14 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 3
15 235716001 WASHER-FLATSTRL-.25-.28X.63-.06 - CZ 4
16 * 235735001 BOLT-1/4-20X3/4 GR8 ZYC 4
17 296276007 FIR TREE MOUNT 8
18 59423001 90-4MORBA-4MJ 2
P3.06



D100x120 Series II Navigator HDDCab - Section 4
Platform (SN 401-417) Fig 4-1
P3.02



D100x120 Series II Navigator HDD Cab - Section 4
Platform (SN 401-417) Fig 4-1

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date May, 2008 Added Fitting
1 296310405 PLATFORM - CAB FLOOR ASSY 1
2 296310407 PLATE - COMPARTMENT COVER 1
3 296294052 PLUG-HOLE 1.50 1
4 296310386 SEAL - SEAT CONSOLE 7.38” (0.62 FT) 2
5 296310751 CAB STEP ASSY 1
6 296293092 WELDMENT - CAB PIVOT RING 1
7 296286832 CYLINDER - 1 1/2  X  6 1 Breakdown Fig. 4-1a
8 289662001 PIN - CLEVIS 1/2” X 2  1/4” 2
9 510338809 COTTER PIN-1/8” X 1”-YZ 2
10 296310486 ANTI-SKID FLOOR STRIP 48.00” (4 FT) 2
11 296310487 ANTI-SKID FLOOR STRIP 31.5” (2.63 FT) 1
12 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
9

13 235736001 BOLT-3/8-16X1 1/4 ZYC 6
14 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 3
15 235716001 WASHER-FLATSTRL - .25 -.28 X .63 - .06 - 

CZ
4

16 235734001 BOLT-1/4-20X3/4 GR8 ZYC 4
17 296276007 FIR TREE MOUNT 8
18 * 59423001 90-4MORBA-4MJ 2
P3.02



D100x120 Series II Navigator HDDCab - Section 4
Components-Cylinder 1 1/2x6 Fig 4-1z01
P3.00



D100x120 Series II Navigator HDD Cab - Section 4
Components-Cylinder 1 1/2x6 Fig 4-1z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296271146 NYLOCK SET SCREW 1
2 296278200 3/4” SHAFT ASSY 1
3 NSS PISTON 1/2” SHAFT 1 NSS = Not Sold Separately
4 NSS LOCK NUT 1 NSS = Not Sold Separately
5 NSS HEAD 3/4” SHAFT 1 NSS = Not Sold Separately
6 NSS EXTERNAL COLLAR W/SET SCREW 

HOLE
1 NSS = Not Sold Separately

7 NSS BORE HDE BRL ASSY 1 NSS = Not Sold Separately
8 NSS O-RING 1 NSS = Not Sold Separately
9 NSS BACKUP 1 NSS = Not Sold Separately
10 NSS PSP SEAL 1 NSS = Not Sold Separately
11 NSS BS SEAL 1 NSS = Not Sold Separately
12 NSS DUST SEAL 1 NSS = Not Sold Separately
13 NSS O-RING 1 NSS = Not Sold Separately

296286832 CYLINDER - 1 1/2  X  6 Includes All Items In Figure
296278201 REPAIR KITS Includes Ref. 8-13
P3.00



D100x120 Series II Navigator HDDCab - Section 4
Base Mount Fig 4-2
P3.02



D100x120 Series II Navigator HDD Cab - Section 4
Base Mount Fig 4-2

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date April, 2008 Update In Illustration & Parts List.
1 296284245 BASE - CAB MOUNT 1
2 296284198 BASE ASSY - CAB TILT 1
3 243259001 CYLINDER-3 X 9 1 Breakdown Fig. 4-2a
4 296301537 SENSOR - PROXIMITY, INDUCTIVE - 

20MM (CUBE)
1

5 296293088 RING - PIVOT 1
6 296289843 CLAMP PLATE - PROXIMITY SWITCH 1
7 296308600 ADJUSTMENT BEARING SLIDE 2
8 296274302 BUSHING - PIVOT 2
9 296310644 SHIELD - FRONT CAB MOUNT 1
10 296279605 BOSS-HORN MOUNT 1
11 26464001 HORN-12 VOLT DISC LOW NOTE 1
12 235716001 WASHER - FLATSTRL - .25 -.28 X .63 - .06 

- CZ
1

13 235742001 BOLT-5/16-18X3/4 GR8 ZYC 1
14 296291810 ROLLER - 1.75 CAM THD 8
15 296293176 PIN - CAB TILT CYLINDER 2
16 238892001 WASHER-1” HARDENED FLAT ZY 4
17 249718001 CAPSCREW-1/4-20X3/4FLAT SH ZP 4
18 485025 WASHER-1/2 FLAT-HARDENED-YZ 18
19 235721001 BOLT-1/2-13X1 1/2 GR8 ZINC PLT 8
20 240334001 SCREW-HCS-.50-13X1.75-GR8-YZ 8
21 235737001 BOLT-1/2-13X1 1/4 GR8 ZYC 4
22 235717001 WASHER - 3/4” HARDENED FLAT  YZ 2
23 238880001 BOLT-3/4-10X2 1/2 HHCS GR8 ZY 2
24 75383001 NUT-1/2-UNC GR.8 JAM HEX 2
25 510011 COTTER PIN-1/8” X 1 1/2” 4
26 * 57950001 FITTING-90-4MJ-6MORBA 2
27 * 296301535 SHIM - PROXY SWITCH 4
28 296301536 SCREW-SHCS-#12-24X1.00-GR8-CZ 2
29 * 533016 SCREW-MCH - 10-24 X 1.75-GR2-CZ-

ROUND-SLTD
2

30 * 480001 WASHER-3/16 S/T LOCK 2
31 * 510312301 NUT-HEX-10-24-GR2-YZ 2
P3.02



D100x120 Series II Navigator HDDCab - Section 4
Components-Cylinder 3x9 Fig 4-2z01
P3.00



D100x120 Series II Navigator HDD Cab - Section 4
Components-Cylinder 3x9 Fig 4-2z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 243259003 SLOTTED NUT 1
2 NSS WEAR RING 1
3 NSS PSP SEAL 1
4 243259009 PISTON 1
5 NSS O-RING 1
6 NSS JACKET ASSEMBLY 1
7 NSS PISTON ROD 1
8 NSS O-RING 1
9 NSS BACKUP WASHER 1
10 NSS POLYPACK (TYPE B) 1
11 243259019 GLAND NUT 1
12 NSS ROD WIPER 1
13 243259025 GARMAX BUSHING 2

243259023 SEAL KIT - CYLINDER 1 Inc. Ref. No’s 2, 3, 5, 8-10, 12
243259001 CYLINDER-3 X 9 1 Inc. Ref. No’s 1-12
P3.00



D100x120 Series II Navigator HDDCab - Section 4
Seat Fig 4-3
P3.00



D100x120 Series II Navigator HDD Cab - Section 4
Seat Fig 4-3

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296293111 MOUNT ASSY - SEAT 1
2 296274289 SEAT - MILSCO XR210 GRAY 1 Includes Switch and Hardware

279361003 SWITCH - SAFETY (SEALED) 1
240419001 BOLT-1/4-20X3/4 BUTTON HEAD 2

3 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-
A325

10

4 250508001 NUT - 3/8-NC Gr8 TOP LOCK Y/ZINC 4
5 203254001 2”SEAT BELT F08015 1
6 382010 BOLT-7/16-20X1 GR.8 HEX HEAD 2
7 235736001 BOLT-3/8-16X1 1/4 ZYC 4
P3.00



D100x120 Series II Navigator HDDCab - Section 4
Seat Console (SN 450-) Fig 4-4r01
P3.11



D100x120 Series II Navigator HDD Cab - Section 4
Seat Console (SN 450-) Fig 4-4r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296311927 SEAT CONSOLE STRUCTURE ASSY 1
2 296311957 ELECTRIC DOOR ASSY 1
3 218080001 LATCH-ADJ.LEVER W/RAISED 

BUTTN(INC KEYS)
2

3 97874003 KEYS A/R (Pair)
4 296300420 DIFFUSER-MULT DIRECTIONAL 4
5 296310384 SEAL - ELECTRIC DOOR 30.50” (2.54FT) 1
6 296310385 SEAL - SEAT CONSOLE 2.75” (0.23FT) 2
7 141363001 LATCH-DRAW 2
8 533004 BOLT-10-24X1/2 RND.HD.SLTMACH 4
9 99042001 NUT - NYLOCK - 10 - 24 - GR2 - CZ 8
10 485025 WASHER-1/2 FLAT-HARDENED-YZ 2
11 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
2

12 235737001 BOLT-1/2-13X1 1/4 GR8 ZYC 4
13 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 2
14 296310417 FOAM SEAL - ROOF 45” 1
15 296310418 FOAM SEAL - DOOR 10” 2
16 296310419 FOAM SEAL - DOOR 28” 1
17 296286969 WASHER - SAE - #10 FLAT 4
18 1802004 BOLT-3/16”NF X 1/2” STOVE 4
19 296308624 TRIM 1/4” EDGE 2
20 296308625 TRIM 1/4” EDGE 1
21 279318001 CLAMP - ADHESIVE MOUNT 3
22 1802006 BOLT-10-24 X 3/4 RND HD STOVE 4
23 1865027 GROMMET-5/16ID-1/8GR-.56 HOLE 1
24 18064001 CAP-PIVOT TUBE 2
25 275216001 WASHER-1 1/4OD X 13/32ID X3/16 2
26 296327760 SEAT HINGE WELDMENT 1
27 485011 WASHER-1/2 FLAT 2
28 282764001 WEATHER STRIP 1
29 510337607 WASHER-FLATSTD-.38-.44X1.00-.08-YZ 12
30 296311923 DIFFUSER MOUNT WELDMENT (RIGHT) 1
31 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 12
32 296311928 LOUVER MOUNT WELDMENT (LEFT) 1
P3.11



D100x120 Series II Navigator HDDCab - Section 4
Seat Console (SN 401-449) Fig 4-4
P3.01



D100x120 Series II Navigator HDD Cab - Section 4
Seat Console (SN 401-449) Fig 4-4

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date April, 2008 Update In Illustration & Parts List.
1 296310350 SEAT CONSOLE STRUCTURE ASSY 1
2 296310355 ELECTRIC DOOR ASSY 1
3 218080001 LATCH-ADJ.LEVER W/RAISED 

BUTTN(INC KEYS)
2

97874003 KEYS A/R (Pair)
4 296300420 DIFFUSER-MULT DIRECTIONAL 2
5 296310384 SEAL - ELECTRIC DOOR 30.50” (2.54FT) 1
6 296310385 SEAL - SEAT CONSOLE 2.75” (0.23FT) 2
7 141363001 LATCH-DRAW 2
8 533004 BOLT-10-24X1/2 RND.HD.SLTMACH 4
9 99042001 NUT - NYLOCK - 10 - 24 - GR2 - CZ 8
10 485025 WASHER-1/2 FLAT-HARDENED-YZ 2
11 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
2

12 235737001 BOLT-1/2-13X1 1/4 GR8 ZYC 2
13 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 2
14 296310417 FOAM SEAL - ROOF 45” 1
15 296310418 FOAM SEAL - DOOR 10” 2
16 296310419 FOAM SEAL - DOOR 28” 1
17 296310411 LOUVER - AC MOVEABLE 4
18 296286969 WASHER - SAE - #10 FLAT 4
19 1802004 BOLT-3/16”NF X 1/2” STOVE 4
20 296308624 TRIM 1/4” EDGE 2
21 296308625 TRIM 1/4” EDGE 1
22 279318001 CLAMP - ADHESIVE MOUNT 3
23 1802006 BOLT-10-24 X 3/4 RND HD STOVE 4
24 * 1865027 GROMMET-5/16ID-1/8GR-.56 HOLE 1
25 * 18064001 CAP-PIVOT TUBE 2
26 * 275216001 WASHER-1 1/4OD X 13/32ID X3/16 2
P3.01



D100x120 Series II Navigator HDDCab - Section 4
Operator Console RH (SN 450-) Fig 4-5r01
P3.11



D100x120 Series II Navigator HDD Cab - Section 4
Operator Console RH (SN 450-) Fig 4-5r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296310388 PLATE - RIGHT CONSOLE ATTACH 1
2 296294068 CONSOLE - OPERATOR RH 1
3 296289239 BEZEL - UPPER RIGHT RH CONSOLE 1
4 296303485 PLATE - CONTROL PANEL MNT 1
5 296303486 PLATE - CONTROL PANEL MNT 1
6 296294052 PLUG-HOLE 1.50 1
7 148941001 PLUG - HOLE 5/16” BLACK NYLON 3
8 296276085 INPUT MODULE - PLUS 1 1
9 154677001 OUTLET - 12 VOLT 1
10 296292078 HORN - ZAP ALERT DEUTSCH 2 PIN 1
11 296272303 ASM - R309LK FOR HDD 1
12 296272366 MOUNT - ANTENNA MOTOROLA TYPE 

RG-58
1

13 BATTERY - 1000MA NBB 1 Not Sold Separately
14 296280370 POP RIVET - ABA46 20
15 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
11

16 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 4
17 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 7
18 235716001 WASHER-FLATSTRL-.25 -.28 X .63 - .06 - 

CZ
4

19 244102001 BOLT-14-200X2 1/2 GR8 ZNC 2
20 235732001 NUT - HEX - .25 - 20 - GR8 - YZ 2
21 510335705 WASHER-LOCK-.31-.33X.59-.08-YZ 1
22 235740001 BOLT-5/16-18X1/2 GR8 ZYC 1
23 296308626 PLATE 1
24 282642001 MAGNET - 1.25” ROD HOLDER 1
25 296310672 COVER - CONSOLE 1
26 1865015 GROMMET-BLACK/5/8ID-3/16 GR. 1
P3.11



D100x120 Series II Navigator HDDCab - Section 4
Operator Console RH (SN 401-449) Fig 4-5
P3.04



D100x120 Series II Navigator HDD Cab - Section 4
Operator Console RH (SN 401-449) Fig 4-5

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2008 Update In Illustration & Parts List.
1 296310388 PLATE - RIGHT CONSOLE ATTACH 1
2 296294068 CONSOLE - OPERATOR RH 1
3 296289239 BEZEL - UPPER RIGHT RH CONSOLE 1
4 296303485 PLATE - CONTROL PANEL MNT 1
5 296303486 PLATE - CONTROL PANEL MNT 1
6 296310472 WELDMENT - CONTROLLER BEZEL 1
7 296294052 PLUG-HOLE 1.50 1
8 148941001 PLUG - HOLE 5/16” BLACK NYLON 3
9 296276085 INPUT MODULE - PLUS 1 1
10 154677001 OUTLET - 12 VOLT 1
11 296292078 HORN - ZAP ALERT DEUTSCH 2 PIN 1
12 296289028 WELD - REMOTE BOX 1
13 296272303 ASM - R309LK FOR HDD 1
14 296272366 MOUNT-ANTENNA MOTOROLA TYPE 

RG-58
1

15 296272400 BATTERY - 1000MA NBB 1
16 296280370 POP RIVET - ABA46 24
17 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
11

18 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 4
19 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 7
20 235716001 WASHER-FLATSTRL-.25-.28 X .63 - .06 - 

CZ
8

21 235734001 BOLT-1/4-20X3/4 GR8 ZYC 4
22 244102001 BOLT-14-200X2 1/2 GR8 ZNC 2
23 235732001 NUT - HEX - .25 - 20 - GR8 - YZ 2
24 510335705 WASHER-LOCK-.31-.33X.59-.08-YZ 1
25 235740001 BOLT-5/16-18X1/2 GR8 ZYC 1
26 296308626 PLATE 1
27 282642001 MAGNET - 1.25” ROD HOLDER 1
28 296310672 COVER - CONSOLE 1
29 1865015 GROMMET-BLACK/5/8ID-3/16 GR. 1
P3.04



D100x120 Series II Navigator HDDCab - Section 4
Console Gauges/Switch Fig 4-6
P3.05



D100x120 Series II Navigator HDD Cab - Section 4
Console Gauges/Switch Fig 4-6

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date July, 2008 Update In Illustration.
1 296301618 WELD - RIGHT SIDE CONSOLE 1
2 289651001 GAUGE - 7500  PSI - SPAN - JIC - LIGHT 2
3 163627173 TACHOMETER CANBUS 1
4 289650001 GAUGE - 2000 PSI - SPAN - JIC - LIGHT 1
5 296274330 GAUGE - FUEL 1
6 260766001 SWITCH-MOM BUTTON NO 4
7 296276162 LIGHT LED BI-COLOR 5VDC 1
8 296301566 SWITCH-PROPORTIONAL OUTPUT 

THUMBWHEEL
3

9 296301567 DISPLAY-DP200 1
10 163628359 E-STOP - HEAVY DUTY 1
11 277699001 SWITCH - PUSH BUTTON HYDRAULIC 

ENABLE
1

12 296276066 SWITCH-CARLING CONTURA II ON/
NON/OFF 24V

1

13 296281928 MFD /W ANTENNA 13” BNC 1
14 296286254 ROTARY SWITCH (ON) - OFF - (ON) 3
15 510357010 SCREW-MCH-10-24X.75-GR2-YZ-HWH-

SLOTTED
10

16 99042001 NUT - NYLOCK - 10 - 24 - GR2 - CZ 4
17 700ID598 DECAL - RIGHT CONSOLE - RIGHT SIDE 1
18 700ID600 DECAL - CONTROL RH-FRONT 

D100X120II
1

19 296281925 ASSY - CABLE MSD ANTENNA 1 Not Show
P3.05



D100x120 Series II Navigator HDDCab - Section 4
Joystick Panel RH Fig 4-7
P3.01



D100x120 Series II Navigator HDD Cab - Section 4
Joystick Panel RH Fig 4-7

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2008 Update In Illustration & Parts List.
1 296284111 PLATE-JOYSTICK MOUNT RH 1
2 296282533 JOYSTICK - SPRING CENTERED 1
3 296273908 HANDLE GRIP ASSEMBLY - RIGHT 

JOYSTICK
1

4 1802004 BOLT-3/16”NF X 1/2” STOVE 2
5 480001 WASHER-3/16 S/T LOCK 2
6 700ID601 DECAL - CONTROL, RIGHT HAND 

JOYSTICK
1

7 * 235734001 BOLT-1/4-20X3/4 GR8 ZYC 4 Added
8 * 235716001 WASHER - FLATSTRL - .25 -.28 X .63 - .06 

- CZ
4 Added
P3.01



D100x120 Series II Navigator HDDCab - Section 4
Components-Joystick Panel RH Fig 4-7z01
P3.13



D100x120 Series II Navigator HDD Cab - Section 4
Components-Joystick Panel RH Fig 4-7z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296271142 ROCKER SWITCH 1
2 296271137 *SWITCH 1
2 296271135 *BOOT -RUBBER 1
3 296271139 *SWITCH 2
3 296271135 *BOOT -RUBBER 2
4 296271141 ROCKER SWITCH 1
5 296271140 SWITCH 1
6 296285231 FACE PLATE-  CONTROL 1 Includes Screw & Gasket
6 296278212 SCREW 2
6 296338760 *RUBBER GASKET 1

296273908 HANDLE GRIP ASSEMBLY - RIGHT 
JOYSTICK

Includes All Items In Figure
P3.13



D100x120 Series II Navigator HDDCab - Section 4
Operator Console LH Fig 4-8
P3.04



D100x120 Series II Navigator HDD Cab - Section 4
Operator Console LH Fig 4-8

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2008 Update In Illustration & Parts List.
1 296310387 PLATE - LEFT CONSOLE MOUNT 1
2 296294069 CONSOLE - OPERATOR LH 1
3 296303484 PLATE - CONTROL PANEL MNT 4
4 296272392 CHARGER, 12-VOLT NBB 1
5 296310473 WELDMENT - CHARGER BEZEL 1
6 296301568 PLATE - LEFT CONSOLE 1
7 296276085 INPUT MODULE - PLUS 1 1
8 296276067 SWITCH-CARLING CONTURA II (MOM) 

ON/NONE/
1

9 296274146 SWITCH - SP 3 POSITION 2
10 296276066 SWITCH-CARLING CONTURA II ON/

NON/OFF 24V
4

11 257541001 SWITCH-SPDT 3 POSITION MOM 2
12 296275581 LIGHT - REMOTE LOCKOUT-GREEN 1
13 277697001 SWITCH-PUSH BUTTON ZAP ALERT 

CURRENT TEST
1

14 277695001 SWITCH - PUSH BUTTON ZAP ALERT 
RESET

1

15 154677001 OUTLET - 12 VOLT 1
16 296308630 PLUG - HOLE 1.25 1
17 700id597 DECAL - LEFT CONSOLE 1
18 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
6

19 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 6
20 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 3
21 235716001 WASHER-FLATSTRL-.25-.28 X .63 - .06 - 

CZ
6

22 238210001 BOLT - 1/4-20X1 1/2 GR8 HEX ZYC 2
23 510357010 SCREW-MCH-10-24X.75-GR2-YZ-HWH-

SLOTTED
4

24 296280370 POP RIVET - ABA46 12
25 244102001 BOLT-14-200X2 1/2 GR8 ZNC 2
26 235732001 NUT - HEX - .25 - 20 - GR8 - YZ 2
27 156720001 PLUG - ROCKER SWITCH 3
P3.04



D100x120 Series II Navigator HDDCab - Section 4
Joystick Panel LH Fig 4-9
P3.01



D100x120 Series II Navigator HDD Cab - Section 4
Joystick Panel LH Fig 4-9

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2008 Update In Illustration & Parts List.
1 296284110 PLATE-JOYSTICK MOUNT LH 1
2 * 235716001 WASHER - FLATSTRL - .25 -.28 X .63 - .06 

- CZ
4 Added

3 296282533 JOYSTICK - SPRING CENTERED 1
4 480001 WASHER-3/16 S/T LOCK 2
5 1802004 BOLT-3/16”NF X 1/2” STOVE 2
6 296273907 HANDLE GRIP ASSEMBLY - LEFT 

JOYSTICK
1 Breakdown Fig. 4-9a

7 700ID602 DECAL - CONTROL, LEFT HAND 
JOYSTICK

1

8 * 235734001 BOLT-1/4-20X3/4 GR8 ZYC 4 Added
P3.01



D100x120 Series II Navigator HDDCab - Section 4
Components-Joystick Panel LH Fig 4-9z01
P3.13



D100x120 Series II Navigator HDD Cab - Section 4
Components-Joystick Panel LH Fig 4-9z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296271136 SWITCH 2
2 296271135 BOOT -RUBBER 2
2 296271137 SWITCH 3
2 296271135 BOOT -RUBBER 3
3 296271141 ROCKER SWITCH 1
4 296271138 SWITCH 1
5 296278211 FACE PLATE LEFT COVER 1 Includes Screw
5 296278212 SCREW 2
5 296338760 *RUBBER GASKET 1

296273907 HANDLE GRIP ASSEMBLY - LEFT 
JOYSTICK

Includes All Items In Figure
P3.13



D100x120 Series II Navigator HDDCab - Section 4
Console-Cab Functions Fig 4-10
P3.01



D100x120 Series II Navigator HDD Cab - Section 4
Console-Cab Functions Fig 4-10

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2008 Change Part Number
1 296310432 CONTROL PANEL - CAB FUNCTIONS 1
2 700ID713 DECAL - CONTROL CAB 1
3 296276112 SWITCH-CARLING CONTURA II ON/ON/

ON 24V
2

4 257541001 SWITCH-SPDT 3 POSITION MOM 2
5 296276067 SWITCH-CARLING CONTURA II (MOM) 

ON/NONE/
1

6 296276066 SWITCH-CARLING CONTURA II ON/
NON/OFF 24V

1

7 * 296276186 POTENTIOMETER 5K WITH DEUTSCH 
CONNECTOR

1

8 296310542 KNOB - KNURLED INSTRUMENT 1
9 296300409 WASHER - NEOPRENE BACK 5/16”ID X 

5/8” OD
2

10 296300408 BOLT-SHOULDER 1/4-20UNC X 7/16 W/ 5/
16 X 1/4 SHLDR

2

11 296276007 FIR TREE MOUNT 2
P3.01



D100x120 Series II Navigator HDDCab - Section 4
Blower/Duct (SN 450-) Fig 4-11r01
P3.11



D100x120 Series II Navigator HDD Cab - Section 4
Blower/Duct (SN 450-) Fig 4-11r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296300314 PLATE-BRACKET 2
2 296300421 BLOWER - HEAT/AC 1
3 296300422 PLENUM - 4 HOLE 1
4 296303335 HOSE - EVAPORATOR DRAIN - 15” 1
5 1580003 HOSE CLAMP - 3/4”    1
6 235716001 WASHER-FLATSTRL - .25 -.28 X .63 - .06 - 

CZ
4

7 235735001 BOLT-1/4-20X1 GR8 HEX ZYC 4
8 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
4

9 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 4
10 296327764 FLEXHOSE-2” ID (50 FEET PER ROLL) 2
11 296327763 ADAPTER - 2.5” TO 2” FLEXHOSE 4
12 296300419 HOSE- FLEX DUCT 2 1/2” (50 FT PER 

ROLL)
2

13 58151001 STRAP-CABLE TIE-T120R-0 15” 4
P3.11



D100x120 Series II Navigator HDDCab - Section 4
Blower/Duct (SN 401-449) Fig 4-11
P3.03



D100x120 Series II Navigator HDD Cab - Section 4
Blower/Duct (SN 401-449) Fig 4-11

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date May, 2008 Update In Illustration & Parts List.
1 296300314 PLATE-BRACKET 2
2 296300421 BLOWER - HEAT/AC 1
3 296300422 PLENUM - 4 HOLE 1
4 296303335 HOSE - EVAPORATOR DRAIN - 15” 1
5 1580003 HOSE CLAMP - 3/4” 1
6 235716001 WASHER-FLATSTRL-.25-.28 X .63 - .06 - 

CZ
4

7 235735001 BOLT-1/4-20X1 GR8 HEX ZYC 4
8 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
4

9 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 4
10 296300419 HOSE- FLEX DUCT 2 1/2” 4
P3.03



D100x120 Series II Navigator HDDCab - Section 4
Heater Hose Fittings Fig 4-12
P3.06



D100x120 Series II Navigator HDD Cab - Section 4
Heater Hose Fittings Fig 4-12

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date July, 2008 Added Hose
1 296303312 FITTING 1/2” STREET ELBOW SHORT 1
2 82633001 FITTING-HEATER SHUT-OFF 2
3 296300413 FITTING - 1/2 NPT X 5/8 HOSE BARB ST 3
4 296300411 FITTING M18 X 1/2” FNPT ST 1
5 1580003 HOSE CLAMP - 3/4”  9
6 296300412 FITTING-1/2 NPT X 5/8 HOSE BARB 90 1
7 296310678 HOSE-HEAT .63X120” 2
8 296310681 HOSE - HEAT .63X86” 1
9 296310680 HOSE - HEAT .63X68” 1
10 296310485 VALVE - AC WATER SHUTOFF 1
11 296310679 HOSE-HEAT .63X36” 1
12 295229001 SCREW, SELF TAPPING 2
13 * 296303341 HOSE-HEAT WRAP 2.0 X 18.0 1
P3.06



D100x120 Series II Navigator HDDCab - Section 4
A/C Condenser (SN 450-) Fig 4-13r01
P3.13



D100x120 Series II Navigator HDD Cab - Section 4
A/C Condenser (SN 450-) Fig 4-13r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296300289 CONDENSER-A/C CAB 1
1 296319539 *RECEIVER/DRYER 1
2 296311965 A/C CONDENSOR MOUNT FRAME 1
3 296311967 SLIDE GRILL BRACKET 1
4 296311966 FRAME HANGER BRACKET - 2 2
5 485011 WASHER-1/2 FLAT 16
6 235729001 SCREW-HCS-.50-13X1.00-GR8-YZ 8
7 75383001 NUT-1/2-UNC GR.8 JAM HEX 4
8 235718001 BOLT-1/2-13X2 GR8 HEX ZINC PLT 4
9 235714001 WASHER-FLATSTRL-.31-.34X.69-.06-YZ-

A325
5

10 506031020 SCREW-HCS,M6-1.00X20,8.8,YZ,D933,FT 5
P3.13



D100x120 Series II Navigator HDDCab - Section 4
A/C Condenser (SN 401-449) Fig 4-13
P3.01



D100x120 Series II Navigator HDD Cab - Section 4
A/C Condenser (SN 401-449) Fig 4-13

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2008 Update In Illustration & Parts List.
1 296303322 WELDMENT - CONDENSER COVER 1
2 296300289 CONDENSER-A/C CAB 1
3 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
11

4 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 6
5 * 506032020 SCREW-HCS,M8-1.25X20,8.8,YZ,D933,FT 5 Part Number Change
P3.01



D100x120 Series II Navigator HDDCab - Section 4
Cab Windows (SN 403-) Fig 4-14r01
P3.03



D100x120 Series II Navigator HDD Cab - Section 4
Cab Windows (SN 403-) Fig 4-14r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2008 Added Hinge Spacer
1 296300276 HINGE - TOOLBOX DOOR 4
2 296303300 PLATE - HINGE SPACER 8 S/N 403-
3 296300377 WINDOW - CAB 1
4 296300376 WINDOW - CAB 1
5 296303276 PLATE - WINDOW BEZEL 1
6 296303302 PLATE - WINDOW BEZEL 1
7 296303278 PLATE - WINDOW STAY 1
8 296303301 PLATE - WINDOW STAY 1
9 296300278 WINDOW STAY - 2 POSITION RH 1
10 296300277 WINDOW STAY - 2 POSITION LH 1
11 296303421 PLATE - WINDOW STAY MOUNT 2
12 283148001 ACRYLIC - ADHESIVE TAPE BACK 2 S/N 403-
13 235716001 WASHER-FLATSTRL-.25-.28 X .63 - .06 - 

CZ
40

14 296310983 SCREW - SFHCS-M6 1.00 X 40 ZC 10.9 8 S/N 403-
15 296284189 SCREW-SFHCS-M6 X 30 ZC 10.9 8
16 128478001 NUT-HEX NYL M6-1.00 YZ D985 16
17 235735001 BOLT-1/4-20X1 GR8 HEX ZYC 12
18 235732001 NUT - HEX - .25 - 20 - GR8 - YZ 12
19 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
4

20 240310001 SCREW - HCS - .38 - 16 X .50 - GR8 - YZ 4 S/N 403-
21 296308628 PLATE - WINDOW 1 S/N 403-
22 296308629 PLATE - WINDOW 1 S/N 403-
23 296310984 RIVET 3/16 X 3/8 8 S/N 403-
24 * 296314494 PLATE - HINGE SPACER 4
P3.03



D100x120 Series II Navigator HDDCab - Section 4
Cab Windows (SN 401-402) Fig 4-14
P3.00



D100x120 Series II Navigator HDD Cab - Section 4
Cab Windows (SN 401-402) Fig 4-14

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296300276 HINGE - TOOLBOX DOOR 4
2 296303300 PLATE - HINGE SPACER 4
3 296300377 WINDOW - CAB 1
4 296300376 WINDOW - CAB 1
5 296303276 PLATE - WINDOW BEZEL 1
6 296303302 PLATE - WINDOW BEZEL 1
7 296303278 PLATE - WINDOW STAY 1
8 296303301 PLATE - WINDOW STAY 1
9 296300278 WINDOW STAY - 2 POSITION RH 1
10 296300277 WINDOW STAY - 2 POSITION LH 1
11 296303421 PLATE - WINDOW STAY MOUNT 2
12 283148001 ACRYLIC - ADHESIVE TAPE BACK 2
13 235716001 WASHER-FLATSTRL-.25 -.28 X .63 - .06 - 

CZ
40

14 296284189 SCREW-SFHCS-M6 X 30 ZC 10.9 8
15 296284190 SCREW-SFHCS-M6 X 20 ZC 10.9 8
16 128478001 NUT-HEX NYL M6-1.00 YZ D985 16
17 235734001 BOLT-1/4-20X3/4 GR8 ZYC 8
18 235732001 NUT - HEX - .25 - 20 - GR8 - YZ 12
19 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
4

20 240310001 SCREW - HCS - .38 - 16 X .50 - GR8 - YZ 4
21 235735001 BOLT-1/4-20X1 GR8 HEX ZYC 4
P3.00



D100x120 Series II Navigator HDDCab - Section 4
Cab Sides Fig 4-15
P3.04



D100x120 Series II Navigator HDD Cab - Section 4
Cab Sides Fig 4-15

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2008 Delete Panel Cover
1 296310830 WASHER - NEOPRENE BACK 5/16”ID X 

3/4”OD
62

2 296300408 BOLT-SHOULDER 1/4-20UNC X 7/16 W/ 5/
16 X 1/4 SHLDR

55

3 235716001 WASHER - FLATSTRL - .25 -.28 X .63 - .06 
- CZ

47

4 248198001 NUT-1/4 - 20 GR8 TOP LOCK ZINC 39
5 503286001 BOLT-1/4 X 2 1/4 NC SOCKET HD CS 7
6 296310655 CAB WALL ASSEMBLY - LEFT 1 Breakdown Fig. 4-15a
7 296310829 CAB WALL ASM - RIGHT 1 Breakdown Fig. 4-15b
8 296303328 PROFILE - CAB WINDOW 1
9 296303329 PROFILE - CAB WINDOW 1
10 293589001 TANK - 140 OZ. WINDSHIELD WASHER 1
11 296311759 SWITCH MOUNT WELDMENT 1
12 285597001 SWITCH - IGNITION 1
13 285597002 KEYS - IGNITION SWITCH (MATCHED 

PAIR)
1

14 257541001 SWITCH-SPDT 3 POSITION MOM 1
15 142410001 CASE-6”X9 XCX X1” OPERATOR 

MANUAL
1

16 296303426 TRIM - H-CHANNEL 1
17 296310666 DOOR - ACCESS LARGE CAB 1
18 296303300 PLATE - HINGE SPACER 2
19 296300276 HINGE - TOOLBOX DOOR 2
20 218080001 LATCH-ADJ.LEVER W/RAISED 

BUTTN(INC KEYS)
2

97874003 KEYS A/R  (Pair)
21 296310414 FOAM SEAL - DOOR 2
22 296310415 FOAM SEAL - DOOR 1
23 296310416 FOAM SEAL - DOOR 1
24 296284190 SCREW-SFHCS-M6 X 20 ZC 10.9 8
25 296284191 NUT HEX M6 AUTO LOCK NUT 8
26 57200001 SCREW-#8-32X1/2 RND.HD.MACH. 2
27 224769001 WASHER-#8 FLAT 4
28 69759001 LOCK NUT-#8-32 NYLON INSERT PL 4
29 700ID763 DECAL-CONTROL CAB SWING 1
30 7000C530 DECAL - DANGER 4 PANEL 1 Domestic

700IC530 DECAL-DANGER INTERNATIONAL 4 
PANEL

1 International

31 700IB600 DECAL - IGNITION SWITCH 1
32 2595007 HOSE CLAMP - TS7J 3/4”   1
33 296290310 SCREW - SHCS-.25-20X1.25 W/ 1/4X3/4 

SEAL WSHR-CZ
1

P3.04



D100x120 Series II Navigator HDDCab - Section 4
Components-Cab Side Fig 4-15z01
P3.02



D100x120 Series II Navigator HDD Cab - Section 4
Components-Cab Side Fig 4-15z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date April, 2008 New Assembly Part Number
1 296310656 SHEET - CAB SIDE 1
2 296310832 WINDOW - CAB W/SCREEN PRINT 1
3 296303371 RIVET - PLASTIC BLIND BLK 20

* 296310655 CAB WALL ASSEMBLY - LEFT Includes All Items In Figure
P3.02



D100x120 Series II Navigator HDDCab - Section 4
Components-Cab Side Fig 4-15z02
P3.00



D100x120 Series II Navigator HDD Cab - Section 4
Components-Cab Side Fig 4-15z02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296300320 SHEET-CAB SIDE 1
2 296310831 WINDOW - CAB W/SCREEN PRINT 1
3 296303371 RIVET - PLASTIC BLIND BLK 16

296310829 CAB WALL ASM - RIGHT Includes All Items In This Figure
P3.00



D100x120 Series II Navigator HDDCab - Section 4
Cab Roof (SN 454-) Fig 4-16r01
P3.14



D100x120 Series II Navigator HDD Cab - Section 4
Cab Roof (SN 454-) Fig 4-16r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296332541 CANOPY FRAME WELDMENT 1
2 296303266 FOAM - HEADLINER 1
3 296310484 WELDMENT - HEADLINER BEZEL 1
4 296310265 BUSHING - ROOF PIVOT 2
5 235744001 BOLT-1/2-13X2 3/4 GR8 ZNC PLTD 2
6 250512001 NUT- 1/2  NC Gr8 TOP LOCK  Y/ ZINC 2
7 296332503 SHEET - CAB ROOF 1
8 141363001 LATCH-DRAW 2
9 296310481 LIGHT MODEL 282 LED W/DEUTSCH 

CONNECTOR
1

10 533004 BOLT-10-24X1/2 RND.HD.SLTMACH 4
11 99042001 NUT - NYLOCK - 10 - 24 - GR2 - CZ 4
12 296300775 SCREW-HFS-..38-16X1.75-GR8-YZ 8
13 296262538 SCREW - SBHCS - .25 -20 X 1.00 - GR8 - 

CZ
2

14 224616001 GROMMET-1 1/4 ID X 1/8 GROOVE 6
15 296300873 SCREW-HFS-.50-13X.75-GR8-YZ 6
16 296332505 SLUG - CANOPY TOP 6
P3.14



D100x120 Series II Navigator HDDCab - Section 4
Cab Roof (SN 401-453) Fig 4-16
P3.05



D100x120 Series II Navigator HDD Cab - Section 4
Cab Roof (SN 401-453) Fig 4-16

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2008 Added Shims
1 296310266 BASE HEADLINER - ASSY 1
2 296303266 FOAM - HEADLINER 1
3 296310484 WELDMENT - HEADLINER BEZEL 1
4 296310265 BUSHING - ROOF PIVOT 2
5 235744001 BOLT-1/2-13X2 3/4 GR8 ZNC PLTD 2
6 250512001 NUT- 1/2  NC Gr8 TOP LOCK  Y/ ZINC 2
7 296300326 SHEET-CAB ROOF 1
8 141363001 LATCH-DRAW 2
9 296310481 LIGHT MODEL 282 LED W/DEUTSCH 

CONNECTOR
1

10 296300409 WASHER - NEOPRENE BACK 5/16”ID X 
5/8” OD

14

11 296300408 BOLT-SHOULDER 1/4-20UNC X 7/16 W/ 5/
16 X 1/4 SHLDR

14

12 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 
.06-YA-A325

8

13 235720001 BOLT-3/8-16X1 3/4 6R8 ZINC PLT 8
14 296262538 SCREW - SBHCS - .25 -20 X 1.00 - GR8 - 

CZ
2

15 533004 BOLT-10-24X1/2 RND.HD.SLTMACH 4
16 99042001 NUT - NYLOCK - 10 - 24 - GR2 - CZ 4
17 * 296318045 SHIM-ROOF 14
P3.05



D100x120 Series II Navigator HDDCab - Section 4
Door W/Wiper Fig 4-17
P3.09



D100x120 Series II Navigator HDD Cab - Section 4
Door W/Wiper Fig 4-17

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296300274 HINGE-LIFT OFF LH 3
2 296310463 WELDMENT - CAB DOOR ASSY 1
3 296303330 SEAL - CAB DOOR 1
4 296303331 PROFILE - CAB WINDOW 1
5 296303332 PROFILE - CAB WINDOW 1
6 296303333 PROFILE - CAB WINDOW 1
7 296310465 WINDOW - CAB DOOR 1
8 296300445 WELDMENT-BENT HANDLE 1
9 296310476 WELDMENT - FOOT RAIL ASSY 1
10 75383001 NUT-1/2-UNC GR.8 JAM HEX 1
11 296314282 CAB - DOOR STRIKER 1
12 296276170 SENSOR 12MM PROX 1
13 296300271 HANDLE-PUSH BUTTON D250 1
14 296284117 DOOR LATCH-ANTI BURST 1
15 296314283 PLATE - DOOR LATCH MOUNT 1
16 296284196 PLATE - WINDOW STOP 7
17 296308542 LATCH COVER 1
18 296280370 POP RIVET - ABA46 14
19 235713001 WASHER-FLAT-.38-.41X.81-.06-YA-A325 21
20 507092040 SCREW-HCS,M10-

1.50X40,8.8,YZ,ISO4017,FT
6

21 507092060 SCREW-HCS,M10-1.50X60,8.8 6
22 507090010 NUT-HEX,M10-1.50,CL10,YZ,ISO4032 12
23 375012 3/8-16X1 1/4”GD#5CARRIAGE BOLT 3
24 510308114 BOLT-CARG-.38-16X1.50-GR5-YZ 1
25 250508001 NUT - 3/8-NC Gr8 TOP LOCK Y/ZINC 4
26 235716001 WASHER-FLAT-.25 -.28 X .63 - .06 - CZ 12
27 250008001 BOLT 1/4-20 X 1 1/4 ZINC PL 2
28 235734001 BOLT-1/4-20X3/4 GR8 ZYC 3
29 235735001 BOLT-1/4-20X1 GR8 HEX ZYC 2
30 235732001 NUT - HEX - .25 - 20 - GR8 - YZ 4
31 506030060 SCREW-HCS,M5-.80X60,8.8,YZ,D931,PT 1
32 296262547 SHAFT - 2” PIVOT 1
33 296318031 WIPER MOTOR ASSY 12V 1
34 293654001 ADAPTER - PANTO 1
35 296310468 WIPER ARM - 20” 1
36 296310469 WIPER BLADE - 34” 1
37 506031030 SCREW-HCS,M6-

1.00X30,8.8,YZ,D931,PT
2

38 296300279 GAS SPRING - CAB DOOR 1
39 296300280 STUD - GAS SPRING 2
40 296300281 SAFETY CLIP - GAS SPRING 2
41 296256496 FITTING - STR - 3HB-2HB NYLON 1
42 235714001 WASHER-FLAT-.31-.34X.69-.06-YZ-A325 2
43 240333001 NUT-5/16-18 GR8 TL ZINC PLTD 2
44 296310734 ANGLE - HINGE SIDE 1
45 287758001 WASHER - VAC SYSTEM 1
46 506031020 SCREW-HCS,M6-1.00X20,8.8,YZ,D933,FT 1
47 296317519 SPACER - CAB DOOR 9
48 296318057 *URETHANE - WINDOW WELD 1
49 296326257 *WIPER DRIVE ARM - 0.75” 1
P3.09



D100x120 Series II Navigator HDDCab - Section 4
Work Lights Fig 4-18
P3.01



D100x120 Series II Navigator HDD Cab - Section 4
Work Lights Fig 4-18

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date April, 2008 Changed Work Light P/N
1 296308570 LIGHT BRACKET ASSY 1
2 296308571 LIGHT MOUNT 1
3 * 296310683 LIGHT 12-48V LED FLOOD W/DEUTSCH 

CONNECTOR
2

4 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-
A325

4

5 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 2
6 250640001 BOLT-3/8-16 X2 3/4 GR 8 Y/ZINC 2
P3.01



D100x120 Series II Navigator HDDCab - Section 4
Electrical Panel Fig 4-19
P3.00



D100x120 Series II Navigator HDD Cab - Section 4
Electrical Panel Fig 4-19

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296293095 BRACKET ASSY - CONTROLLER MOUNT 1
2 296273863 CONTROLLER-M050-100 

(UNPROGRAMMED)
1

3 296272506 B309LK2, CAN DOM 1
4 281526001 BUSS BAR MODULE 1
5 235716001 WASHER-FLATSTRL-.25-.28X.63-.06-CZ 11
6 233502001 SCREW- #10-24X5/8 PHILLIPS PAN 2
7 235735001 BOLT-1/4-20X1 GR8 HEX ZYC 7
8 250644001 BOLT-1/4-20 X2 1/4 GR 8 Y/ZINC 4
P3.00



D100x120 Series II Navigator HDDCab - Section 4
Cab Toolbox Door (SN 450-) Fig 4-20
P3.11



D100x120 Series II Navigator HDD Cab - Section 4
Cab Toolbox Door (SN 450-) Fig 4-20

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296311904 COVER PLATE 1
2 296327770 CAB TOOLBOX DOOR 1
3 296311980 PLATE - JAM 1
4 218080001 LATCH-ADJ.LEVER W/RAISED 

BUTTN(INC KEYS)
2

4 97874003 KEYS A/R (Pair)
5 296300276 HINGE - TOOLBOX DOOR 2
6 296300752 SCREW-HFS-.25-20X.625-GR8-YZ 4
7 296284190 SCREW-SFHCS-M6 X 20 ZC 10.9 8
8 235716001 WASHER-FLATSTRL-.25-.28 X .63 - .06 - 

CZ
18

9 235734001 BOLT-1/4-20X3/4 GR8 ZYC 6
10 235732001 NUT - HEX - .25 - 20 - GR8 - YZ 4
11 296284191 NUT HEX M6 AUTO LOCK NUT 8
P3.11



D100x120 Series II Navigator HDDEngine - Section 5
Engine Mount Fig 5-1
P3.00



D100x120 Series II Navigator HDD Engine - Section 5
Engine Mount Fig 5-1

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296301635 ENGINE-225 HP J.D. (PE6068HF485) 

TIER III, CAB OPT
1 Breakdown Fig. 5-1a and 5-1b

2 296275857 MOUNT - LEFT FRONT ENGINE 1
3 280880001 MOUNT - RIGHT FRONT ENGINE 1
4 280919001 MOUNT - RUBBER 508-5NS 4
5 280859001 MOUNT - REAR ENGINE 2
6 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
16

7 235736001 BOLT-3/8-16X1 1/4 ZYC 8
8 485025 WASHER-1/2 FLAT-HARDENED-YZ 22
9 218260001 STRAP-4GA.X18”E-E BRAIDED GRND 1
10 507407040 SCREW-HCS,M12-

1.75X40,10.9,YZ,ISO4017,FT
14

11 76253001 SLUG- 4
12 240336001 SCREW-HCS-.50-13X3.25-GR8-YZ 4
13 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 8
14 235731001 NUT-1/2-13 GR8 ZYC 4
15 220075001 FLANGE-65 FLE-PA 10”FLYWHEEL 1
16 4478014 CAPSCREW-3/8-16X1 1/2 SOCHD G8 8
17 244703001 HUB-FLE 65T 23T-16/32 SPLINE 1
18 220021001 PLATE-PUMP MOUNT 1
19 510508208 CABLE TIE MOUNT-HIGH TORQUE 

HEAVY DUTY WITH METAL
3

20 141350001 WASHER-M10 HARDEN PLATED FLAT 12
21 249891001 BOLT-M10X35 10.9 HHCS D933 ZNC 12
22 85662001 FITTING-M22X1.5 X 10MJIC STR. 1
23 77735001 FITTING - BH90 - 10MJ - 10MJ - LN 1
24 78062001 FITTING - CAP - 10FJ 1
25 296258361 HOSE - .63 X 33 10FS JIC ST/ST M3K 1
P3.00



D100x120 Series II Navigator HDDEngine - Section 5
Components-Engine Fig 5-1z01
P3.01



D100x120 Series II Navigator HDD Engine - Section 5
Components-Engine Fig 5-1z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2008 Changes Part Number
1 507092140 SCREW-HCS,M10-

1.50X140,8.8,YZ,ISO4014,PT
4

2 141350001 WASHER-M10 HARDEN PLATED FLAT 4
3 * 280855001 FAN - 28” SUCTION 1
4 280971001 SPACER - 1 3/4” ENGINE FAN 1
5 285668001 SPACER - FAN 2.25 1
6 296254520 SHEAVE - FAN 1
7 * 296278237 FAN BELT 1
8 180005694 PULLEY-CRANKSHAFT 1
9 627526001 ALTERNATOR-120 AMP 1
10 152009001 DIPSTICK 1

152008001 DIPSTICK - TUBE 1
11 626274001 FILTER ASSEMBLY-SECONDARY FUEL 1

626275001 ELEMENT-SECONDARY FUEL FILTER 1
12 131959031 CAP-OIL FILLER 1
13 626272001 FILTER ASSEMBLY-PRIMARY FUEL 1

626273001 ELEMENT-PRIMARY FUEL FILTER 1
14 163622479 CRANKSHAFT SENSOR 1
15 296278202 FUEL PUMP 1
16 180005696 SENSOR-OIL PRESSURE 1
17 180005687 SWITCH-TEMP 1
18 296278209 FUEL FILTER PRESSURE SENSOR 1
19 296301540 HOSE-HYD-.38X 60 NO END/6FSJ ST/50 

PSI/4219G
1

20 296301539 HOSE-FUEL-.38 X 60 NO ENDS/50PSI 
4219G

1

21 1580001 HOSE CLAMP - 3/8” 1
296301635 ENGINE-225 HP J.D.(PE6068HF485)TIER 

III, CAB OPT
Includes All Items In Figure
P3.01



D100x120 Series II Navigator HDDEngine - Section 5
Components-Engine Fig 5-1z02
P3.00



D100x120 Series II Navigator HDD Engine - Section 5
Components-Engine Fig 5-1z02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296254505 START & SOLENOID KIT 1
2 296278048 COOLANT HEATER 1

283645001 CORD-72”-ENGINE BLOCK HEATER 1
3 296254538 FLYWHEEL (W/RING GEAR) 1
4 296278047 HOUSING 1
5 296278203 WATER PUMP 1
6 296278209 FUEL FILTER PRESSURE SENSOR 1
7 296278207 MANIFOLD AIR TEMPERATURE 

SENSOR
1

8 296278206 MANIFOLD AIR PRESSURE SENSOR 1
9 180005685 GASKET-THERMOSTAT 1

180005647 THERMOSTAT 1
296301635 ENGINE-225 HP J.D.(PE6068HF485)TIER 

III, CAB OPT
Includes All Items In Figure
P3.00



D100x120 Series II Navigator HDDEngine - Section 5
Remote Oil Filter Fig 5-2
P3.00



D100x120 Series II Navigator HDD Engine - Section 5
Remote Oil Filter Fig 5-2

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296273841 BRACKET - FUEL/OIL FILTERS 1
2 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
7

3 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 3
4 618429001 ELEMENT-OIL FILTER (500 HRS) 1
5 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 2
6 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 2
P3.00



D100x120 Series II Navigator HDDEngine - Section 5
Cooling Package Fig 5-3
P3.01



D100x120 Series II Navigator HDD Engine - Section 5
Cooling Package Fig 5-3

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2008 Change Part Number
1 296290696 COOLING PACKAGE- LARGE NAV 1
2 * 296310642 SHROUD - COOLING FAN 1
3 * 296310671 PLATE - FAN GUARD 1
4 296290728 RADIATOR DAM - LEFT 1
5 296273850 COOLER BRACKET - LEFT 1
6 296273852 RADIATOR DAM-TOP 1
7 280925001 MOUNT - RUBBER BC-1121-4 3
8 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 8
9 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
22

10 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 9
11 296279535 BRACKET - RADIATOR 1
12 238209001 BOLT-5/16-18X1 GR8 HEX ZINC YC 2
13 235714001 WASHER-FLATSTRL-.31-.34X.69-.06-YZ-

A325
10

14 235740001 BOLT-5/16-18X1/2 GR8 ZYC 8
15 81703001 FITTING-20M ORBA X 20M JIC 45 

DEG.EL.
1

16 620126001 FITTING-RTEE-20MJ-20MOR-20MJ 1
17 103738001 FITTING-20FS X 16M JIC STR. 1
18 288982001 SEAL  - 1” X 1” HALF ROUND 7
19 296301563 HUMP-HOSE-2.00 X 2.25 X 6.00 1
20 280917001 CONNECTOR - CAC HUMP HOSE 1
21 296290727 RADIATOR TUBE SUB 1
22 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 5
23 225872001 CLAMP-2” T-BOLT 1
24 296279606 CLAMP - T - BOLT 1.93-2.18 4
25 285795001 WASHER - MOUNT 3
26 100875001 FITTING-20M JIC BULKHEAD STR. 1
27 485025 WASHER-1/2 FLAT-HARDENED-YZ 3
28 235731001 NUT-1/2-13 GR8 ZYC 3
29 238094001 CLAMP-3/4X1 3/4 BAND W/SCREW 2
30 242620001 FITTING-BRASS1/4MNPTX1/4 BARB 1
31 296279664 CLAMP - T BOLT 2.50 - 2.81 1
32 1578001 HOSE CLAMP - 1/4” 2
P3.01



D100x120 Series II Navigator HDDEngine - Section 5
PC Pump Fig 5-4
P3.01



D100x120 Series II Navigator HDD Engine - Section 5
PC Pump Fig 5-4

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2008 Update In Illustration & Parts List.
1 280850001 PUMP - 2.32 CID PD 1
2 283642001 GASKET 1
3 293008001 MOUNT - PUMP IMPLEMENT 1
4 56725001 FITTING-10MX10M JIC 45 DEG. 1
5 70006001 FITTING-20M X 20 M JIC STR. 1
6 53835001 #16M O-RING-#16M JIC 45 DEG. 1
7 238249001 12MM  HARD WASHER Y/ ZINC 2
8 507407040 SCREW-HCS,M12-

1.75X40,10.9,YZ,ISO4017,FT
2

9 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 
.06-YA-A325

2

10 235723001 SCREW - HCS -.38 - 16 X 1.50 - GR8 - YZ 2
11 77155001 FITTING-RTEE-16MJ-16FSJ-16MJ 1
12 * 296282213 FITTING-STR-16FJX 6MJ REDUCER 1
P3.01



D100x120 Series II Navigator HDDEngine - Section 5
T/P Ground Drive Pump Fig 5-5
P3.10



D100x120 Series II Navigator HDD Engine - Section 5
T/P Ground Drive Pump Fig 5-5

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 244742001 PUMP-75CC 90SERIES #95Z1771 1 Breakdown Fig. 5-5z01
2 67291001 FITTING - STR - 6MORB - 4FORB 1
3 81343001 4M (BCH)X4M JICX4M JIC TEE 1
4 83015001 FITTING-4F JIC DIAGNOSTIC 2
5 67745001 FITTING - FLGH - 16CD62 4
6 250507001 BOLT 7/16-14 X 1 3/4”GR8 HEX Y 8
7 250515001 7/16 HARD WASHER SAE Y/ZINC 8
8 94161001 FITTING-16MJICX16MORING LONG 1
9 57950001 FITTING - 90-6MORBA-4MJ 2
10 65571001 12M X 16M JIC 90 DEGREE 1
11 231402001 *O-RING 158V75 1
12 235721001 BOLT-1/2-13X1 1/2 GR8 ZINC PLT 6
13 485025 WASHER-1/2 FLAT-HARDENED-YZ 8
14 57968001 FITTING-STR-4MJ-6MORB 1
15 53658001 FITTING-4M JICX4 FS JIC 90 DEG 1
16 275284001 BRACKET - PUMP SUPPORT 1
17 235715001 WASHER-FLATSTRL-5/8” YZ A325 2
18 235731001 NUT-1/2-13 GR8 ZYC 2
19 296293125 SUPPORT - PUMP STACK 1
20 72895001 O RING-SQ. #16 FLANGE 2
21 603928001 BOLT M16X120 GRD 10.9 2
22 296276007 FIR TREE MOUNT 2
P3.10



D100x120 Series II Navigator HDDEngine - Section 5
Components-T/P Ground Drive Pump Fig 5-5z01
P3.00



D100x120 Series II Navigator HDD Engine - Section 5
Components-T/P Ground Drive Pump Fig 5-5z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 224295003 EDC KIT W/MS CONNECTOR 1

98688017 GASKET-CONTROL 1
224295005 PRESSURE CONTROL PILOT VALVE 1

2 85642007  VALVE-MULTI-FUNCTION 2
85642009 O-RING 1
85642011 O-RING 1

3 85642051 FILTRATION-INTEGRAL SHT FILTER 1
81902001 FILTER-OIL 1

4 114282005 LIP SEAL 1
114282007 O-RING 1

244742001 PUMP-75CC 90SERIES #95Z1771 1 Includes All Items In Figure
P3.00



D100x120 Series II Navigator HDDEngine - Section 5
Water/Ground Pump Fig 5-6r01
P3.10



D100x120 Series II Navigator HDD Engine - Section 5
Water/Ground Pump Fig 5-6r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 244741001 PUMP-75CC 90SERIES #95Z1770 1 Breakdown Fig. 5-6z01
2 67745001 FITTING - FLGH - 16CD62 4
3 250507001 BOLT 7/16-14 X 1 3/4”GR8 HEX Y 8
4 250515001 7/16 HARD WASHER SAE Y/ZINC 8
5 94161001 FITTING-16MJICX16MORING LONG 1
6 68787001 FITTING-6M (BCH)X6M JICX6M JIC 1
7 57950001 FITTING - 90-6MORBA-4MJ 1
8 83015001 FITTING-4F JIC DIAGNOSTIC 2
9 82931001 FITTING-45-4MJX6MORBA 1
10 65571001 12M X 16M JIC 90 DEGREE 1
11 231402001 *O-RING 158V75 1
12 235721001 BOLT-1/2-13X1 1/2 GR8 ZINC PLT 4
13 485025 WASHER-1/2 FLAT-HARDENED-YZ 4
14 72895001 O RING-SQ. #16 FLANGE 2
15 296279663 FITTING-STR-6MORB-6FORB 1
16 296282516 TRANSDUCER 7500 PSI HYDAC 1
17 296280278 FITTING - TEST - 6FSJ - 16MTP WITH 

ORING
1

P3.10



D100x120 Series II Navigator HDDEngine - Section 5
Water/Ground Pump Fig 5-6
P3.00



D100x120 Series II Navigator HDD Engine - Section 5
Water/Ground Pump Fig 5-6

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 244741001 PUMP-75CC 90SERIES #95Z1770 1 Breakdown Fig. 5-6a
2 67745001 FITTING - FLGH - 16CD62 4
3 250507001 BOLT 7/16-14 X 1 3/4”GR8 HEX Y 8
4 250515001 7/16 HARD WASHER SAE Y/ZINC 8
5 94161001 FITTING-16MJICX16MORING LONG 1
6 68787001 FITTING-6M (BCH)X6M JICX6M JIC 1
7 57950001 FITTING-90-4MJ-6MORBA 1
8 83015001 FITTING-4F JIC DIAGNOSTIC 2
9 82931001 FITTING-45-4MJX6MORBA 1
10 65571001 12M X 16M JIC 90 DEGREE 1
11 85642163 O-RING 1
12 235721001 BOLT-1/2-13X1 1/2 GR8 ZINC PLT 4
13 485025 WASHER-1/2 FLAT-HARDENED-YZ 4
14 72895001 O RING-SQ. #16 FLANGE 2
15 296279663 FITTING 1
16 296276082 TRANSDUCER 6000 PSI HYDAC 1
17 296280278 FITTING-TEST-6FSJ-16MTP WITH ORING 1
P3.00



D100x120 Series II Navigator HDDEngine - Section 5
Components-Water/Ground Pump Fig 5-6z01
P3.00



D100x120 Series II Navigator HDD Engine - Section 5
Components-Water/Ground Pump Fig 5-6z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 224295003 EDC KIT W/MS CONNECTOR 1  Included Gasket & Hardware

98688017 GASKET-CONTROL 1
224295005 PRESSURE CONTROL PILOT VALVE 1

2 85642007 VALVE-MULTI-FUNCTION 2
85642009 O-RING 1  Outer, Per Valve
85642011 O-RING 1  Inner, Per Valve

3 85642051 FILTRATION-INTEGRAL SHT FILTER 1
81902001 FILTER-OIL 1

4 114282005 LIP SEAL 1
223803005 CARRIER SEAL 1
114282007 O-RING 1
244741001 PUMP-75CC 90SERIES #95Z1770 1 Includes All Items In Figure
P3.00



D100x120 Series II Navigator HDDEngine - Section 5
Rotation Pump Fig 5-7
P3.10



D100x120 Series II Navigator HDD Engine - Section 5
Rotation Pump Fig 5-7

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296269738 PUMP-90 SERIES 100CC  23T EDC, 1.6 

CID CHARGE PUMP
1 Breakdown Fig. 5-7z01

2 67745001 FITTING - FLGH - 16CD62 4
3 250507001 BOLT 7/16-14 X 1 3/4”GR8 HEX Y 8
4 250515001 7/16 HARD WASHER SAE Y/ZINC 8
5 120848001 ADAPTER-20MORINGX20MJICLONGSTS 1
6 57950001 FITTING - 90-6MORBA-4MJ 3
7 83015001 FITTING-4F JIC DIAGNOSTIC 2
8 57968001 FITTING-STR-4MJ-6MORB 1
9 53658001 FITTING-4M JICX4 FS JIC 90 DEG 1
10 65571001 12M X 16M JIC 90 DEGREE 1
11 235721001 BOLT-1/2-13X1 1/2 GR8 ZINC PLT 4
12 485025 WASHER-1/2 FLAT-HARDENED-YZ 4
13 72895001 O RING-SQ. #16 FLANGE 2
14 82930001 FIT-6MX4M JICX4M JIC (RUN) TEE 1
15 231402001 *O-RING 158V75 1
P3.10



D100x120 Series II Navigator HDDEngine - Section 5
Components-Rotation Pump Fig 5-7z01
P3.00



D100x120 Series II Navigator HDD Engine - Section 5
Components-Rotation Pump Fig 5-7z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 224411003 EDC KIT W/MS CONNECTOR 1

224411005 GASKET-CONTROL 1
2 113079007 VALVE-MULTI-FUNCTION 2

113079009 O-RING 2
85642011 O-RING 2

3 85642051 FILTRATION-INTEGRAL SHT FILTER 1
81902001 FILTER-OIL 1

4 296284762 SHAFT SEAL ASSEMBLY 1
626284001 LIP SEAL 1
98688013 O-RING 1
296269738 PUMP-90 SERIES 100CC  23T EDC, 1.6 

CID CHARGE PUMP
Includes All Itens In Figure
P3.00



D100x120 Series II Navigator HDDEngine - Section 5
Dual Shuttle Valve Fig 5-8r01
P3.01



D100x120 Series II Navigator HDD Engine - Section 5
Dual Shuttle Valve Fig 5-8r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date April, 2008 New Assembly Part Number
1 296267955 VALVE - DUAL SHUTTLE (1 GPM, 

6000PSI)
1

2 57950001 FITTING-90-4MJ-6MORBA 4
3 81343001 4M (BCH)X4M JICX4M JIC TEE 2
4 83015001 FITTING-4F JIC DIAGNOSTIC 2
5 510337603 WASHER-FLATSTD-.25-.31X.75-.07-YZ 2
6 248197001 BOLT-1/4-20X2 GR.8 ZINC PLTD 2
7 296282516 TRANSDUCER 7500 PSI HYDAC 2
P3.01



D100x120 Series II Navigator HDDEngine - Section 5
Dual Shuttle Valve Fig 5-8
P3.00



D100x120 Series II Navigator HDD Engine - Section 5
Dual Shuttle Valve Fig 5-8

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296267955 VALVE - DUAL SHUTTLE (1 GPM, 

6000PSI)
1

2 57950001 FITTING-90-4MJ-6MORBA 4
3 81343001 4M (BCH)X4M JICX4M JIC TEE 2
4 83015001 FITTING-4F JIC DIAGNOSTIC 2
5 510337603 WASHER-FLATSTD-.25-.31X.75-.07-YZ 2
6 248197001 BOLT-1/4-20X2 GR.8 ZINC PLTD 2
7 296282576 TRANSDUCER 6000 PSI HYDAC 2
P3.00



D100x120 Series II Navigator HDDEngine - Section 5
Engine Bay Shields Fig 5-9
P3.13



D100x120 Series II Navigator HDD Engine - Section 5
Engine Bay Shields Fig 5-9

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296273828 FRAME - REAR ENGINE BAY 1
2 296273829 FRAME - FRONT ENGINE BAY 1
3 296301675 SCREEN-TOP ENGINE BAY TIER III-

ACCUMULATOR
1

4 296301628 SHIELD - FAN 1
5 296301592 STIFFNER - ENGINE BAY TIER III 1
6 296273948 3/8 X 16 PANEL NUT RETAINER-CAGE 

STYLE
6

7 296273832 SHIELD-ENGINE BAY (RIGHT) 1
8 296275932 REAR - SHIELD 1
9 296275808 GRILLE - RADIATOR 1
10 296273818 BRACKET - OIL TANK MOUNT 1
11 296273820 COVER - LEFT SIDE PUMPS 1
12 235713001 *WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
136

13 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 74
14 235725001 *NUT - HEX - .38 - 16 - GR8 - YZ 37
15 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 25
16 13323001 NUT - PANEL - 3/8-16 U-CLIP 24
17 485025 WASHER-1/2 FLAT-HARDENED-YZ 20
18 235731001 NUT-1/2-13 GR8 ZYC 8
19 235721001 BOLT-1/2-13X1 1/2 GR8 ZINC PLT 8
20 296273934 AIR DAM 1
21 1865015 GROMMET-BLACK/5/8ID-3/16 GR. 1
22 510508208 CABLE TIE MOUNT-HIGH TORQUE 

HEAVY DUTY WITH METAL
3

23 86113001 FASTENER-1/4 TURN 1
24 293717001 HINGE - RADIATOR COVER 1
25 296256485 COVER - RADIATOR FILL 1
26 235714001 WASHER-FLATSTRL-.31-.34X.69-.06-YZ-

A325
8

27 235742001 BOLT-5/16-18X3/4 GR8 ZYC 4
28 235741001 NUT - HEX - .31 - 18 - GR8 -YZ 4
29 2326315 DECAL-WARNING 1
30 373005 BOLT-1/4-20X5/8 GR5 CARRIAGE 3
31 405001 NUT-1/4 NC FLG WHIZ LOCK 3
32 235729001 SCREW-HCS-.50-13X1.00-GR8-YZ 4
33 7000c437 DECAL - LG - SERIES II - D100X120 II 1
34 7000d180 DECAL - D100X120II RIGHT STRIPE 1
35 296301589 BRACKET - HOSE SUPPORT WELD 1
36 296301621 AIR-DEFLECTOR 1
37 296308732 AIR DEFLECTOR - SLIDE OUT 1
38 77734001 FITTING-10M JIC BULKHEAD STR. 1
39 296282009 SUB - AIR DEFLECTOR 1
40 1865043 *GROMMET-.75IDX1.38OD-.19GROOVE 1
P3.13



D100x120 Series II Navigator HDDEngine - Section 5
Main Door Fig 5-10
P3.03



D100x120 Series II Navigator HDD Engine - Section 5
Main Door Fig 5-10

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2008 Delete Safety Clip
1 296273831 DOOR - ENGINE BAY (RIGHT) 1
2 218080001 LATCH-ADJ.LEVER W/RAISED 

BUTTN(INC KEYS)
2

97874003 KEYS A/R  (Pair)
3 280908001 HINGE - DOOR 1
4 235716001 WASHER-FLATSTRL-.25 -.28 X .63 - .06 - 

CZ
24

5 235732001 NUT - HEX - .25 - 20 - GR8 - YZ 12
6 296279662 FOAM - ENGINE BAY DOOR 1
7 235734001 BOLT-1/4-20X3/4 GR8 ZYC 12
8 294029001 SPRING - GAS LATCHING, 26.3 EXT 

LENGTH
1

9 294030001 SPRING - GAS, 26.3 EXT LENGTH 1
10 70000614 DECAL-MODEL NAVIGATOR (BIG) 1
P3.03



D100x120 Series II Navigator HDDEngine - Section 5
Door Electrical Panel Fig 5-11
P3.05



D100x120 Series II Navigator HDD Engine - Section 5
Door Electrical Panel Fig 5-11

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date July, 2008 Update In Illustration.
1 296270163 ASM, STRIKEALERT BLANK 1
2 296308509 DOOR - ELECTRICAL 1
3 218080001 LATCH-ADJ.LEVER W/RAISED 

BUTTN(INC KEYS)
2

97874003 KEYS A/R (Pair)
4 235734001 BOLT-1/4-20X3/4 GR8 ZYC 4
5 510337603 WASHER-FLATSTD-.25-.31X.75-.07-YZ 4
6 238209001 BOLT-5/16-18X1 GR8 HEX ZINC YC 3
7 235716001 WASHER-FLATSTRL-.25-.28 X .63 - .06 - 

CZ
3

8 294030001 SPRING - GAS, 26.3 EXT LENGTH 1
9 296276007 FIR TREE MOUNT 2
10 241895001 FAN-12” SEALED ELECTRIC 1
11 207852001 MOUNT KIT-FAN FLUSH(SET OF 4) 4
12 295016001 WASHER-FLAT SAE-.75-.81X1.50-14-YZ 4
13 235738001 BOLT-HCS-3/4-10X4 1/2 GR8 ZY 2
14 235739001 NUT-3/4-10 GR8 ZYC 2
15 510502066 10MM BALL STUD SAFETY CLIP 2
16 288982001 SEAL  - 1” X 1” HALF ROUND 1
17 7000C458 DECAL - LUBRICATION CHART 1
P3.05



D100x120 Series II Navigator HDDEngine - Section 5
Start Relay Fig 5-12
P3.02



D100x120 Series II Navigator HDD Engine - Section 5
Start Relay Fig 5-12

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date April, 2008 Remove Harness Fuse Block
1 296314254 PLATE - BATTERY DISCONNECT 1
2 628766001 RELAY-12VDC (DIODE SUPPRESSED) 3
3 904365001 DISCONNECT SWITCH 1
4 87356003 KEY 1
5 281526001 BUSS BAR MODULE 1
6 700ic950 DECAL - CONTROL, BATTERY 

DISCONNECT
1

7 700ia477 DECAL_BATTERY SWITCH (UG) 1
8 235715001 WASHER-FLATSTRL-5/8” YZ A325 2
9 244211001 BOLT-5/8-11X1 GR8 HEX ZINC PLTD 2
10 235716001 WASHER-FLATSTRL-.25 -.28 X .63 - .06 - 

CZ
10

11 235732001 NUT - HEX - .25 - 20 - GR8 - YZ 8
12 235735001 BOLT-1/4-20X1 GR8 HEX ZYC 8
13 485001 WASHER-FLATSTD-.19-.22 X .56 - .05 - 

CZ
6

14 99042001 NUT - NYLOCK - 10 - 24 - GR2 - CZ 2
15 242656001 SCREW-#10-24X3/4PAN HD PLT PHP 6
16 296276187 BREAKER - 100 AMP BUSSMAN 1
P3.02



D100x120 Series II Navigator HDDEngine - Section 5
Air Cleaner Fig 5-13
P3.00



D100x120 Series II Navigator HDD Engine - Section 5
Air Cleaner Fig 5-13

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 280922001 BAND - 13” MOUNTING 2
2 280921001 AIR CLEANER - 13” DIA. W/ SAFETY 

ELEMENT
1 Breakdown Fig. 5-13a

3 293702001 HOSE-5” HUMP 1
4 296290674 TUBE - AIR INLET 1
5 123618001 CLAMP-SPRING LOADED HOSE 5.25 3
6 113557001 INDICATOR-AIR FLOW - 30” 1
7 140176001 CAP-AIR CLEANER 1
8 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
8

9 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 4
10 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 4
P3.00



D100x120 Series II Navigator HDDEngine - Section 5
Components-Air Cleaner Fig 5-13z01
P3.00



D100x120 Series II Navigator HDD Engine - Section 5
Components-Air Cleaner Fig 5-13z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296251026 ELEMENT-PRIMARY 1
2 296251027 ELEMENT - SAFETY 1
3 296251028 GASKET 1
4 296251029 COVER ASSEMBLY 1
5 296251030 VACUATOR VALVE 1
6 66811001 1/8NPTX1/8NPT SAFETY FITTING 1

280921001 AIR CLEANER-13” DIA. W/ SAFETY 
ELEMENT

Includes All Items In Figure
P3.00



D100x120 Series II Navigator HDDEngine - Section 5
Muffler Fig 5-14
P3.00



D100x120 Series II Navigator HDD Engine - Section 5
Muffler Fig 5-14

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 238744001 MUFFLER-VERTICAL EXHAUST 1
2 244951001 CLAMP-SEAL 1
3 296279602 RING-MUFFLER 1
4 2609017 CLAMP-MUFFLER 4” 1
5 94238001 CAP-RAIN 4IN COUNTER BALANCE 1
6 296301518 CLAMP - MUFFLER TOP 1
P3.00



D100x120 Series II Navigator HDDEngine - Section 5
Charged Air Tube Fig 5-15
P3.00



D100x120 Series II Navigator HDD Engine - Section 5
Charged Air Tube Fig 5-15

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296290672 TUBE - CHARGED AIR COLD 1
2 617676001 HUMP HOSE- SILIC/NOMEX 2.50 X 2.50 -

6.50
3

3 617675001 HUMP HOSE- SILIC/NOMEX 2.00 X 2.50-
6.00

1

4 2609007 MUFFLER CLAMP-2 1/2” 4
5 296279664 CLAMP - T BOLT 2.50 - 2.81 7
6 296279606 CLAMP - T - BOLT 1.93-2.18 1
7 296290687 PLATE - CHARGED AIR SUPPORT 1
8 296290686 PLATE - CHARGED AIR SUPPORT 1
9 296290673 TUBE - CHARGED AIR HOT 1
10 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
8

11 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 2
12 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 2
13 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 4
14 510508208 CABLE TIE MOUNT-HIGH TORQUE 

HEAVY DUTY WITH METAL
1

P3.00



D100x120 Series II Navigator HDDEngine - Section 5
Fuel Tank (S/N 430-) Fig 5-16r01
P3.07



D100x120 Series II Navigator HDD Engine - Section 5
Fuel Tank (S/N 430-) Fig 5-16r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296315040 *FUEL TANK 1
2 99998001 STRAINER-6” .030 STEEL 1
3 224985001 CAP-VENTED FUEL TANK 1
4 285049001 SENDER - FUEL GAUGE 1
5 510337617 WASHER-FLATSTD-.75-.81X2.00-.15-YZ 6
6 242884001 BOLT-3/4-10X5 1/2 GR8 ZYC 2
7 235739001 NUT-3/4-10 GR8 ZYC 2
8 294030001 SPRING - GAS, 26.3 EXT LENGTH 1
9 510502066 10MM BALL STUD SAFETY CLIP 2
10 288982001 SEAL  - 1” X 1” HALF ROUND 2
11 2326595 DECAL VERMEER- 4 1/2 X 24 1
12 70000098 DECAL-DIESEL (AT/UND) 1
13 2326324 DECAL-WARNING/REFUEL 1
14 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 2
15 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
4

16 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 2
17 289767001 PLUG, #8 ORB HHP 1
18 296315045 FITTING-STR-6HB-8MORB 1
19 296315046 FITTING-BRASS1/4MNPTX1/4 BARB 1
20 1580001 HOSE CLAMP - 3/8” 1
21 1578001 HOSE CLAMP - 1/4”  1
P3.07



D100x120 Series II Navigator HDDEngine - Section 5
Fuel Tank (S/N 401-429) Fig 5-16
P3.01



D100x120 Series II Navigator HDD Engine - Section 5
Fuel Tank (S/N 401-429) Fig 5-16

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date April, 2008 Update In Illustration & Parts List.
1 296273805 MOTOR-MS18-2-D27-A18-2A10-2500 1 Breakdown Fig. 6-16a
2 296273901 MANIFOLD MSEII MOTOR 2
3 53657001 FITTING-8M OR X 4M JIC ST. 1
4 53827001 FITT.-#10M O-RING-#10M JIC ST. 1
5 67745001 FITTING - FLGH - 16CD62 4
6 67746001 FITTING - FLGH - 12CD62 4
7 72895001 O RING-SQ. #16 FLANGE 2
8 296258304 SCREW - HCS .875 - 9 X2,GR8,YZ 10
9 288459001 WASHER - 7/8 FLAT HARD ZINC PLATED 10
10 507092110 SCREW-HCS,M10-

1.50X110,8.8,YZ,ISO4014,PT
8

11 250515001 7/16 HARD WASHER SAE Y/ZINC 8
12 250506001 BOLT 7/16-14 X 1 1/2” GR8 HEX 8
13 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
8

14 72894001 O RING-SQ. #12 FLANGE 4
15 119167001 FITTING-10M X 12F ST. ADAPTER 1
16 70032001 12M BCH X 12M JICX12M JIC TEE 1
17 67263001 FITTING - PLUG - 4MORB - HEX 3
18 611713001 FITTING - 12F JIC X 16M JIC ST 1
19 296276093 TEMPERATURE SENSOR 1
P3.01



D100x120 Series II Navigator HDDEngine - Section 5
Battery Fig 5-17
P3.00



D100x120 Series II Navigator HDD Engine - Section 5
Battery Fig 5-17

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 NSS BATT.  GROUP 31   950CCA 2 NSS = Not Sold Separately
2 296275850 SUB BATTERY PLATE 1
3 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
1

4 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 1
P3.00



D100x120 Series II Navigator HDDEngine - Section 5
Hydraulic Return Manifold Fig 5-18
P3.04



D100x120 Series II Navigator HDD Engine - Section 5
Hydraulic Return Manifold Fig 5-18

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2008 Change Fitting Part Number
1 283674001 MANIFOLD - HYD. RETURN 1
2 67570001 FITTING - PLUG - 12MORB - HEX 2
3 57949001 FITTING-12MX8M JIC 90 DEG. EL. 1
4 81703001 FITTING-20M ORBA X 20M JIC 45 

DEG.EL.
1

5 75493001 FITTING - TEST - 4MORB - 16MTP 1
6 65568001 FITTING-45-16MJ-12MORBA 3
7 120890001 FITTING-STR-12MORB-4FORB 1
8 608012001 FITTING-20M ORINGX20M OR 1
9 607743001 VALVE-THERMAL BYPASS 1
10 77137001 FITTING-20MX20M JIC 90 DEG. 1
11 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
4

12 250541001 BOLT-3/8-16 X 4” GR8 HEX Y/ZI 4
13 117452001 FITTING-STR-12MORB-6FORB 1
14 * 65565001 FITTING - 6M O-RING X 6M JIC ST. 1
P3.04



D100x120 Series II Navigator HDDEngine - Section 5
Hydraulic Enable/Manifold Fig 5-19
P3.03



D100x120 Series II Navigator HDD Engine - Section 5
Hydraulic Enable/Manifold Fig 5-19

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2008 Change Fittings
1 291758001 VALVE - HYD. ENABLE 1
2 * 57950001 FITTING-90-4MJ-6MORBA 1
3 53835001 #16M O-RING-#16M JIC 45 DEG. 1
4 53837001 FITTING - 8M O-RING X 8M JIC 90 

DEGREE
1

5 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-
A325

2

6 238246001 BOLT 3/8”-16 X 4 1/2” GR8 HEX 2
7 * 59420001 12 JICX12M ADJ. STR THRD RUN TEE 1
8 * 60909001 6M JICX12F JIC ST. ADAPTER 1
9 * 71252001 FITTING - STR - 16MORB - 12FORB 1
P3.03



D100x120 Series II Navigator HDDEngine - Section 5
Components-Hydraulic Enable/Manifold Fig 5-19z01
P3.00



D100x120 Series II Navigator HDD Engine - Section 5
Components-Hydraulic Enable/Manifold Fig 5-19z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 279356012 POPPET - 2-WAY NORMALLY CLOSE 1

228128009 SEAL KIT 1
2 296251268 POPPET-N/C 1

240324003 SEAL KIT 1
3 236494005 PLUG-SAE 1
4 251112005 COIL - 10 DL 12V/SPL 1
5 282515007 NUT 1
6 296251284 NUT - RAIN PROOF COIL 1
7 251117009 COIL - #8 1
8 240324011 PLUG-SAE 1
9 NSS BLOCK - BODY 1 Not Sold Separately

291758001 VALVE - HYD. ENABLE 1 Included All Items In This Figure
P3.00



D100x120 Series II Navigator HDDEngine - Section 5
Oil Tank (S/N 437-) Fig 5-20r01
P3.08



D100x120 Series II Navigator HDD Engine - Section 5
Oil Tank (S/N 437-) Fig 5-20r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296315060 *OIL TANK - LARGE NAVIGATORS 1
2 77137001 FITTING-20MX20M JIC 90 DEG. 1
3 98681001 FILTER-TANK 3 NPT OUTLET PORT 1
4 235808001 CAP-FILLER/BREATHER W/O RELIEF 1
5 81590001 GAUGE-SIGHT 1
6 291381001 COVER - CLEAN-OUT 2
7 112794001 O-RING-6.975 ID  AS365 B46 2
8 67570001 FITTING - PLUG - 12MORB - HEX 1
9 85657001 FITTING-20M X 16M JIC STR. 2
10 163639202 VALVE - #8 ORB BRASS BALL 1
11 254361001 8M O-RING X8M O-RING 90 DEGREE 1
12 296273984 VALVE-BALL, #16M O-RING/#16F O-RING 1
13 61703001 FITTING-90-16MJ-16MORBA 1
14 56218001 FITTING - PLUG - 8MORB - HEX 1
15 163632908 FILTER ELEMENT 1
16 70006001 FITTING-20M X 20 M JIC STR. 2
17 117452001 FITTING-STR-12MORB-6FORB 1
18 296283620 CAP-TANK FILTER 1
19 51179001 O-RING #250 1
20 59420001 12 JICX12M ADJ. STR THRD RUN TEE 1
21 620126001 FITTING-RTEE-20MJ-20MOR-20MJ 1
22 235720001 BOLT-3/8-16X1 3/4 6R8 ZINC PLT 3
23 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
32

24 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 8
25 613818001 PLUG - 12M ORING HEX MAGNETIC 1
26 296276093 TEMPERATURE SENSOR 1
27 296276113 TRANSDUCER 150 PSI HYDAC 1
28 163649169 SWITCH-FLOAT LEVEL #10 ORB 1
29 163632911 COLUMN-MAGNET 1
30 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 10
31 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 10
32 2326756 DECAL-HYDRAULIC OIL 1
33 296301645 FITTING - REDUCER 32MORB - 20FORB 1
34 114403001 TEE-10M JICX12M ORINGX10M JIC 1
P3.08



D100x120 Series II Navigator HDDEngine - Section 5
Oil Tank (S/N 401-436) Fig 5-20
P3.02



D100x120 Series II Navigator HDD Engine - Section 5
Oil Tank (S/N 401-436) Fig 5-20

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date April, 2008 Changes Quantity
1 296301648 OIL TANK - LARGE NAVIGATORS 1
2 77137001 FITTING-20MX20M JIC 90 DEG. 1
3 98681001 FILTER-TANK 3 NPT OUTLET PORT 1
4 235808001 CAP-FILLER/BREATHER W/O RELIEF 1
5 81590001 GAUGE-SIGHT 1
6 291381001 COVER - CLEAN-OUT 2
7 112794001 O-RING-6.975 ID  AS365 B46 2
8 67570001 FITTING - PLUG - 12MORB - HEX 1
9 85657001 FITTING-20M X 16M JIC STR. 2
10 163639202 VALVE - #8 ORB BRASS BALL 1
11 254361001 8M O-RING X8M O-RING 90 DEGREE 1
12 296273984 VALVE-BALL, #16M O-RING/#16F O-RING 1
13 61703001 FITTING-90-16MJ-16MORBA 1
14 56218001 FITTING - PLUG - 8MORB - HEX 1
15 163632908 FILTER ELEMENT 1
16 70006001 FITTING-20M X 20 M JIC STR. 2
17 117452001 FITTING-STR-12MORB-6FORB 1
18 296283620 CAP-TANK FILTER 1
19 51179001 O-RING #250 1
20 59420001 12 JICX12M ADJ. STR THRD RUN TEE 1
21 620126001 FITTING-RTEE-20MJ-20MOR-20MJ 1
22 235720001 BOLT-3/8-16X1 3/4 6R8 ZINC PLT 3
23 * 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
32

24 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 8
25 734001 PLUG-1/2” MAGNETIC 1
26 296276093 TEMPERATURE SENSOR 1
27 296276113 TRANSDUCER 150 PSI HYDAC 1
28 279866001 SWITCH - FLOAT LEVEL 1
29 163632911 COLUMN-MAGNET 1
30 * 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 10
31 * 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 10
32 2326756 DECAL-HYDRAULIC OIL 1
33 296301645 FITTING - REDUCER 32MORB - 20FORB 1
34 114403001 TEE-10M JICX12M ORINGX10M JIC 1
P3.02



D100x120 Series II Navigator HDDEngine - Section 5
Tower Bulkhead Fig 5-21
P3.01



D100x120 Series II Navigator HDD Engine - Section 5
Tower Bulkhead Fig 5-21

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date April, 2008 Changes Quantity
1 296310579 WELDMENT - HOSE CHANNEL 1
2 296301651 BULKHEAD - HOSE TOWER 1
3 278883001 FITTING - 16 BULK HEAD RUN TEE W/ 

LOCK NUT
2

4 296279582 FITTING - BH45-24MJ-24MJ 1
5 60728001 FITTING - 6MJIC X 45 BULK ELBOW 2
6 296282120 FITTING-BH45-20MJ 20MJ-LN 1
7 108905001 FITTING-16MJICX16MJIC45 BULKHD 2
8 614929001 ALARM - BACKUP 1
9 1865005 GROMMET - 2560 BLACK 1
10 * 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
31

11 235725001 NUT-HEX-.38-16- GR8 - YZ 6
12 296301637 COVER - SHIELD WELD 1
13 296314253 SCREEN - HOSE CHANNEL 1
14 13323001 NUT - PANEL - 3/8-16 U-CLIP 2
15 87043001 FITTING 8MJIC BUK X 8MJIC 90 1
16 503342001 FITTING-BHRTEE-6MJ-6MJBH-6MJ 1
17 296303564 FITTING - BH90-20MJ-20MJ-LN 2
18 480001 WASHER-3/16 S/T LOCK 4
19 399001 NUT-8-32 HEX 4
20 10530006 SCREW-#8-32X3/4 SLOT RD.HD. 4
21 296254844 CLAMP - 1” HOSE 2
22 296282122 CLAMP-1.76 PAIR 1
23 296254845 COVER PLATE - HOSE CLAMP 2
24 278066005 PLATE - COVER 1
25 204721001 HOSE CLAMP-CCV2913 1 3/4” 1
26 250502001 BOLT 5/16-18 X 2 3/4”GR8 HEX Y 2
27 124631026 BOLT-1/4-20X2 3/4 GR8 HEX ZYC 2
28 296276007 FIR TREE MOUNT 6
29 * 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 23
30 250541001 BOLT-3/8-16 X 4” GR8 HEX Y/ZI 2
31 485025 WASHER-1/2 FLAT-HARDENED-YZ 4
32 235721001 BOLT-1/2-13X1 1/2 GR8 ZINC PLT 2
33 235731001 NUT-1/2-13 GR8 ZYC 2
P3.01



D100x120 Series II Navigator HDDEngine - Section 5
Rotation Torque Limiter Valve (S/N 433-) Fig 5-22r01
P3.08



D100x120 Series II Navigator HDD Engine - Section 5
Rotation Torque Limiter Valve (S/N 433-) Fig 5-22r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 57968001 FITTING-STR-4MJ-6MORB 2
2 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YZ-

A325
4

3 250504001 SCREW-HCS-.38-16X2.25-GR8-YZ 2
4 235725001 NUT-HEX-.38-16-GR8-YZ 2
5 296289980 *VALVE - TORQUE LIMITER (3700 PSI 

RELIEF) 6K MAX
1 Breakdown Fig. 5-22z01
P3.08



D100x120 Series II Navigator HDDEngine - Section 5
Rotation Torque Limiter Valve (S/N 401-432) Fig 5-22
P3.00



D100x120 Series II Navigator HDD Engine - Section 5
Rotation Torque Limiter Valve (S/N 401-432) Fig 5-22

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296289856 VALVE - TORQUE LIMITER (3700 PSI 

RELIEF)
1 Breakdown Fig. 5-22a

2 57968001 FITTING-STR-4MJ-6MORB 2
3 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
4

4 250504001 BOLT 3/8-16 X 2 1/4”GR8 HEX Y 2
5 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 2
P3.00



D100x120 Series II Navigator HDDEngine - Section 5
Components-Rotation Torque Limiter Valve (S/N 433-) Fig 5-22z01r01
P3.08



D100x120 Series II Navigator HDD Engine - Section 5
Components-Rotation Torque Limiter Valve (S/N 433-) Fig 5-22z01r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 BODY 1 Not Sold Separately
2 296319511 DIRECT ACTING RELIEF VALVE 1
2 296319512 SEAL KIT 1
3 296193509 NC SOLENOID VALVE 1
3 296193513 SEAL KIT 1
4 296319510 12 VOLT COIL W/LEAD 1

296289980 *VALVE - TORQUE LIMITER (3700 PSI 
RELIEF) 6K MAX

Includes All Items In Figure
P3.08



D100x120 Series II Navigator HDDEngine - Section 5
Components-Rotation Torque Limiter Valve (S/N 401-432) Fig 5-22z01
P3.00



D100x120 Series II Navigator HDD Engine - Section 5
Components-Rotation Torque Limiter Valve (S/N 401-432) Fig 5-22z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 Nss BODY 1 Not Sold Separately
2 296278061 Coil 1
3 228114005 CARTRIDGE 1

228114007 SEAL KIT
4 250120003 VALVE - RELIEF 1

85647025 REPAIR KIT

296289856 VALVE - TORQUE LIMITER (3700 PSI 
RELIEF)

Inc. All Items In Figure
P3.00



D100x120 Series II Navigator HDDEngine - Section 5
Charge Accumulator Fig 5-23
P3.00



D100x120 Series II Navigator HDD Engine - Section 5
Charge Accumulator Fig 5-23

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296289875 MANIFOLD-ACCUMULATOR (CHARGE) 

(FV-8332-V1)
1 Breakdown Fig. 5-23a

2 600077001 FTG-#24M.O-RING X #24ADJ M O-RING 
HEX NIP.

1

3 296289876 PLATE - ACCUMULATOR RETAINER 1
4 296289863 TIE ROD - ACCUMULATOR CLAMP 3
5 296289870 TUBE - ACCUMULATOR SPACER 3
6 235731001 NUT-1/2-13 GR8 ZYC 3
7 485025 WASHER-1/2 FLAT-HARDENED-YZ 13
8 296289930 ACCUMULATOR 2.5 GALLON (3000PSI) 

(S609A2.5TB3)
1

9 296301587 MOUNT - ACCULUMATOR 1
10 238241001 BOLT 1/2”-13X 3 1/2” GR8 HEX 3
11 60907001 FITTING-16M JICX16M STR ADAPT 2
12 60247001 FITTING - 8M O-RING X 6M JIC ST. 1
13 235728001 BOLT-1/2-13X3/4 GR8 ZYC 4
14 5553001 FITTING - PLUG - 6MORB - HEX 1
15 75383001 NUT-1/2-UNC GR.8 JAM HEX 3
16 219155001 GAUGE-PRESSURE 0-1500 PSI 1
P3.00



D100x120 Series II Navigator HDDEngine - Section 5
Components-Manifold Accumulator Valve Fig 5-23z01
P3.00



D100x120 Series II Navigator HDD Engine - Section 5
Components-Manifold Accumulator Valve Fig 5-23z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 NSS MANIFOLD BODY 1 NSS = Not Sold Separately
2 296289910 CHECK VALVE - D06B2P-0.1N 2

296289875 MANIFOLD-ACCUMULATOR (CHARGE) 
(FV-8332-V1)

Includes All Items In Figure
P3.00



D100x120 Series II Navigator HDDEngine - Section 5
Cooler Housing Fig 5-24
P3.13



D100x120 Series II Navigator HDD Engine - Section 5
Cooler Housing Fig 5-24

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296303549 HOUSING - COOLER ASSY 1
2 296303537 COVER - TOP 1
3 296303535 MOUNT - LOWER REAR 1
4 296303557 FILLER PLATE - ASSEMBLY 2
5 296300762 SCREW-HFS-.31-18X.75-GR8-YZ 41
6 296300773 SCREW-HFS-.38-16X1.25-GR8-YZ 5
7 296303555 AIR DEFLECTOR - FRONT 1
8 296303569 STRIP - SEAL 2
9 296303556 DOOR - COOLER ACCESS 1
10 296303564 FITTING - BH90-20MJ-20MJ-LN 1
11 218080001 LATCH-ADJ.LEVER W/RAISED 

BUTTN(INC KEYS)
1

11 97874003 KEYS A/R (Pair) Not Shown
12 296303581 PLATE - UPPER MOUNT 1
13 100875001 FITTING-20M JIC BULKHEAD STR. 1
14 1865043 GROMMET-.75IDX1.38OD-.19GROOVE 1
15 103738001 FITTING-20FS X 16M JIC STR. 2
P3.13



D100x120 Series II Navigator HDDEngine - Section 5
Hydraulic Oil Cooler Fig 5-25
P3.13



D100x120 Series II Navigator HDD Engine - Section 5
Hydraulic Oil Cooler Fig 5-25

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296303560 OIL COOLER ASSEMBLY 1
1 296319538 *COOLER-FAN 2 Not Shown
2 735003 1/2 COUNTERSUNK PIPE PLUG 1
3 94565001 TEE-16MJICX16MOR RUNX16MJIC 2
4 296300765 SCREW-FS-.31-18X1.50-GR8-YZ 8
5 510337605 WASHER-FLATSTD-.31-.38X.88-.08-YZ 8
6 296301673 FITTING - 16MORB - 16FORB 2
7 296303534 CHECK VALVE - 10 PSI (CRACK) 1
P3.13



D100x120 Series II Navigator HDDEngine - Section 5
CabTilt Swing Valve Fig 5-26r01
P3.01



D100x120 Series II Navigator HDD Engine - Section 5
CabTilt Swing Valve Fig 5-26r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date April, 2008 Changes Part Number
1 296289760 VALVE - SEAT PLATFORM ROTATION/

PIVOT
1 Breakdown Fig. 5-26a

2 * 256665001 FITTING-90-6MJ-6MORBA-R.031 1
3 235716001 WASHER-FLATSTRL-.25-.28X.63-.06-CZ 4
4 235734001 SCREW-HCS-.25-20X.75-GR8-YZ 4
5 * 57950001 FITTING-90-4MJ-6MORBA 4
6 * 59426001 FITTING - 90-6MJ-6MORBA 1
P3.01



D100x120 Series II Navigator HDDEngine - Section 5
CabTilt Swing Valve Fig 5-26
P3.00



D100x120 Series II Navigator HDD Engine - Section 5
CabTilt Swing Valve Fig 5-26

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296289760 VALVE - SEAT PLATFORM ROTATION/

PIVOT
1 Breakdown Fig. 5-26a 

2 296310606 FITTING - 90 6MJ-6MORBA R.015 2
3 235716001 WASHER-FLATSTRL-.25-.28 X .63 - .06 - 

CZ
4

4 235734001 BOLT-1/4-20X3/4 GR8 ZYC 4
5 608119001 FITTING-6MORX4MJIC 90 W/.031R. 4
P3.00



D100x120 Series II Navigator HDDEngine - Section 5
Components-Cab Tilt Swing Valve Fig 5-26z01
P3.00



D100x120 Series II Navigator HDD Engine - Section 5
Components-Cab Tilt Swing Valve Fig 5-26z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 255076011 3 WAY/4 WAY SOLENOID SPOOL VALVE 2

255075019 SEAL KIT 2
2 296278061 STERLING 12 VOLT COIL 2
3 296278195 CHECK VALVE 30 PSI 4

260609019 SEAL KIT 4
4 NSS BODY 1 NSS = Not Sold Separately
5 296278016 PLUG - #4 EPCO 2

296289760 VALVE-SEAT PLATFORM ROTATION/
PIVOT

Inc. All Items In This Figure
P3.00



D100x120 Series II Navigator HDDEngine - Section 5
Engine Bay Controller Fig 5-27
P3.00



D100x120 Series II Navigator HDD Engine - Section 5
Engine Bay Controller Fig 5-27

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296273863 CONTROLLER-M050-100 

(UNPROGRAMMED)
1

2 510337603 WASHER-FLATSTD-.25-.31X.75-.07-YZ 4
3 250644001 BOLT-1/4-20 X2 1/4 GR 8 Y/ZINC 4
P3.00



D100x120 Series II Navigator HDDRack - Section 6
Rack (SN 403, 405-) Fig 6-1r01
P3.02



D100x120 Series II Navigator HDD Rack - Section 6
Rack (SN 403, 405-) Fig 6-1r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date April, 2008 Remove Hose Clamp
1 296305287 RACK - D100X120II 1
2 280750001 GEAR - RACK 2P 37T 5
3 235717001 WASHER - 3/4” HARDENED FLAT  YZ 20
4 280833001 BOLT - 3/4-10X3 1/2 SOC HEAD CS Z 20
5 296301506 PLATE - WEIGHT COVER 1
6 388014 1”-8X1 1/2 GR8 HEX BOLT 4
7 238892001 WASHER-1” HARDENED FLAT ZY 4
8 296279575 PLATE - COVER 1
9 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 8
10 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
9

11 900035005 CLAMP-HALF 3/8” DOUBLE (PAIR) 9
12 67846005 CLAMP-PAIR-1/2” PIPE / 1/4” HYD. HOSE 16
13 67846003 PLATE-TWIN COVER 16
14 279376001 BOLT - 5/16-18X1 1/2 GR8 HEX ZYC 9
15 231758001 WASHER-SAFETY(1/2” HEX ID) 9
16 231757001 BOLT-CLAMP STACKING 5/16THREAD 9
17 60727001 FITTING-6MJICX90BULKHEAD ELBOW 4
18 61497001 FITTING-4M JIC BULKHEAD 90DEG. 2
19 88545001 FITTING-4M JIC BLKHD RUN TEE 4
20 2595007 HOSE CLAMP - TS7J 3/4” 2
21 235714001 WASHER-FLATSTRL-.31-.34X.69-.06-YZ-

A325
1

22 248031001 BOLT-5/16-18X1 1/4 GR8 ZYC 6
23 285170001 PIN - ROD BOX 2
24 1835007 BSHG.-ST.-1 1/2 X 1 1/4 X 2 2
25 238210001 BOLT - 1/4-20X1 1/2 GR8 HEX ZYC 1
26 275364001 SQ HSS-1-8X4 CUP POINT GR8 ZYC 1
27 437001 NUT-1 NC HEX JAM 2
28 7000c446 DECAL - NO WELD 1
29 601698024 SQ HSS 1/2-13X2 1/2 ZNC PLT 2
30 75383001 NUT-1/2-UNC GR.8 JAM HEX 2
31 283889001 SHIELD - VALVE 1
32 510508208 CABLE TIE MOUNT-HIGH TORQUE 

HEAVY DUTY WITH METAL
1

33 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 1
34 2108001 LYNCH PIN - 1/4 X 2 2
P3.02



D100x120 Series II Navigator HDDRack - Section 6
Rack (SN 401-402 & 404) Fig 6-1
P3.01



D100x120 Series II Navigator HDD Rack - Section 6
Rack (SN 401-402 & 404) Fig 6-1

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2008 Added Cable Tie Mount
1 296305287 RACK - D100X120II 1
2 280750001 GEAR - RACK 2P 37T 5
3 235717001 WASHER - 3/4” HARDENED FLAT  YZ 20
4 280833001 BOLT - 3/4-10X3 1/2 SOC HEAD CS Z 20
5 296301506 PLATE - WEIGHT COVER 1
6 388014 1”-8X1 1/2 GR8 HEX BOLT 4
7 238892001 WASHER-1” HARDENED FLAT ZY 4
8 296279575 PLATE - COVER 1
9 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 8
10 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
9

11 900035005 CLAMP-HALF 3/8” DOUBLE (PAIR) 9
12 67846005 CLAMP-PAIR-1/2” PIPE / 1/4” HYD. HOSE 16
13 67846003 PLATE-TWIN COVER 16
14 279376001 BOLT - 5/16-18X1 1/2 GR8 HEX ZYC 9
15 231758001 WASHER-SAFETY(1/2” HEX ID) 9
16 231757001 BOLT-CLAMP STACKING 5/16THREAD 9
17 60727001 FITTING-6MJICX90BULKHEAD ELBOW 4
18 61497001 FITTING-4M JIC BULKHEAD 90DEG. 2
19 88545001 FITTING-4M JIC BLKHD RUN TEE 4
20 279817001 CLAMP - HOSE 2180PP 2
21 903135005 PLATE-COVER COP-2 2
22 238210001 BOLT - 1/4-20X1 1/2 GR8 HEX ZYC 5
23 2595007 HOSE CLAMP - TS7J 3/4” 2
24 235714001 WASHER-FLATSTRL-.31-.34X.69-.06-YZ-

A325
1

25 248031001 BOLT-5/16-18X1 1/4 GR8 ZYC 6
26 285170001 PIN - ROD BOX 2
27 1835007 BSHG.-ST.-1 1/2 X 1 1/4 X 2 2
28 275364001 SQ HSS-1-8X4 CUP POINT GR8 ZYC 1
29 437001 NUT-1 NC HEX JAM   2
30 7000C446 DECAL - NO WELD 1 Domestic

700IC446 DECAL - NO WELD 1 International
31 601698024 SQ HSS 1/2-13X2 1/2 ZNC PLT 2
32 75383001 NUT-1/2-UNC GR.8 JAM HEX 2
33 283889001 SHIELD - VALVE 1
34 * 510508208 CABLE TIE MOUNT-HIGH TORQUE 

HEAVY DUTY WITH METAL
1

35 * 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 1
36 * 2108001 LYNCH PIN - 1/4 X 2 2
P3.01



D100x120 Series II Navigator HDDRack - Section 6
Rear Proximity Switch Fig 6-2
P3.00



D100x120 Series II Navigator HDD Rack - Section 6
Rear Proximity Switch Fig 6-2

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296289834 COVER - PROXIMITY SWITCH (REAR 

RACK)
1

2 296301537 SENSOR - PROXIMITY, INDUCTIVE - 
20MM (CUBE)

1

3 296301505 NUT-HEX-#12X24 GR8-YZ 2
4 296301536 SCREW-SHCS-#12-24X1.00-GR8-CZ 2
5 296289843 CLAMP PLATE - PROXIMITY SWITCH 1
6 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
2

7 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 2
8 296301535 SHIM - PROXY SWITCH 2
P3.00



D100x120 Series II Navigator HDDRack - Section 6
Rack Pivot Pin Fig 6-3
P3.00



D100x120 Series II Navigator HDD Rack - Section 6
Rack Pivot Pin Fig 6-3

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296279676 PIN - RACK PIVOT 1
2 485025 WASHER-1/2 FLAT-HARDENED-YZ 1
3 38884001 *PIVOT ROD SLUG  1
4 235737001 BOLT-1/2-13X1 1/4 GR8 ZYC 1
5 1835099 BSHG-STL.3 X 2 1/2-2 1/2 2
6 285102001 CAP- RACK SUPPORT 4
7 235717001 WASHER - 3/4” HARDENED FLAT  YZ 8
8 124620034 BOLT-3/4-10X3 1/2 GR8 HEX ZYC 8
P3.00



D100x120 Series II Navigator HDDRack - Section 6
Carriage Fig 6-4
P3.03



D100x120 Series II Navigator HDD Rack - Section 6
Carriage Fig 6-4

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2008 Added/Changes Qty.
1 296266494 BASE - GEARBOX CARRAIGE 1
2 296266495 SIDE - GEARBOX CARRAIGE 2
3 296273751 FRONT - PLATE CARRAIGE 1
4 296273754 SLIDE-CARRIAGE BOTTOM 4
5 296273755 BACKER BAR - BOTTOM SLIDE 4
6 609338001 DOWEL PIN-1/2X1 1/2 8
7 296273753 BAR - SLIDE BASE 4
8 296275692 SUBWELD - SLIDE BACKER FRONT 2
9 296275693 SLIDE - GEARBOX CARRIAGE - FRONT 2
10 296275686 SUBWELD - SLIDE BACKER 2
11 296275685 SLIDE - GEARBOX CARRIAGE 2
12 296273962 COVER - GEARBOX CARRIAGE SLIDE 2
13 238887001 BOLT-1-8 X 3 HHCS GR8 ZY 8
14 238892001 WASHER-1” HARDENED FLAT ZY 12
15 * 238880001 BOLT-3/4-10X2 1/2 HHCS GR8 ZY 22
16 235717001 WASHER - 3/4” HARDENED FLAT  YZ 41
17 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 20
18 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
20

19 296275780 COVER - GEARBOX CARRAIGE 2
20 296266497 SLIDE - GEARBOX SLIDE 2
21 296273902 GUARD - GEARBOX SLIDE 2
22 296273946 GUARD - GEARBOX SLIDE (RIGHT SIDE) 1
23 296273961 BACKER PLATE - CARRIAGE SLIDE 2
24 256010001 BOLT-1-8 X 5.00 HHCS GR 8 YZ 4
25 296301601 MOUNT - CARRIAGE VALVES 1
26 235729001 SCREW-HCS-.50-13X1.00-GR8-YZ 4
27 485025 WASHER-1/2 FLAT-HARDENED-YZ 4
28 * 124620034 BOLT-3/4-10X3 1/2 GR8 HEX ZYC 12
29 * 238217001 BOLT-3/4-10X1 1/2 GR8 HEX ZYC 7
30 296273960 SLIDE - GEARBOX CARRIAGE SIDE 2
31 67846005 CLAMP-PAIR-1/2” PIPE / 1/4” HYD. HOSE 2
32 67846003 PLATE-TWIN COVER 2
33 248031001 BOLT-5/16-18X1 1/4 GR8 ZYC 2
34 240057001 SQ HSS-3/8-16X1 1/4 ZINC PLTD 4
35 250576001 NUT-3/8 NC HEX JAM W/Y-ZINC 4
36 250514001 NUT -5/8NC  JAM Y/ZINC 8
37 296279583 SCREW - SQSET - .63 - 11 X 2.50 - YZ 8
38 296276007 FIR TREE MOUNT 3
39 296310568 INDICATOR ASSEMBLY - GEARBOX 

FLOAT
1

40 296301585 MOUNT - LINEAR POSITION SENSOR 1
41 296301612 SENSOR - LINEAR POSITION 1
42 * 510508208 CABLE TIE MOUNT-HIGH TORQUE 

HEAVY DUTY WITH METAL
1

43 * 279376001 BOLT - 5/16-18X1 1/2 GR8 HEX ZYC 1
P3.03



D100x120 Series II Navigator HDDRack - Section 6
L1 Thrust Pullback Motor Fig 6-5
P3.00



D100x120 Series II Navigator HDD Rack - Section 6
L1 Thrust Pullback Motor Fig 6-5

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296273807 MOTOR-MSE11-2-11A-A11-2A10-5000 1 Bewakdown Fig. 6-5a
2 278867001 FITTING-12M X 12M JIC LONG 90 2
3 56218001 FITTING - PLUG - 8MORB - HEX 1
4 67850001 8M X 10MJIC STR 1
5 243921001 SCREW-HCS-.75-10X2.25-GR8-YZ 6
6 235717001 WASHER - 3/4” HARDENED FLAT  YZ 8
7 250604001 BOLT-3/4-10X3 1/4 GR8 HX Y/ZNC 2
8 280751001 GEAR - 12 TOOTH 2P 1
9 280779001 CAP - PINION 1
10 508476045 SCREW-HCS,M10-

1.50X45,10.9,YZ,4014,PT
2

11 233497001 WASHER-10.7X21X2.5MM HARD FLT 2
12 296289806 WASHER - FOAM 1
P3.00



D100x120 Series II Navigator HDDRack - Section 6
Components-Thrust Pullback Motor Fig 6-5z01
P3.00



D100x120 Series II Navigator HDD Rack - Section 6
Components-Thrust Pullback Motor Fig 6-5z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 276258009 SHAFT 1
2 256555005 ENVIRONMENT SEAL 1
3 256555007 BEARING 1
4 276258011 BEARING SUPPORT ASSEMBLY 1

276258005 BEARING SUPPORT 1
5 256555011 RUBBER SEAL RING 1
6 256555013 BEARING 1
7 256555015 SET OF SPUDS 1
8 256555017 RING 1
9 208165001 SNAP RING 1
10 256555021 O-RING 2
11 296278023 CAM RING 1
12 224897003 CYLINDER BLOCK 1
13 224897017 REPAIR KIT-PISTON 1
14 224897005 PISTON CL “0” A/R
15 296278025 VALVING 1
16 84550029 SPRING 8
17 235790005 VALVING COVER 1
18 256555027 SEAL KIT 1
19 608383001 WASHER 2
20 140255041 SCREW - BOLT 2
21 235790011 O-RING 1
22 235790013 VALVE SPOOL 1
23 235790015 SPRING 1
24 235790017 WASHER 1
25 235790019 SNAP RING 1
26 235790007 SCREW 16
27 608385001 O-RING 1
28 254642021 BACK PLATE 1

296278104 BACK PLATE 1 Thicker Plate
29 235790023 BOLT 6
30 296278024 VALVING COVER ASSEMBLY 1 Included Ref. No’s 15-29

296273807 MOTOR-MSE11-2-11A-A11-2A10-5000 Included All Items In This Figure
256555029 SEAL KIT Inc. Ref. No’s  2, 5, 8, 10, 18, 19, & 27
P3.00



D100x120 Series II Navigator HDDRack - Section 6
L2 Thrust Pullback Motor Fig 6-6
P3.02



D100x120 Series II Navigator HDD Rack - Section 6
L2 Thrust Pullback Motor Fig 6-6

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date April, 2008 Deleted Plate Hose Guide
1 296273807 MOTOR-MSE11-2-11A-A11-2A10-5000 1 Breakdown Fig. 6-5a
2 278867001 FITTING-12M X 12M JIC LONG 90 2
3 56218001 FITTING - PLUG - 8MORB - HEX 1
4 67850001 8M X 10MJIC STR 1
5 243921001 SCREW-HCS-.75-10X2.25-GR8-YZ 6
6 235717001 WASHER - 3/4” HARDENED FLAT  YZ 8
7 250604001 BOLT-3/4-10X3 1/4 GR8 HX Y/ZNC 2
8 280751001 GEAR - 12 TOOTH 2P 1
9 280779001 CAP - PINION 1
10 508476045 SCREW-HCS,M10-

1.50X45,10.9,YZ,4014,PT
2

11 233497001 WASHER-10.7X21X2.5MM HARD FLT 2
12 296289806 WASHER - FOAM 1
P3.02



D100x120 Series II Navigator HDDRack - Section 6
R1 Thrust Pullback Motor Fig 6-7
P3.00



D100x120 Series II Navigator HDD Rack - Section 6
R1 Thrust Pullback Motor Fig 6-7

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296273807 MOTOR-MSE11-2-11A-A11-2A10-5000 1 Breakdown Fig. 6-5a
2 278867001 FITTING-12M X 12M JIC LONG 90 2
3 56218001 FITTING - PLUG - 8MORB - HEX 1
4 81696001 FITTING-8MX10F STR 1
5 53829001 #10M O-RING-#10M JIC 90 DEG. 1
6 243921001 SCREW-HCS-.75-10X2.25-GR8-YZ 8
7 235717001 WASHER - 3/4” HARDENED FLAT  YZ 8
8 280751001 GEAR - 12 TOOTH 2P 1
9 280779001 CAP - PINION 1
10 508476045 SCREW-HCS,M10-

1.50X45,10.9,YZ,4014,PT
2

11 233497001 WASHER-10.7X21X2.5MM HARD FLT 2
12 296289806 WASHER - FOAM 1
P3.00



D100x120 Series II Navigator HDDRack - Section 6
R2 Thrust Pullback Motor Fig 6-8
P3.00



D100x120 Series II Navigator HDD Rack - Section 6
R2 Thrust Pullback Motor Fig 6-8

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296273808 MOTOR-MSE11-2-14A-F12-2A10-2500 1 Breakdown Fig. 6-8a
2 81696001 FITTING-8MX10F STR 1
3 53829001 #10M O-RING-#10M JIC 90 DEG. 1
4 296275889 FITTING-90-12MF-12MORB-LL 2
5 243921001 SCREW-HCS-.75-10X2.25-GR8-YZ 6
6 235717001 WASHER - 3/4” HARDENED FLAT  YZ 8
7 250604001 BOLT-3/4-10X3 1/4 GR8 HX Y/ZNC 2
8 280751001 GEAR - 12 TOOTH 2P 1
9 280779001 CAP - PINION 1
10 508476045 SCREW-HCS,M10-

1.50X45,10.9,YZ,4014,PT
2

11 233497001 WASHER-10.7X21X2.5MM HARD FLT 2
12 296289806 WASHER - FOAM 1
13 65565001 FITTING - 6M O-RING X 6M JIC ST. 1
14 53824001 FITTING-#8M O-RING-#8M JIC ST. 1
P3.00



D100x120 Series II Navigator HDDRack - Section 6
Components-Thrust Pullback Motor/W Brake Fig 6-8z01
P3.00



D100x120 Series II Navigator HDD Rack - Section 6
Components-Thrust Pullback Motor/W Brake Fig 6-8z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 280793003 SHAFT 1
2 608397001 ENVIRONMENT SEAL 1
3 83651039 BEARING 1
4 280793005 BEARING SUPPORT 1
5 256556007 RUBBER SEAL RING 1
6 83651041 BEARING 1
7 83651043 SHIM SET 1
8 83651045 WASHER 1
9 608396001 SNAP RING 1
10 296278080 O-RING 2
11 280793007 CAM RING 1
12 296278078 CYLINDER BLOCK 1
13 296275596 PISTON CI.O A/R
14 296278079 REPAIR KIT 1
15 296278083 VALVING/DISTRIBUTOR 1
16 608387001 SEAL KIT 1
17 84550029 SPRING 9
18 256811005 VALVE SPOOL 1
19 296278082 VALVING COVER 1
20 256811007 VALVE 1
21 83651023 SCREW-M16X90 12
22 608383001 WASHER 2
23 140255041 SCREW - BOLT 2
24 235790011 O-RING 1
25 235790013 VALVE SPOOL 1
26 235790015 SPRING 1
27 235790017 WASHER 1
28 235790019 SNAP RING 1
29 608385001 O-RING 1
30 296278081 COMPLETE VALVING COV 1 Included Ref. No’s 15-29
31 608494001 SEAL 1
32 280985005 SHAFT 1
33 280985007 BRAKE DISC KIT 1
34 296278085  BRAKE BODY 1
35 140255041 SCREW - BOLT 2
36 608383001 WASHER 2
37 280985011 SCREW 6
38 296275604 O-RING-5.70X199.30 1
39 296251962 BRAKE PISTON 1
40 296271036 BELVILLE WASHER 1
41 608492001 SNAP RING 1
42 608499001 O-RING 1
43 296251967 PROJECTOR 1
44 608498001 PLUG 1
45 296278084 DISC BRAKE 1 Included Ref. No’s 31-44
46 296278086 SPEED SENSOR KIT 1 Included Ref. No’s 47 & 48
47 296278087 SPEED SENSOR KIT 1
48 296278088 REPAIR KIT 1

296273808 MOTOR-MSE11-2-14A-F12-2A10-2500 Included All Items In This Figure
208350001 SEAL KIT Inc. Ref. No’s 2, 5, 8, 10, 16, 22, 29, 31, 38 & 

42
P3.00



D100x120 Series II Navigator HDDRack - Section 6
T/P Motor Brake Valve Fig 6-9
P3.03



D100x120 Series II Navigator HDD Rack - Section 6
T/P Motor Brake Valve Fig 6-9

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2008 Call out Wrong Breakdown Fig.
1 * 296289759 VALVE-THRUST/PULLBACK/ROTATION 

BRAKES
1 Breakdown Fig. 6-9a

2 59426001 FITTING - 90-6MJ-6MORBA 3
3 600118001 FITTING-6MORINGX4MJIC90PARKER 1
4 510337603 WASHER-FLATSTD-.25-.31X.75-.07-YZ 4
5 235735001 BOLT-1/4-20X1 GR8 HEX ZYC 4
6 72056001 FITTING-TEST-6MORB-16MTP 1
P3.03



D100x120 Series II Navigator HDDRack - Section 6
Components-T/P Motor Brake Valve Fig 6-9z01
P3.00



D100x120 Series II Navigator HDD Rack - Section 6
Components-T/P Motor Brake Valve Fig 6-9z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 263333003 REMOVABLE ORIFICE 2
2 296278061 STERLING 12 VOLT COIL 2
3 224476005 CARTRIDGE-VALVE 2

207418009 SEAL KIT
4 296276845 RELIEF VALVE 1

296276846 SEAL KIT
296289759 VALVE-THRUST/PULLBACK/ROTATION 

BRAKES
Includes All Items In Figure
P3.00



D100x120 Series II Navigator HDDRack - Section 6
2 SPD-Thrust Pullback Valve Fig 6-10
P3.00



D100x120 Series II Navigator HDD Rack - Section 6
2 SPD-Thrust Pullback Valve Fig 6-10

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296273840 VALVE- “FREE WHEEL”, 2-SPD 1 Breakdown Fig. 6-10a
2 94565001 TEE-16MJICX16MOR RUNX16MJIC 2
3 79498001 FITTING - STR - 20MORB - 16FORB 2
4 78064001 FITTING-16MX10M JIC 90 DEG. 1
5 68774001 FITTING-6MX6M JIC (RUN)X6M JIC 2
6 71252001 FITTING - STR - 16MORB - 12FORB 2
7 59410001 FITTING-90-12MJ-12MORBA 2
8 75493001 FITTING - TEST - 4MORB - 16MTP 2
9 86669001 FITTING-20M ORINGX12F ORING ST 2
10 59420001 12 JICX12M ADJ. STR THRD RUN TEE 2
11 249812001 BOLT-1/2-13X7 1/2 HHCS GR8 ZYC 3
12 510337611 WASHER - FLATSTD - .50-.56X1.38-.11-

YZ
6

13 235731001 NUT-1/2-13 GR8 ZYC 3
P3.00



D100x120 Series II Navigator HDDRack - Section 6
Components-2 SPD Thrust Pullback Valve Fig 6-10z01
P3.00



D100x120 Series II Navigator HDD Rack - Section 6
Components-2 SPD Thrust Pullback Valve Fig 6-10z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 224292009 DIVERTER VALVE 2

224292013 SEAL KIT 5
2 296278016 PLUG - #4 EPCO 1
3 296278060 SOLENOID VALVE 1

255075019 SEAL KIT 1
255077007 SEAL KIT 1

4 296278061 STERLING 12 VOLT COIL 1
5 NSS BLOCK - BODY 1 NSS = Not Sold Separately

296273840 VALVE- “FREE WHEEL”, 2-SPD Included All Items In This Figure
P3.00



D100x120 Series II Navigator HDDRack - Section 6
3 SPD-Rotation Valve Fig 6-11
P3.03



D100x120 Series II Navigator HDD Rack - Section 6
3 SPD-Rotation Valve Fig 6-11

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2008 Call Out Wrong Breakdown Fig.
1 296289759 VALVE-THRUST/PULLBACK/ROTATION 

BRAKES
1 Breakdown Fig. 6-9a

2 510337603 WASHER-FLATSTD-.25-.31X.75-.07-YZ 4
3 235735001 BOLT-1/4-20X1 GR8 HEX ZYC 4
4 57950001 FITTING-90-4MJ-6MORBA 2
5 68774001 FITTING-6MX6M JIC (RUN)X6M JIC 2
6 72056001 FITTING-TEST-6MORB-16MTP 1
P3.03



D100x120 Series II Navigator HDDRack - Section 6
Gearbox Case Drain Manifold Fig 6-12
P3.00



D100x120 Series II Navigator HDD Rack - Section 6
Gearbox Case Drain Manifold Fig 6-12

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296283607 MANIFOLD-CASE DRAIN 1
2 100873001 FITTING-10MX10MJIC RUN TEE 2
3 620126001 FITTING-RTEE-20MJ-20MOR-20MJ 1
4 60907001 FITTING-16M JICX16M STR ADAPT 1
5 250541001 BOLT-3/8-16 X 4” GR8 HEX Y/ZI 2
6 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
4

7 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 2
8 296303559 CHECK VALVE - 40 PSI (CRACK) 1
9 296301682 FITTING-REDUCER-20FJ-8MJ 1
10 86670001 FITTING-ADAPT 10FJICX8MJIC RED 1
11 57967001 FITTING - STR - 10MORB - 6FORB 1
12 65563001 FITTING - 6M O-RING X 6M JIC 45 

DEGREE
1

P3.00



D100x120 Series II Navigator HDDRack - Section 6
Lock Cylinder Fig 6-13
P3.00



D100x120 Series II Navigator HDD Rack - Section 6
Lock Cylinder Fig 6-13

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 280827001 CYLINDER - 5”X 3 5/16” 1 Breakdown Fig. 6-13a
2 59426001 FITTING - 90-6MJ-6MORBA 2
3 275360001 BOLT-5/8-18 UNF X 7 GR 8 ZINC 4
4 235715001 WASHER-FLATSTRL-5/8” YZ A325 4
P3.00



D100x120 Series II Navigator HDDRack - Section 6
Components-Lock Cylinder Fig 6-13z01
P3.00



D100x120 Series II Navigator HDD Rack - Section 6
Components-Lock Cylinder Fig 6-13z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296251179 TUBE WELDMENT 1
2 605973001 PISTON 1
3 296251180 HEAD GLAND 1
4 244722007 CYLINDER ROD 1
5 85777031 NUT-1 1/2” 12 LOCK 1
6 296251181 O’RING 1
7 608418001 O-RING 1
8 605982001 O-RING 1
9 605983001 SQUARE RING 1
10 605984001 BACKUP RING 1
11 296251182 SEAL - DEEP  Z  W/ROD  BACKUP 1
12 605986001 SQUARE SECTION TEE PISTON SEAL 1
13 104012017 ROD WIPER 1
14 224478017 WEAR BAND 2
15 605988001 WEARBAND 2
16 104012005 LOCKING INSERT 2

280827001 CYLINDER - 5”X 3 5/16” Included All Items In This Figure
296251183 SEAL KIT Included Ref. No’s 6-16
P3.00



D100x120 Series II Navigator HDDRack - Section 6
Gearbox (SN 453-) Fig 6-14r02
P3.12



D100x120 Series II Navigator HDD Rack - Section 6
Gearbox (SN 453-) Fig 6-14r02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296275758 GEARBOX - D100X120 II 1
2 296275997 FITTING - AIR VENT 1
3 599001 BREATHER VENT-1/8 NPT 131000 1
4 296275765 GEAR -INPUT 42T -3P 1
5 296273839 SPACER-UPPER GEAR 2
6 280753001 GEAR - 31 TOOTH 3P 1
7 296275816 SPACER - HEADSHAFT FRONT 1
8 280783001 O-RING #233 1
9 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 18
10 250504001 BOLT 3/8-16 X 2 1/4”GR8 HEX Y 2
11 59434001 12M JICX12M LONG ST THRD ADPT 1
12 56219001 FITTING - CAP - 12FJ 1
13 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
21

14 296275817 SPACER - HEADSHAFT REAR 1
15 280754001 HEAD SHAFT-D80X120 GEARBOX 2.125 

X 30 CHAMFER
1

16 296275786 COLLAR - HEADSHAFT SEAL REAR 1
17 280763001 O-RING #266 2
18 280759001 CONE - BEARING 4.000 ID 1
19 280758001 CONE - BEARING 3.500 ID 1
20 280757001 CUP - BEARING 7.874 OD 2
21 296283995 COLLAR-ENCODER RING 1
22 280760001 COLLAR - FRONT HEADSHAFT SEAL 1
23 280782001 LOCKNUT - M70X1.5 SPEITH 1
24 296273838 SEAL-4.625ID X 5.625 OD X .50 

(CR#46144)
1

25 296273837 SEAL-5.00ID X 6.250D X .50 (CR#49966) 1
26 296275826 COVER - GEARBOX D100X120 II 1
27 7000d007 DECAL-6.00” COSMETIC V 1
28 204721001 HOSE CLAMP-CCV2913 1 3/4” 1
29 510508208 CABLE TIE MOUNT-HIGH TORQUE 

HEAVY DUTY WITH METAL
1

30 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 1
31 296315103 *SPECIAL ROTATING HEAD, W/#24 SAE 

O-RING CONN.(1.5J
1 (453-) Breakdown Fig. 6-14z01

32 130640001 *FITTING-24MJICX24M ORING 45DEG 1 (453-)
33 613754001 PLUG - SIGHT .75-16 ZC 1
P3.12



D100x120 Series II Navigator HDDRack - Section 6
Gearbox (SN 414-452) Fig 6-14r01
P3.04



D100x120 Series II Navigator HDD Rack - Section 6
Gearbox (SN 414-452) Fig 6-14r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date May, 2008 Change Water Swivel
1 296275758 GEARBOX - D100X120 II 1
2 296273929 GEAR - INPUT 45T 3P 1
3 285162001 GEAR - 28 TOOTH 1
4 280754001 HEAD SHAFT - D80X120 GEARBOX 2.125 

X 30 CHAMFER
1

5 280759001 CONE - BEARING 4.000 ID 1
6 280758001 CONE - BEARING 3.500 ID 1
7 280757001 CUP - BEARING 7.874 OD 2
8 280760001 COLLAR - FRONT HEADSHAFT SEAL 1
9 296275786 COLLAR - HEADSHAFT SEAL REAR 1
10 280763001 O-RING #266 2
11 296283995 COLLAR-ENCODER RING 1
12 280782001 LOCKNUT - M70X1.5 SPEITH 1
13 296273838 SEAL-4.625ID X 5.625 OD X .50 

(CR#46144)
1

14 296273837 SEAL-5.00ID X 6.250D X .50 (CR#49966) 1
15 296273839 SPACER-UPPER GEAR 2
16 296275817 SPACER - HEADSHAFT REAR 1
17 296275650 SPACER - HEADSHAFT FRONT 1
18 296275826 COVER - GEARBOX D100X120 II 1
19 280783001 O-RING #233 1
20 86678001 PLUG-6M ORING HOLLOW HEX 1
21 59434001 12M JICX12M LONG ST THRD ADPT 1
22 296275997 FITTING - AIR VENT 1
23 56219001 FITTING - CAP - 12FJ 1
24 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 18
25 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
21

26 250504001 BOLT 3/8-16 X 2 1/4”GR8 HEX Y 2
27 599001 BREATHER VENT-1/8 NPT 131000 1
28 7000d007 DECAL-6.00” COSMETIC V 1
29 510508208 CABLE TIE MOUNT-HIGH TORQUE 

HEAVY DUTY WITH METAL
1

30 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 1
31 204721001 HOSE CLAMP-CCV2913 1 3/4” 1
32 * 296289956 SWIVEL - WATER, 1.5JW-2070-14 1 (S/N 414-) Breakdown Fig. 6-14a
33 * 278061001 FITTING-24 MJIC X2 MNPT CONNCT 1 (S/N 414-)
P3.04



D100x120 Series II Navigator HDDRack - Section 6
Gearbox (SN 401-413) Fig 6-14
P3.00



D100x120 Series II Navigator HDD Rack - Section 6
Gearbox (SN 401-413) Fig 6-14

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296275758 GEARBOX - D100X120 II 1
2 296275765 GEAR -INPUT 42T -3P 1
3 599001 BREATHER VENT-1/8 NPT 131000 1
4 296273839 SPACER-UPPER GEAR 2
5 296275816 SPACER - HEADSHAFT FRONT 1
6 280783001 O-RING #233 1
7 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 18
8 250504001 BOLT 3/8-16 X 2 1/4”GR8 HEX Y 2
9 59434001 12M JICX12M LONG ST THRD ADPT 1
10 296275997 FITTING - AIR VENT 1
11 56219001 FITTING - CAP - 12FJ 1
12 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
21

13 296275817 SPACER - HEADSHAFT REAR 1
14 280753001 GEAR - 31 TOOTH 3P 1
15 280754001 HEAD SHAFT - D80X120 GEARBOX 2.125 

X 30 CHAMFER
1

16 296275786 COLLAR - HEADSHAFT SEAL REAR 1
17 280763001 O-RING #266 2
18 280759001 CONE - BEARING 4.000 ID 1
19 280758001 CONE - BEARING 3.500 ID 1
20 280757001 CUP - BEARING 7.874 OD 2
21 296283995 COLLAR-ENCODER RING 1
22 280760001 COLLAR - FRONT HEADSHAFT SEAL 1
23 280782001 LOCKNUT - M70X1.5 SPEITH 1
24 296273838 SEAL-4.625ID X 5.625 OD X .50 

(CR#46144)
1

25 296273837 SEAL-5.00ID X 6.250D X .50 (CR#49966) 1
26 86678001 PLUG-6M ORING HOLLOW HEX 1
27 296275826 COVER - GEARBOX D100X120 II 1
28 296273990 SWIVEL - WATER, SS24MP200XMJ24-NI-

U
1

29 7000d007 DECAL-6.00” COSMETIC V 1
30 204721001 HOSE CLAMP-CCV2913 1 3/4” 1
31 510508208 CABLE TIE MOUNT-HIGH TORQUE 

HEAVY DUTY WITH METAL
1

32 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 1
P3.00



D100x120 Series II Navigator HDDRack - Section 6
Components-Water Swivel (SN 453-) Fig 6-14z01r01
P3.12



D100x120 Series II Navigator HDD Rack - Section 6
Components-Water Swivel (SN 453-) Fig 6-14z01r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296315007 SPINDEL, 2” NPT LH PIN 1
2 296315012 BEARING 2
3 296315011 HOUSING SEAL 2
4 296315009 WASHPIPE - 1.5JW-25 1
5 296315010 WASHPIPE QUAD RING 1
6 296315013 PACKING RETAINER 1
7 296315014 PACKING SEAL RING 1
8 296315015 RING - LANTERN 1
9 296315016 PACKING SET W/ADAPTER 1
10 296315104 *GOOSENECK, #24 SAE 0-RING HOSE 

CONN, STRAIGHT UP
1

296315103 *SPECIAL ROTATING HEAD, W/#24 SAE 
O-RING CONN.(1.5J

(453) Inc. All Items In This Figure
P3.12



D100x120 Series II Navigator HDDRack - Section 6
Components-Water Swivel (SN 414-452) Fig 6-14z01
P3.04



D100x120 Series II Navigator HDD Rack - Section 6
Components-Water Swivel (SN 414-452) Fig 6-14z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2008 Addition To Manual
1 296315007 SPINDEL, 2” NPT LH PIN 1
2 296315012 BEARING 2
3 296315011 HOUSING SEAL 2
4 296315009 WASHPIPE - 1.5JW-25 1
5 296315010 WASHPIPE QUAD RING 1
6 296315013 PACKING RETAINER 1
7 296315014 PACKING SEAL RING 1
8 296315015 RING - LANTERN 1
9 296315016 PACKING SET W/ADAPTER 1
10 296315006 GOOSENECK, 2” NPT MALE HOSE 

CONNECTION
1

296289956 SWIVEL - WATER, 1.5JW-2070-14 (S/N 414-) Inc. All Items In This Figure
P3.04



D100x120 Series II Navigator HDDRack - Section 6
Front Rotation Motor (SN 401-413) Fig 6-15
P3.03



D100x120 Series II Navigator HDD Rack - Section 6
Front Rotation Motor (SN 401-413) Fig 6-15

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date May, 2008 Added Motor O-Ring
1 296273806 MOTOR-MS18-2-G27-F12-2A10-2500 1 Breakdown Fig. 6-15a
2 291764001 MANIFOLD - 12 CODE 62/8 O-RING 2
3 57954001 FITTING-8M  O-RING X 6M JIC 90 DEGS 2
4 67746001 FITTING - FLGH - 12CD62 4
5 296280278 FITTING - TEST - 6FSJ - 16MTP WITH 

ORING
3

6 68774001 FITTING-6MX6M JIC (RUN)X6M JIC 1
7 53657001 FITTING-8M OR X 4M JIC ST. 1
8 53827001 FITT.-#10M O-RING-#10M JIC ST. 1
9 296258304 SCREW - HCS .875 - 9 X2,GR8,YZ 10
10 288459001 WASHER - 7/8 FLAT HARD ZINC PLATED 10
11 507092110 SCREW-HCS,M10-

1.50X110,8.8,YZ,ISO4014,PT
8

12 141350001 WASHER-M10 HARDEN PLATED FLAT 8
13 72894001 O RING-SQ. #12 FLANGE 4
14 296289805 BRACKET - LIGHT 1
15 235714001 WASHER-FLATSTRL-.31-.34X.69-.06-YZ-

A325
2

16 235742001 BOLT-5/16-18X3/4 GR8 ZYC 2
17 296310683 LIGHT-12-48V LED FLOOD W/DEUTSCH 

CONNECTOR
1

18 119167001 FITTING-10M X 12F ST. ADAPTER 1
19 278867001 FITTING-12M X 12M JIC LONG 90 1
20 * 296315005 O-RING, PARKER NO. 2-278-N674-70 1
P3.03



D100x120 Series II Navigator HDDRack - Section 6
Components-Rotation Motor Fig 6-15z01
P3.00



D100x120 Series II Navigator HDD Rack - Section 6
Components-Rotation Motor Fig 6-15z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296251958 SHAFT 1
2 254642039 DEFLECTOR 1
3 99098031 SEAL 1
4 99098027 OUTER BEARING 1
5 296251956 BEARING SUPPORT ASSY 1

296251957 BEARING SUPPORT 1
6 99098025 SEAL 1
7 254642029 BEARING 1
8 84550069 SHIM SET 1
9 254642025 RING 1
10 254642023 SNAP RING 1
11 296278090 O-RING 2
12 216674003 CAM ASSEMBLY 1
13 296278089 CYLINDER BLOCK 1
14 254642007 REPAIR KIT 1
15 254642005 PISTON 1
16 296278091 VALVING COVER 1
17 296278093 VALVING/DISTRIBUTOR 1
18 84550029 SPRING 12
19 254642017 SEALS 1
20 296278092 VALVING COVER 1
21 254642013 SCREW-BOLT 16
22 608383001 WASHER 1
23 140255041 SCREW - BOLT 1
24 216675005 O-RING 1
25 216675007 VALVE SPOOL 1
26 216675009 SPRING 1
27 216675011 WASHER 1
28 296278094 SNAP RING 1
29 608385001 O-RING 1
30 296251965 SEAL KIT 1
31 296278097 SHAFT 1
32 280985007 BRAKE DISC KIT 1
33 296278096 BRAKE BODY 1
34 140255041 SCREW - BOLT 2
35 608383001 WASHER 2
36 280985011 SCREW 10
37 296275604 O-RING-5.70X199.30 1
38 296251962 BRAKE PISTON 1
39 296271036 BELVILLE WASHER 1
40 608492001 SNAP RING 1
41 608499001 O-RING 1
42 296251967 PROJECTOR 1
43 608498001 PLUG 1
44 296278095 DISC BRAKE 1 Included Ref. No’s 30-43
45 296278088 REPAIR KIT 1
46 296278087 SPEED SENSOR KIT 1
47 296278088 REPAIR KIT 1 Included Ref. No’s 45 & 46

296273806 MOTOR-MS18-2-G27-F12-2A10-2500 Included All Items In This Figure
99098003 SEAL KIT Inc. Ref. No’s 2, 3, 6, 9, 11, 19, 22, 29, 30, 35 

& 38
P3.00



D100x120 Series II Navigator HDDRack - Section 6
Rear Rotation Motor Fig 6-16
P3.03



D100x120 Series II Navigator HDD Rack - Section 6
Rear Rotation Motor Fig 6-16

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date May, 2008 Added Motor O-Ring
1 296273805 MOTOR-MS18-2-D27-A18-2A10-2500 1 Breakdown Fig. 6-16a
2 296273901 MANIFOLD MSEII MOTOR 2
3 53657001 FITTING-8M OR X 4M JIC ST. 1
4 53827001 FITT.-#10M O-RING-#10M JIC ST. 1
5 67745001 FITTING - FLGH - 16CD62 4
6 67746001 FITTING - FLGH - 12CD62 4
7 72895001 O RING-SQ. #16 FLANGE 2
8 296258304 SCREW - HCS .875 - 9 X2,GR8,YZ 10
9 288459001 WASHER - 7/8 FLAT HARD ZINC PLATED 10
10 507092110 SCREW-HCS,M10-

1.50X110,8.8,YZ,ISO4014,PT
8

11 250515001 7/16 HARD WASHER SAE Y/ZINC 8
12 250506001 BOLT 7/16-14 X 1 1/2” GR8 HEX 8
13 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
8

14 72894001 O RING-SQ. #12 FLANGE 4
15 119167001 FITTING-10M X 12F ST. ADAPTER 1
16 70032001 12M BCH X 12M JICX12M JIC TEE 1
17 67263001 FITTING - PLUG - 4MORB - HEX 3
18 611713001 FITTING - 12F JIC X 16M JIC ST 1
19 296276093 TEMPERATURE SENSOR 1
20 * 296315005 O-RING, PARKER NO. 2-278-N674-70
P3.03



D100x120 Series II Navigator HDDRack - Section 6
Components-Rear Rotation Fig 6-16z01
P3.00



D100x120 Series II Navigator HDD Rack - Section 6
Components-Rear Rotation Fig 6-16z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296251958 SHAFT 1
2 254642039 DEFLECTOR 1
3 99098031 SEAL 1
4 99098027 OUTER BEARING 1
5 296251956 BEARING SUPPORT ASSY 1

296251957 BEARING SUPPORT 1
6 99098025 SEAL 1
7 254642029 BEARING 1
8 84550069 SHIM SET 1
9 254642025 RING 1
10 254642023 SNAP RING 1
11 296278090 O-RING 2
12 216674003 CAM ASSEMBLY 1
13 296278089 CYLINDER BLOCK 1
14 254642007 REPAIR KIT 1
15 254642005 PISTON 1
16 296278093 VALVING/DISTRIBUTOR 1
17 84550029 SPRING 12
18 254642017 SEALS 1
19 296278092 VALVING COVER 1
20 254642013 SCREW-BOLT 16
21 608383001 WASHER 1
22 140255041 SCREW - BOLT 1
23 216675005 O-RING 1
24 216675007 VALVE SPOOL 1
25 216675009 SPRING 1
26 216675011 WASHER 1
27 296278094 SNAP RING 1
28 85635027 PLATE-REAR COVER 1
29 85635029 BOLT-M16X35 4
30 608385001 O-RING 1
31 296278091 VALVING COVER 1 Included Ref. No’s 16-30
32 296278087 SPEED SENSOR KIT 1
33 296278088 REPAIR KIT 1
34 296278086 SPEED SENSOR KIT 1 Included Ref. No’s 32 and 33

296273805 MOTOR-MS18-2-D27-A18-2A10-2500 Included All Items In This Figure
99098003 SEAL KIT Inc. Ref. No’s 2, 3, 6, 9, 11, 18, 21&30
254642043 SEAL KIT
P3.00



D100x120 Series II Navigator HDDRack - Section 6
Cross Over Relief Valve Fig 6-17
P3.00



D100x120 Series II Navigator HDD Rack - Section 6
Cross Over Relief Valve Fig 6-17

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296289800 VALVE-CROSSOVER RELIEF W/LOOP 

FLUSH
1 Breakdown Fig. 6-18a

2 67745001 FITTING - FLGH - 16CD62 8
3 72895001 O RING-SQ. #16 FLANGE 4
4 250515001 7/16 HARD WASHER SAE Y/ZINC 16
5 250506001 BOLT 7/16-14 X 1 1/2” GR8 HEX 16
6 53824001 FITTING-#8M O-RING-#8M JIC ST. 1
7 235714001 WASHER-FLATSTRL-.31-.34X.69-.06-YZ-

A325
4

8 279376001 BOLT - 5/16-18X1 1/2 GR8 HEX ZYC 4
P3.00



D100x120 Series II Navigator HDDRack - Section 6
Components-Cross Over Relief Valve Fig 6-17z01
P3.00



D100x120 Series II Navigator HDD Rack - Section 6
Components-Cross Over Relief Valve Fig 6-17z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 98108013 PLUG-7/16-ZOUNF SOCKHD 3
2 296278059 FLOW REGULATOR VALVE 1

277838013 REPAIR KIT - RELIEF VALVE 1
3 296278199 SHUTTLE VALVE - 73 PSI 1

277838005 REPAIR KIT - SHUTTLE VALVE 1
4 256023005 RELIEF VALVE 2

616025001 SEAL KIT-RELIEF VALVE 2
5 277838011 RELIEF VALVE 1

277838013 REPAIR KIT - RELIEF VALVE 1
6 NSS BODY - VALVE 1 NSS = Not Sold Separately

296289800 VALVE-CROSSOVER RELIEF W/LOOP 
FLUSH
P3.00



D100x120 Series II Navigator HDDRack - Section 6
Encoder-Rotation Fig 6-18
P3.07



D100x120 Series II Navigator HDD Rack - Section 6
Encoder-Rotation Fig 6-18

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296301630 *ENCODER  RVI 25 1
2 296285796 SHAFT - PIVOT 1
3 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
9

4 510315501 NUT-TLHEX-.38-16-B-YZ 3
5 287561001 SCREW - MCH-6-32X0.88-GR2-CZ-

ROUND-SLOTTED
4

6 296285779 MEASURING WHEEL-12” 
CIRCUMFERENCE

1

7 240454001 BOLT-3/8-16X2 GR8 ZP 1
8 510373201 BOLT-SPADE-.38-16X5.50-GR5-YZ 1
9 250576001 NUT-3/8 NC HEX JAM W/Y-ZINC 2
10 246421001 SPRING-EXT. COT 1.88X.531X.080 1
11 296322038 *MOUNT - ENCODER 1
12 296285793 BLOCK - SPACER 2
13 296285795 WELDMENT - SWING ARM 1
14 250504001 BOLT 3/8-16 X 2 1/4”GR8 HEX Y 2
15 296285804 WELDMENT - BASE 1
16 598001 FITTING-1/4” NF ST GREASE ZERK 1
17 284480001 LOCK NUT - #6 4
P3.07



D100x120 Series II Navigator HDDRack - Section 6
Encoder-Thrust Pullback Fig 6-19
P3.07



D100x120 Series II Navigator HDD Rack - Section 6
Encoder-Thrust Pullback Fig 6-19

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296310460 CARRIAGE HOSE CARRIER ASSY 1
2 296310459 *GEAR AND SHAFT ASSY 1
3 296310445 GEAR - 2P - 11 TOOTH 1
4 296310457 BRONZE BUSHING -1” PIN 2
5 296310451 BUSHING - SLEEVE 1
6 296310452 PLATE - GEAR CAP 1
7 296276165 ENCODER ABSOLUTE CAN OPEN 1
8 296310477 PLATE - ENCODER CLAMP 1
9 296310482 PLATE - ENCODER SHIELD 1
10 296310478 SCREW - M4X8-8.8 LOW HEAD HEX 

SOCKET
3

11 296280530 SPACER - CRADLE 4
12 235717001 WASHER - 3/4” HARDENED FLAT  YZ 8
13 238217001 BOLT-3/4-10X1 1/2 GR8 HEX ZYC 8
14 238880001 BOLT-3/4-10X2 1/2 HHCS GR8 ZY 1
15 250510001 NUT 3/4 NC   Gr8 SLTL Y/ZINC 1
16 510337603 WASHER-FLATSTD-.25-.31X.75-.07-YZ 4
17 510300012 SCREW-HCS-.25-20X1.25-GR5-YZ 4
18 523001 *SSS-1/4-20X3/8 2
P3.07



D100x120 Series II Navigator HDDRack - Section 6
Mount Water Line (SN 453-) Fig 6-20r02
P3.12



D100x120 Series II Navigator HDD Rack - Section 6
Mount Water Line (SN 453-) Fig 6-20r02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296283717 MOUNT - WATER LINE BULKHEAD 1
2 296283716 MOUNT - WATER HOSE BULKHEAD 1 (414-)
3 296283724 MOUNT - WATER HOSE BULKHEAD 1
4 375010 BOLT-3/8”-16X1”GD#5 CARRIAGE 12
5 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
12

6 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 12
7 296315087 *ARM - WATER SWIVEL TORQUE 1 (453-)
P3.12



D100x120 Series II Navigator HDDRack - Section 6
Mount Water Line (SN 414-452) Fig 6-20r01
P3.04



D100x120 Series II Navigator HDD Rack - Section 6
Mount Water Line (SN 414-452) Fig 6-20r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date May, 2008 Update In Illustration & Parts List.
1 * 296283717 MOUNT - WATER LINE BULKHEAD 1 (S/N 414-)
2 296283716 MOUNT - WATER HOSE BULKHEAD 1
3 296283724 MOUNT - WATER HOSE BULKHEAD 1
4 375010 BOLT-3/8”-16X1”GD#5 CARRIAGE 12
5 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
12

6 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 12
7 * 296315018 ARM, WATER SWIVEL TORQUE 1 (S/N 414-)
P3.04



D100x120 Series II Navigator HDDRack - Section 6
Mount Water Line (SN 401-413) Fig 6-20
P3.00



D100x120 Series II Navigator HDD Rack - Section 6
Mount Water Line (SN 401-413) Fig 6-20

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date May, 2008 Update In Illustration & Parts List.
1 * 296283717 MOUNT - WATER LINE BULKHEAD 1 (S/N 414-)
2 296283716 MOUNT - WATER HOSE BULKHEAD 1
3 296283724 MOUNT - WATER HOSE BULKHEAD 1
4 375010 BOLT-3/8”-16X1”GD#5 CARRIAGE 12
5 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
12

6 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 12
7 * 296315018 ARM, WATER SWIVEL TORQUE 1 (S/N 414-)
P3.00



D100x120 Series II Navigator HDDRack - Section 6
Drive Chuck Fig 6-21
P3.09



D100x120 Series II Navigator HDD Rack - Section 6
Drive Chuck Fig 6-21

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 280849001 *DRIVE CHUCK 4 1/8 O.D. FST II 1 Breakdown Fig. 6-21z01
1 296309516 *DRIVE CHUCK 4 3/8 FST I THRD X 8.0 

FLG X 9.22
1 Breakdown Fig. 6-21z02

2 239364001 BOLT-3/4-16X3 1/4 SKTHD GR8 ZN 8
3 480017 WASHER-3/4 S/T LOCK  8
4 70096001 PIN-DOWEL 5/8DIA.-1 1/2 2
5 72898001 O RING-SQ. #32 FLANGE 1
P3.09



D100x120 Series II Navigator HDDRack - Section 6
Components-Drive Chuck FST II Fig 6-21z01
P3.09



D100x120 Series II Navigator HDD Rack - Section 6
Components-Drive Chuck FST II Fig 6-21z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296255395 DRIVE CHUCK 4 1/8 O.D. (3 1/2 FST II) 1
2 296255396 SUB - SAVER 4 1/8 O.D. (3 1/2 FST II) 1

280849001 DRIVE CHUCK 4 1/8 O.D. FST II Includes All Items In Figure
P3.09



D100x120 Series II Navigator HDDRack - Section 6
Components-Drive Chuck FST I Fig 6-21z02
P3.09



D100x120 Series II Navigator HDD Rack - Section 6
Components-Drive Chuck FST I Fig 6-21z02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296309513 DRIVE CHUCK - MACHINED 4-3/8FS1 

THRD X 8.0
1

2 296309515 SHAFT-SUB SAVER 4 3/8 FSI THRD X 
7.02 L

1

296309516 DRIVE CHUCK 4 3/8 FST I THRD X 8.0 
FLG X 9.22

Includes All Items In Figure
P3.09



D100x120 Series II Navigator HDDRack - Section 6
Flow Divider Fig 6-22
P3.00



D100x120 Series II Navigator HDD Rack - Section 6
Flow Divider Fig 6-22

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296301655 PLATE - VALVE MOUNT 1
2 510502866 VALVE - DIVIDER/COMBINER WITH 

MANIFOLD
1

3 510337603 WASHER-FLATSTD-.25-.31X.75-.07-YZ 2
4 248107001 BOLT-1/4-20X1 3/4 GR 8 ZINC PL 2
5 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
2

6 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 2
7 67850001 8M X 10MJIC STR 2
8 53823001 #8M O-RING-#10M JIC 90 DEG. 1
P3.00



D100x120 Series II Navigator HDDRack - Section 6
Drive Chuck/Wire Line Fig 6-23
P3.09



D100x120 Series II Navigator HDD Rack - Section 6
Drive Chuck/Wire Line Fig 6-23

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296309602 *DRIVE CHUCK ASSY 4-3/8FS1 X 

8.0X16.16 SIDE ENTRY W
1 Breakdown Figure 6-23z01

2 296275696 CABLE - JUMPER - SINGLE - WIRE LINE 1
3 296265895 FITTING - COMPRESSION 3/8 NPT 1
4 57200001 SCREW-#8-32X1/2 RND.HD.MACH. 1
5 296273938 RING - WIRELINE CONDUCTOR 1
6 296273936 COLLAR - WIRELINE MOUNT 1
7 296275695 JUMPER - WIRE LINE 1
8 238209001 BOLT-5/16-18X1 GR8 HEX ZINC YC 4
9 235714001 WASHER-FLATSTRL-.31-.34X.69-.06-YZ-

A325
4

10 296273939 BRUSH-CARBON COMMUTATOR W/
SHUNT

1

11 296273942 RIVET- COPPER, 3/16 X 1 - 0.328 ROUND 
HD

1

12 296273940 HOLDER - CARBON BRUSH 1
13 437001 NUT-1 NC HEX JAM 1
14 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
2

15 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 2
16 296273941 BRACKET - CARBON BRUSH MOUNT 1
P3.09



D100x120 Series II Navigator HDDRack - Section 6
Components-Drive Chuck/Wire Line Fig 6-23z01
P3.09



D100x120 Series II Navigator HDD Rack - Section 6
Components-Drive Chuck/Wire Line Fig 6-23z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296309603 DRIVE CHUCK-MACHINED 4 3/8 FS1 

THRD
1

2 296309515 SHAFT-SUB SAVER 4 3/8 FSI THRD X 
7.02 L

1

296309602 DRIVE CHUCK ASSY 4-3/8FS1 X 
8.0X16.16 SIDE ENTRY W

Includes All Items In Figure
P3.09



D100x120 Series II Navigator HDDRack - Section 6
Hose Carrier Fig 6-24
P3.00



D100x120 Series II Navigator HDD Rack - Section 6
Hose Carrier Fig 6-24

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296275783 HOSE CARRIER- PT45E-A2-15.00-14 1 Breakdown Fig. 6-24a
2 375010 BOLT-3/8”-16X1”GD#5 CARRIAGE 4
3 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
8

4 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 8
5 235721001 BOLT-1/2-13X1 1/2 GR8 ZINC PLT 4
6 296289825 BACKER PLATE - HOSE CARRIER 

MOUNT
4

P3.00



D100x120 Series II Navigator HDDRack - Section 6
Components-Hose Carrier Fig 6-24z01
P3.00



D100x120 Series II Navigator HDD Rack - Section 6
Components-Hose Carrier Fig 6-24z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 234256011 PT45E ANTI-FRICTION DISC 168
2 234256005 PT45E MOUNTING BRACKET ASSY(R) 1
3 234256003 PT45E MOUNTING BRACKET ASSY (L) 1
4 296278053 PT45E ALUM. CHANNEL CAR’R 14.00” 

LG
39

5 234256007 PT45E OUTER LINK W/VERMEERLOGO 84
6 215252017 SCREW-WHIZ LOCK 160
7 296278052 PT45E INNER LINK 15.00 RADIUS 80
8 234256017 PT45E HINGE PIN-PUSH ON FASTNR 240
9 296251020 PT45E AC SEPERATOR 19
10 296278054 PT45E MOUNTING BRACKET RH FIXED 

END
1

11 296278055 PT453 MOUNTING BRACKET LH FIXED 
END

1

12 225192011 WASHER - BRACKET SHIM 6
13 225192013 RING - BRACKET RETAINING 6
14 225192009 PIN - BRACKET HINGE 6
15 296251021 PT45E ONE-PIECE PUSH ON 80
16 296278056 PT45E VERMEER WHEEL BRACKET 

ASSY
6

17 296251009 NUT - .25-20 ZINC ESAN 24
18 296251010 SCREW - BHSCS .25-20 X .875 24
P3.00



D100x120 Series II Navigator HDDRack - Section 6
Rod Indicator Fig 6-25
P3.00



D100x120 Series II Navigator HDD Rack - Section 6
Rod Indicator Fig 6-25

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296286835 SUPPORT-ROD INDICATOR 2
2 296310493 WELDMENT - ROD POSITION MARKER 1
3 296310496 WELDMENT - CARRIAGE POSITION 

INDICATOR
1

4 296314258 WELDMENT - POSITION CONNECTION 1
5 296279586 SUB-CARRIAGE BUMPER 1
6 279817001 CLAMP - HOSE 2180PP 4
7 601697030 SQ HSS-5/8-11X3 ZINC PLT 1
8 250514001 NUT -5/8NC  JAM Y/ZINC 1
9 903135005 PLATE-COVER COP-2 3
10 227978001 MOUNT-ROD INDICATOR SPRING 1
11 295529001 MOUNT-ROD INDICATOR SPRING 1
12 1789001 SPRING-1 1/8ODX15/16ID X 15 EXT 2
13 700ID312 DECAL-INDICATOR 1
14 238210001 BOLT - 1/4-20X1 1/2 GR8 HEX ZYC 8
15 296290747 SCREW - SHSS - .50X1.50-.38-16THD-

PLN
2

P3.00



D100x120 Series II Navigator HDDRack - Section 6
Rack Controller Fig 6-26
P3.04



D100x120 Series II Navigator HDD Rack - Section 6
Rack Controller Fig 6-26

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2008 Update In Illustration.
1 296273863 CONTROLER-M050-100 

(UNPROGRAMMED)
1

2 510337603 WASHER-FLATSTD-.25-.31X.75-.07-YZ 4
3 250644001 SCREW-HCS-.25-20X2.25-GR8-YZ 2
4 244102001 SCREW-HCS-.25-20X2.50-GR8-YZ 2
5 296310732 SHIELD - MC5010 CONTROLLER 1
P3.04



D100x120 Series II Navigator HDDVise - Section 7
Vise (SN 449-) Fig 7-1r01
P3.14



D100x120 Series II Navigator HDD Vise - Section 7
Vise (SN 449-) Fig 7-1r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296303065 FRAME - ROCKING 1
2 296303074 FRAME - MOUNT 1
3 296303085 PIN - SLIDE 2
4 296303084 BAR - CYLINDER CAP 4
5 296303036 PLATE - PIVOT 2
6 296303086 PIN - TILT CYL 2
7 277961001 PLATE - PIN RETAINER 2
8 296303161 PLATE - PIN RETAINER - 2.0” 2
9 296303159 PLATE - CYLINDER SUPPORT 4
10 296300800 SCREW-HFS-.63-11X1.50-GR8-YZ 3
11 296300815 *SCREW-HFS-.75-10X1.50-GR8-YZ 26
12 521014 3/4-10X1 1/2”FLT SKT HD CP SCR 6
13 296308355 BAR - SPACER 2
14 296285704 PLATE - CLAMP 2
15 296300821 SCREW-HFS-.75-10X3.00-GR8-YZ 10
16 296300853 NUT-HEXFLGTL-.75-10-G-YZ 10
17 296300772 SCREW-HFS-..38-16X1.00-GR8-YZ 2
18 7000A864 DECAL-WARNING DOMESTIC 2 Domestic
18 700IA864 DECAL - WARNING INTERNATIONAL 2 International
19 296303032 TILT FRAME 1
20 296303222 PLATE - SHIM 2
21 235746001 BOLT-3/4-10X2 GR8 HEX ZYC 8
22 596001 ZERK-1/4” NF 45 DEG GREASE 2
P3.14



D100x120 Series II Navigator HDDVise - Section 7
Vise (SN 401-448) Fig 7-1
P3.01



D100x120 Series II Navigator HDD Vise - Section 7
Vise (SN 401-448) Fig 7-1

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date April, 2008 Changes Part Number
1 296310767 VISE SUB FRAME 1
2 296285696 CARRIAGE - REAR VISE 1
3 234299001 PIN-VISE SLIDE 2
4 296310853 CRADLE VISE 1
5 296310852 PLATE - VISE INSERT 2
6 296308355 BAR - SPACER 2
7 296285704 PLATE - CLAMP 2
8 235717001 WASHER - 3/4” HARDENED FLAT  YZ 20
9 * 250604001 BOLT-3/4-10X3 1/4 GR8 HX Y/ZNC 10
10 * 250510001 NUT 3/4 NC   Gr8 SLTL Y/ZINC 10
11 235715001 WASHER-FLATSTRL-5/8” YZ A325 8
12 238245001 BOLT 5/8” - 11 X 2 1/4 Gr 8  HEX 8
13 235743001 SCREW - HCS - .38 - 16 X 3.00 - GR8-YZ 2
14 250576001 NUT-3/8 NC HEX JAM W/Y-ZINC 2
15 * 596001 ZERK-1/4” NF 45 DEG GREASE 4
16 7000A864 DECAL-WARNING DOMESTIC 2 Domestic

700IA864 DECAL-WARNING INTERNATIONAL 2 International
17 * 239462001 SPACER-VISE SLIDE 2
P3.01



D100x120 Series II Navigator HDDVise - Section 7
Front Left Clamp Cylinder (SN 449-) Fig 7-2r01
P3.12



D100x120 Series II Navigator HDD Vise - Section 7
Front Left Clamp Cylinder (SN 449-) Fig 7-2r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296303080 CYLINDER- 6” X 3” 1 Breakdown Fig. 7-2z01
2 296303139 PLATE - WASHER 1
3 600087001 FIT-6MO-RINGX6MJIC ST.W/R.062 1
4 59427001 TEE-6MJ-6FSJ-6MJ 1
5 68774001 FITTING-6MX6M JIC (RUN)X6M JIC 1
6 81925001 FITTING-8MX6F STRAIGHT 2
7 296261750 SCREW - 1-8 X 1  1/2 GR8  YZ 1
P3.12



D100x120 Series II Navigator HDDVise - Section 7
Front Left Clamp Cylinder (SN 401-448) Fig 7-2
P3.00



D100x120 Series II Navigator HDD Vise - Section 7
Front Left Clamp Cylinder (SN 401-448) Fig 7-2

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 283581001 CYLINDER - HYDRAULIC 5” BORE X 

2.25” ROD X 2” ST
1 Breakdwon Fig. 7-2a

2 122605001 FITTING-6M JIC BCH TEE W/ RSTS 1
3 68774001 FITTING-6MX6M JIC (RUN)X6M JIC 1
4 234407001 PIN-VISE CYLINDER 1
5 280535001 TUBE - SPACER 1
6 249812001 BOLT-1/2-13X7 1/2 HHCS GR8 ZYC 1
7 75383001 NUT-1/2-UNC GR.8 JAM HEX 1
8 235721001 BOLT-1/2-13X1 1/2 GR8 ZINC PLT 1
9 485025 WASHER-1/2 FLAT-HARDENED-YZ 1
P3.00



D100x120 Series II Navigator HDDVise - Section 7
Components-Clamp Cylinder (SN 449-) Fig 7-2z01r01
P3.12



D100x120 Series II Navigator HDD Vise - Section 7
Components-Clamp Cylinder (SN 449-) Fig 7-2z01r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 6” HDI BARREL ASSY 1 Not Sold Separately
2 296319534 3” SHAFT ASSY 1
3 296294958 NUT-LOCKING 1 1/2-12 GRADE C 1
4 296319535 6” REPAIR KIT (3/1.5) 1

296303080 CYLINDER- 6” X 3” Includes All Items In Figure
P3.12



D100x120 Series II Navigator HDDVise - Section 7
Components-Clamp Cylinder (SN 401-448) Fig 7-2z01
P3.00



D100x120 Series II Navigator HDD Vise - Section 7
Components-Clamp Cylinder (SN 401-448) Fig 7-2z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 275458005 CYLINDER ROD 1
2 221731007 HEAD GLAND 1
3 221731009 PISTON 1
4 85777031 NUT-1 1/2” 12 LOCK 1
5 283581002 TUBE - WELDMENT 1
6 104012005 LOCKING INSERT 2
7 215799015 ROD WIPER 1
8 215799013 POLYPAK 1
9 221731011 WEAR BAND 1
10 89540011 WASHER-BACKUP 1
11 85777019 O-RING 1
12 221731013 O-RING 1
13 85777025 UNI-RING USE 77507001 1
14 224445007 GREASE FITTING 1

234292005 SEAL KIT Included Ref. No’s 6-13
283581001 CYLINDER - HYDRAULIC 5” BORE X 

2.25” ROD X 2” ST
Included All Items In This Figure
P3.00



D100x120 Series II Navigator HDDVise - Section 7
Front Right Clamp Cylinder (SN 449-) Fig 7-3r01
P3.12



D100x120 Series II Navigator HDD Vise - Section 7
Front Right Clamp Cylinder (SN 449-) Fig 7-3r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296303080 CYLINDER- 6” X 3” 1 Breakdown Fig. 7-2z01
2 296303139 PLATE - WASHER 1
3 81925001 FITTING-8MX6F STRAIGHT 2
4 59426001 FITTING - 90-6MJ-6MORBA 1
5 296261750 SCREW - 1-8 X 1  1/2 GR8  YZ 1
6 59427001 TEE-6MJ-6FSJ-6MJ 1
7 600087001 FIT-6MO-RINGX6MJIC ST.W/R.062 1
8 59403001 CAP NUT - 6 JIC 1
P3.12



D100x120 Series II Navigator HDDVise - Section 7
Front Right Clamp Cylinder (SN 401-448) Fig 7-3
P3.00



D100x120 Series II Navigator HDD Vise - Section 7
Front Right Clamp Cylinder (SN 401-448) Fig 7-3

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 283581001 CYLINDER - HYDRAULIC 5” BORE X 

2.25” ROD X 2” ST
1 Breakdown Fig. 7-2a

2 122606001 FITTING-6MX6M JIC90 DEGW/ RSTS 1
3 68787001 FITTING-6M (BCH)X6M JICX6M JIC 1
4 59928001 6F JICX4M JIC ST REDUCER 1
5 83015001 FITTING-4F JIC DIAGNOSTIC 1
6 234407001 PIN-VISE CYLINDER 1
7 280535001 TUBE - SPACER 1
8 235721001 BOLT-1/2-13X1 1/2 GR8 ZINC PLT 1
9 485025 WASHER-1/2 FLAT-HARDENED-YZ 1
10 249812001 BOLT-1/2-13X7 1/2 HHCS GR8 ZYC 1
11 235731001 NUT-1/2-13 GR8 ZYC 1
P3.00



D100x120 Series II Navigator HDDVise - Section 7
Rear Left Clamp Cylinder (SN 449-) Fig 7-4r01
P3.12



D100x120 Series II Navigator HDD Vise - Section 7
Rear Left Clamp Cylinder (SN 449-) Fig 7-4r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296303080 CYLINDER- 6” X 3” 1 Breakdown Fig. 7-2z01
2 296303139 PLATE - WASHER 1
3 122606001 FITTING-6MX6M JIC90 DEGW/ RSTS 1
4 81925001 FITTING-8MX6F STRAIGHT 2
5 59426001 FITTING - 90-6MJ-6MORBA 1
6 296261750 SCREW - 1-8 X 1  1/2 GR8  YZ 1
P3.12



D100x120 Series II Navigator HDDVise - Section 7
Rear Left Clamp Cylinder (SN 401-448) Fig 7-4
P3.00



D100x120 Series II Navigator HDD Vise - Section 7
Rear Left Clamp Cylinder (SN 401-448) Fig 7-4

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 283581001 CYLINDER - HYDRAULIC 5” BORE X 

2.25” ROD X 2” ST
1 Breakdown Fig. 7-2a

2 234407001 PIN-VISE CYLINDER 1
3 122605001 FITTING-6M JIC BCH TEE W/ RSTS 1
4 68787001 FITTING-6M (BCH)X6M JICX6M JIC 1
5 235721001 BOLT-1/2-13X1 1/2 GR8 ZINC PLT 1
6 485025 WASHER-1/2 FLAT-HARDENED-YZ 1
P3.00



D100x120 Series II Navigator HDDVise - Section 7
Rear Right Clamp Cylinder (SN 449-) Fig 7-5r01
P3.00



D100x120 Series II Navigator HDD Vise - Section 7
Rear Right Clamp Cylinder (SN 449-) Fig 7-5r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296303080 CYLINDER- 6” X 3” 1 Breakdown Fig. 7-2z01
2 122606001 FITTING-6MX6M JIC90 DEGW/ RSTS 1
3 296303139 PLATE - WASHER 1
4 81925001 FITTING-8MX6F STRAIGHT 2
5 59426001 FITTING - 90-6MJ-6MORBA 1
6 296261750 SCREW - 1-8 X 1  1/2 GR8  YZ 1
P3.00



D100x120 Series II Navigator HDDVise - Section 7
Rear Right Clamp Cylinder (SN 401-448) Fig 7-5
P3.12



D100x120 Series II Navigator HDD Vise - Section 7
Rear Right Clamp Cylinder (SN 401-448) Fig 7-5

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 283581001 CYLINDER - HYDRAULIC 5” BORE X 

2.25” ROD X 2” ST
1 Breakdown Fig. 8-2a

2 234407001 PIN-VISE CYLINDER 1
3 122606001 FITTING-6MX6M JIC90 DEGW/ RSTS 1
4 59426001 FITTING - 90-6MJ-6MORBA 1
5 235721001 BOLT-1/2-13X1 1/2 GR8 ZINC PLT 1
6 485025 WASHER-1/2 FLAT-HARDENED-YZ 1
P3.12



D100x120 Series II Navigator HDDVise - Section 7
Vise Die-3.50 FST I (SN 449-) Fig 7-6r01
P3.12



D100x120 Series II Navigator HDD Vise - Section 7
Vise Die-3.50 FST I (SN 449-) Fig 7-6r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296303056 INSERT HOLDER 1
2 296303110 BAR - RETAINER 1
3 296303113 RETAINER - INSERT 1
4 296300790 SCREW-HFS-.50-13X1.50-GR8-YZ 4
5 296303218 INSERT - DIAMOND PATTERN 2
P3.12



D100x120 Series II Navigator HDDVise - Section 7
Vise Die-3.50 FST I (SN 401-448) Fig 7-6
P3.00



D100x120 Series II Navigator HDD Vise - Section 7
Vise Die-3.50 FST I (SN 401-448) Fig 7-6

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296285731 BAR - INSERT HOLDER 1
2 278121001 GRIP -VISE ( 3 5/8 UPSET) 2
3 275478001 PIN-1/2X3 1/4 BALL LOCK CLEVIS 1
4 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 2
5 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
2

6 485025 WASHER-1/2 FLAT-HARDENED-YZ 2
P3.00



D100x120 Series II Navigator HDDVise - Section 7
Left Rotation Cylinder (SN 449-) Fig 7-7r01
P3.12



D100x120 Series II Navigator HDD Vise - Section 7
Left Rotation Cylinder (SN 449-) Fig 7-7r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 239275001 CYLINDER-2 1/2 X 5 TRN MNT 1 Breakdown Fig. 7-7z01
2 222433001 MOUNT- TRUNION 2
3 296300799 SCREW-HFS-.63-11X1.25-GR8-YZ 8
4 68787001 FITTING-6M (BCH)X6M JICX6M JIC 2
5 70070003 BEARING-COMPOSITE 1 LONG 2
P3.12



D100x120 Series II Navigator HDDVise - Section 7
Left Rotation Cylinder (SN 401-448) Fig 7-7
P3.00



D100x120 Series II Navigator HDD Vise - Section 7
Left Rotation Cylinder (SN 401-448) Fig 7-7

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 239275001 CYLINDER-2 1/2 X 5 TRN MNT 1 Breakdown Fig. 7-7a
2 230761001 ROTATION PIN 1
3 68787001 FITTING-6M (BCH)X6M JICX6M JIC 2
4 70070003 BEARING-COMPOSITE 1 LONG 2
5 222433001 MOUNT- TRUNION 2
6 235730001 BOLT-5/8-11X1 1/4 GR8 ZYC 8
7 235715001 WASHER-FLATSTRL-5/8” YZ A325 8
8 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 1
9 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
1

P3.00



D100x120 Series II Navigator HDDVise - Section 7
Components-Rotation Cylinder Fig 7-7z01
P3.00



D100x120 Series II Navigator HDD Vise - Section 7
Components-Rotation Cylinder Fig 7-7z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 95631011 LOCK NUT 1
2 200769001 UNI-RING  12G-216204-312 1
3 104628009 PISTON 1
4 222440007 BACK-UP RING 2
5 221256013 O-RING 1
6 222440003 BARREL ASSY 1
7 239275003 ROD ASSEMBLY 1
8 221766017 O-RING 1
9 200841001 BACKUP WASHER #228 1
10 222440009 INTERNAL SNAP RING 1
11 200777001 GLAND 1
12 221256015 ROD WIPER 1
13 205002001 1 1/8”LOADED U-CUP 1

239275001 CYLINDER-2 1/2 X 5 TRN MNT 1 Included Ref. No’s 1-13
222440011 SEAL KIT 1
P3.00



D100x120 Series II Navigator HDDVise - Section 7
Right Rotation Cylinder (SN 449-) Fig 7-8r01
P3.12



D100x120 Series II Navigator HDD Vise - Section 7
Right Rotation Cylinder (SN 449-) Fig 7-8r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 239275001 CYLINDER-2 1/2 X 5 TRN MNT 1 Breakdown Fig. 7-7z01
2 222433001 MOUNT- TRUNION 2
3 296300799 SCREW-HFS-.63-11X1.25-GR8-YZ 8
4 70070003 BEARING-COMPOSITE 1 LONG 2
5 57950001 FITTING - 90-6MORBA-4MJ 2
P3.12



D100x120 Series II Navigator HDDVise - Section 7
Right Rotation Cylinder (SN 401-448) Fig 7-8
P3.00



D100x120 Series II Navigator HDD Vise - Section 7
Right Rotation Cylinder (SN 401-448) Fig 7-8

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 239275001 CYLINDER-2 1/2 X 5 TRN MNT 1 Breakdown Fig. 7-7a
2 230761001 ROTATION PIN 1
3 65563001 FITTING - 6M O-RING X 6M JIC 45 

DEGREE
2

4 70070003 BEARING-COMPOSITE 1 LONG 2
5 222433001 MOUNT- TRUNION 2
6 235730001 BOLT-5/8-11X1 1/4 GR8 ZYC 8
7 235715001 WASHER-FLATSTRL-5/8” YZ A325 8
8 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 1
9 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
1

P3.00



D100x120 Series II Navigator HDDVise - Section 7
Vise Shift Cylinder (S/N 454-) Fig 7-9r01
P3.13



D100x120 Series II Navigator HDD Vise - Section 7
Vise Shift Cylinder (S/N 454-) Fig 7-9r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 271767001 *CYLINDER-1 1/2” BORE X 6” STROKE 1 454- Breakdown Fig. 7-9z01
2 68821001 FITTING-4MX4M JIC 90 W/RESTRIC 1
3 59423001 FIT-4M JICX4M ADJ.90 DEG.ELBOW 1
4 239313001 PIN-CYLINDER 1
5 510017 COTTER PIN-5/32” X 1 1/2” 4
6 296261472 PIN - SHIFT CYL 1
P3.13



D100x120 Series II Navigator HDDVise - Section 7
Vise Shift Cylinder (S/N 401-453) Fig 7-9
P3.01



D100x120 Series II Navigator HDD Vise - Section 7
Vise Shift Cylinder (S/N 401-453) Fig 7-9

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2008 Update In Illustration & Parts List.
1 223998001 CYLINDER- 1 1/2 X 6 1 Breakdown Fig. 7-9a
2 68821001 FITTING-4MX4M JIC 90 W/RESTRIC 1
3 59423001 FIT-4M JICX4M ADJ.90 DEG.ELBOW 1
4 239313001 PIN-CYLINDER 1
5 510017 COTTER PIN-5/32” X 1 1/2” 4
6 296261472 PIN - SHIFT CYL 1
P3.01



D100x120 Series II Navigator HDDVise - Section 7
Components-Shift Cylinder (S/N 454-) Fig 7-9z01r01
P3.13



D100x120 Series II Navigator HDD Vise - Section 7
Components-Shift Cylinder (S/N 454-) Fig 7-9z01r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 O-RING 1 Not Sold Separately
2 O-RING 1 Not Sold Separately
3 BACKUP 1 Not Sold Separately
4 PSP SEAL 1 Not Sold Separately
5 ROD SEAL 1 Not Sold Separately
6 DUST SEAL 1 Not Sold Separately

271767001 CYLINDER-1 1/2” BORE X 6” STROKE Includes All Items In Figure
271767003 REPAIR KIT-RKT-A.500-0026 Includes Ref. 1-6
P3.13



D100x120 Series II Navigator HDDVise - Section 7
Components-Shift Cylinder (S/N 401-453) Fig 7-9z01
P3.00



D100x120 Series II Navigator HDD Vise - Section 7
Components-Shift Cylinder (S/N 401-453) Fig 7-9z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 202721001 UNI-RING 1
2 223998003 O-RING 1
3 202727001 O-RING 1
4 202726001 WASHER-BACK-UP 1
5 223998005 O-RING 1
6 223998007 BACK-UP RING 1
7 202724001 WIPER-ROD 1
8 202722001 LOCKNUT 1
9 202720001 PISTON 1
10 223998009 BARREL ASSEMBLY 1
11 223998011 ROD ASSEMBLY 1
12 223998013 SET SCREW 1
13 223998015 THREAD CAP 1
14 223998017 THREAD CAP HEAD 1

223998001 CYLINDER- 1 1/2 X 6 1 Included Ref. No’s 1-14
223998019 SEAL KIT 1 Included Ref. No’s 1-7
P3.00



D100x120 Series II Navigator HDDVise - Section 7
Vise Valve (SN 449-) Fig 7-10r01
P3.12



D100x120 Series II Navigator HDD Vise - Section 7
Vise Valve (SN 449-) Fig 7-10r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296310527 VALVE- VISE 1 Breakdown Fig. 7-10z01
2 68787001 FITTING-6M (BCH)X6M JICX6M JIC 2
3 122606001 FITTING-6MX6M JIC90 DEGW/ RSTS 2
4 57950001 FITTING - 90-6MORBA-4MJ 4
5 68774001 FITTING-6MX6M JIC (RUN)X6M JIC 4
6 248013001 BOLT-5/16-18X3 1/2 GR8 ZYC 2
7 235714001 WASHER-FLATSTRL-.31-.34X.69-.06-YZ-

A325
2

8 60851001 FITTING-6M JICX6FS JIC 90ELBOW 2
P3.12



D100x120 Series II Navigator HDDVise - Section 7
Vise Valve (SN 401-448) Fig 7-10
P3.03



D100x120 Series II Navigator HDD Vise - Section 7
Vise Valve (SN 401-448) Fig 7-10

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2008 Update In Parts List.
1 296310527 VALVE- VISE 1
2 * 157172001 FITTING - 6M X 6M JIC LL 90 DEG 2
3 68774001 FITTING-6MX6M JIC (RUN)X6M JIC 2
4 68787001 FITTING-6M (BCH)X6M JICX6M JIC 2
5 122606001 FITTING-6MX6M JIC90 DEGW/ RSTS 2
6 59403001 CAP NUT - 6 JIC 2
7 238212001 BOLT - 5/16-18 X 3 HEX GRADE 8 2
8 235714001 WASHER-FLATSTRL-.31-.34X.69-.06-YZ-

A325
2

9 * 57950001 FITTING-90-4MJ-6MORBA 2
10 * 5553001 FITTING - PLUG - 6MORB - HEX 2
P3.03



D100x120 Series II Navigator HDDVise - Section 7
Components-Vise Valve Fig 7-10z01
P3.00



D100x120 Series II Navigator HDD Vise - Section 7
Components-Vise Valve Fig 7-10z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 228128003 CARTRIDGE-SOLENOID 4

296271077 COILS 4
206271007 REPAIR KIT 1
280624001 NUT - RAIN PROOF COIL 4

2 251113005 CARTRIDGE - SOLENOID 1
296271115 COIL 1
212821009 SEAL KIT 1
251113007 NUT - RAIN PROOF COIL 1

3 296278196 CHECK VALVE 1
296251288 SEAL KIT 1

4 228128017 CHECK VALVE 2
228128009 SEAL KIT 1

5 NSS BLOCK - BODY 1 NSS = Not Sold Separately
296310527 VALVE- VISE Includes All Items In Figure
P3.00



D100x120 Series II Navigator HDDVise - Section 7
Zap Alert Fig 7-11
P3.02



D100x120 Series II Navigator HDD Vise - Section 7
Zap Alert Fig 7-11

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date April, 2008 Update In Illustration & Parts List.
1 296310502 HOLDER - LOWER ROLLER 1
2 296285674 BAR - LIFT 2
3 296285572 PIN - ROLLER 6
4 521014 3/4-10X1 1/2”FLT SKT HD CP SCR 3
5 296285543 ROLLER GUIDE 6
6 296285544 TUBE - BUSHING 6
7 597001 ZERK-1/4” NF 90 DEG GREASE ZYC 6
8 296261464 PLATE - TOP ROLLER 1
9 296261465 PLATE TOP ROLLER 1
10 1793005 HAIR PIN COTTER - .125 WIRE 4
11 296285717 PIN - GUIDE ROLLER 2
12 235717001 WASHER - 3/4” HARDENED FLAT  YZ 3
13 250643001 BOLT-3/4-10 X1 1/4 GR 8 Y/ZINC 3
14 296310739 HOLDER - ROD WIPER 1
15 296285581 TUBE - SPACER 4
16 296304606 STRIKE ALERT COIIL 6” VERMEER 1
17 485025 WASHER-1/2 FLAT-HARDENED-YZ 12
18 75381050 BOLT-1/2 - 13X5 GR 8 ZINC YELLOW 4
19 235926001 WIPER-3 1/2 OD ROD 1
20 235731001 NUT-1/2-13 GR8 ZYC 8
21 250573001 BOLT-1/2-13 X 2 1/2 GR8 HX Y/Z 4
22 296261466 BAR - SPACER 8
23 901678007 PLATE-COVER COP-3 1
24 248107001 BOLT-1/4-20X1 3/4 GR 8 ZINC PL 2
25 901678005 CLAMP-HOSE 30840-PP (PAIR) 1
P3.02



D100x120 Series II Navigator HDDVise - Section 7
Vise Controller Fig 7-12
P3.00



D100x120 Series II Navigator HDD Vise - Section 7
Vise Controller Fig 7-12

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296276086 OUTPUT MODULE - PLUS 1 1
2 510337603 WASHER-FLATSTD-.25-.31X.75-.07-YZ 2
3 250644001 BOLT-1/4-20 X2 1/4 GR 8 Y/ZINC 2
4 296301577 MOUNT - VISE CONTROLLER 1
5 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
8

6 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 4
P3.00



D100x120 Series II Navigator HDDVise - Section 7
Centering Cylinder (SN 449-) Fig 7-13
P3.12



D100x120 Series II Navigator HDD Vise - Section 7
Centering Cylinder (SN 449-) Fig 7-13

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296303067 CYLINDER - 2” X 3” 1
2 296300815 SCREW-HFS-.75-10X1.50-GR8-YZ 2
3 238887001 BOLT-1-8 X 3 HHCS GR8 ZY 1
4 296261484 PLATE - ROD CENTERING 1
5 75390001 NUT-1-UNC GR.8 TOP LOCK HEX 1
6 296303069 BAR - SLIDE GUIDE 2
7 60908001 FITTING-4MX4M JIC STR ADAPTER 2
8 296300790 SCREW-HFS-.50-13X1.50-GR8-YZ 4
P3.12



D100x120 Series II Navigator HDDRod Loader - Section 8
Rod Loader Fig 8-1
P3.00



D100x120 Series II Navigator HDD Rod Loader - Section 8
Rod Loader Fig 8-1

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 227899001 LOADER-ROD 1
2 296254794 INDICATOR - ROD LOADER 1
3 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 1
4 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
16

5 18150001 SLUG-2 DIA.-1/4”  1
6 234252001 SPACER-LOADER INDICATOR 1
7 235729001 SCREW-HCS-.50-13X1.00-GR8-YZ 2
8 485025 WASHER-1/2 FLAT-HARDENED-YZ 10
9 235731001 NUT-1/2-13 GR8 ZYC 10
10 1835033 BSHG.-STL.-2 X 1 3/4 X 1 1/2 4
11 250573001 BOLT-1/2-13 X 2 1/2 GR8 HX Y/Z 4
12 251329001 ROD - THREADED 2
13 251327001 PIVOT - LOADER 2
14 67846005 CLAMP-PAIR-1/2” PIPE/1/4” HYD. HOSE 5
15 67846003 PLATE-TWIN COVER 5
16 248031001 BOLT-5/16-18X1 1/4 GR8 ZYC 5
17 601697030 SQ HSS-5/8-11X3 ZINC PLT 2
18 250514001 NUT -5/8NC  JAM Y/ZINC 2
19 601696010 SOCKET HD CAP SCREW 3/8-16X1 Z 2
20 296279579 PLATE - SHIM 2
21 601699012 3/8-16X1 1/4 ELEVATOR BOLT ZNC 12
22 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 13
23 700ia624 DECAL-LOADER POSITION 1
24 2326595 DECAL VERMEER- 4 1/2 X 24 1
25 7000d181 DECAL - D100X120II LEFT STRIPE 1
26 7000c463 DECAL - SERIES II MEDIUM 1
27 598001 FITTING-1/4” NF ST GREASE ZERK 2
28 296305252 WEAR BAR - SMALL - ROD LOADER 2
29 296305251 WEAR BAR-LARGE - ROD LOADER 2
P3.00



D100x120 Series II Navigator HDDRod Loader - Section 8
Front Rod Position Fig 8-2
P3.00



D100x120 Series II Navigator HDD Rod Loader - Section 8
Front Rod Position Fig 8-2

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 227863001 MOUNT-POSITION CYLINDER 1
2 224361001 SPACER-ROD ARM 2
3 240335001 SCREW-HCS-.50-13X2.25-GR8-YZ 6
4 485025 WASHER-1/2 FLAT-HARDENED-YZ 6
P3.00



D100x120 Series II Navigator HDDRod Loader - Section 8
Front Cylinder Rod Position Fig 8-3
P3.00



D100x120 Series II Navigator HDD Rod Loader - Section 8
Front Cylinder Rod Position Fig 8-3

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 227815001 CYLINDER 1 1/2 X 14 1/2 1 Breakdown Fig. 8-3a
2 227752001 MOUNT-LOADER CYLINDER 1
3 483007 WASHER-1 7/8X1 1/4X14 GA M.B. 1
4 510025 COTTER PIN-3/16” X 2” 1
5 235737001 BOLT-1/2-13X1 1/4 GR8 ZYC 4
6 485025 WASHER-1/2 FLAT-HARDENED-YZ 4
7 250576001 NUT-3/8 NC HEX JAM W/Y-ZINC 2
8 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
6

9 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 4
10 82930001 FIT-6MX4M JICX4M JIC (RUN) TEE 1
11 131007001 FIT-4MJICX6MORX4MJIC TEE R.062 1
P3.00



D100x120 Series II Navigator HDDRod Loader - Section 8
Components-Cylinder Rod Position Fig 8-3z01
P3.01



D100x120 Series II Navigator HDD Rod Loader - Section 8
Components-Cylinder Rod Position Fig 8-3z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date April, 2008 Correct Part Number
1 227815007 TEFLON PISTON RING 1
2 227815009 O-RING 1
3 227815011 BACK-UP RING 2
4 227815013 O-RING 1
5 202727001 O-RING 1
6 119510005 BACK-UP RING 1
7 * 208178001 O-RING 1
8 208177001 WASHER - BACKUP 1
9 227815021 ROD WIPER 1
10 202722001 LOCKNUT 1
11 227815015 PISTON 1
12 227815003 BARREL ASSY 1
13 227815005 ROD ASSY 1
14 219125011 NT SH SET SCREW 1
15 215170019 CAP-THREADED 1
16 215170017 ROD ASSEMBLY 1

227815001 CYLINDER 1 1/2 X 14 1/2 1 Included Ref No’s 1-16
227815019 SEAL KIT-1 1/2X14 1/2 CYLINDER 1 Included Ref No’s 1-9
P3.01



D100x120 Series II Navigator HDDRod Loader - Section 8
Front Loader Arms/Fingers 3.5 FST Fig 8-4
P3.00



D100x120 Series II Navigator HDD Rod Loader - Section 8
Front Loader Arms/Fingers 3.5 FST Fig 8-4

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 216635001 ARM-3 1/2” ROD 1
2 293067001 PLATE-ROD FLIPPER 2 SPRING 1
3 240335001 SCREW-HCS-.50-13X2.25-GR8-YZ 1
4 485025 WASHER-1/2 FLAT-HARDENED-YZ 1
5 293068001 HOOK-FLIPPER 2 SPRING 1
6 250576001 NUT-3/8 NC HEX JAM W/Y-ZINC 4
7 235720001 BOLT-3/8-16X1 3/4 6R8 ZINC PLT 1
8 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
1

9 239421001 PLATE-SPRING HOOK 4
10 249877001 SQ HSS - 3/8-16 X 2 2
11 1789013 SPRING -EXT. #76 4” OA 2
12 598001 FITTING-1/4” NF ST GREASE ZERK 1
13 75383001 NUT-1/2-UNC GR.8 JAM HEX 1
P3.00



D100x120 Series II Navigator HDDRod Loader - Section 8
Rear Rod Position Fig 8-5
P3.00



D100x120 Series II Navigator HDD Rod Loader - Section 8
Rear Rod Position Fig 8-5

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 227863001 MOUNT-POSITION CYLINDER 1
2 224361001 SPACER-ROD ARM 2
3 240335001 SCREW-HCS-.50-13X2.25-GR8-YZ 4
4 485025 WASHER-1/2 FLAT-HARDENED-YZ 6
5 250573001 BOLT-1/2-13 X 2 1/2 GR8 HX Y/Z 2
6 296289855 PLATE - SWITCHING MOUNT 1
7 296301537 SENSOR - PROXIMITY, INDUCTIVE - 

20MM (CUBE)
1

8 296289843 CLAMP PLATE - PROXIMITY SWITCH 1
9 296301503 SCREW -SHCS -#12-24X.75-GR8-CZ 2
10 296301505 NUT-HEX-#12X24 GR8-YZ 2
11 480001 WASHER-3/16 S/T LOCK  2
P3.00



D100x120 Series II Navigator HDDRod Loader - Section 8
Rear Cylinder Rod Position Fig 8-6
P3.00



D100x120 Series II Navigator HDD Rod Loader - Section 8
Rear Cylinder Rod Position Fig 8-6

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 227815001 CYLINDER 1 1/2 X 14 1/2 1 Breakdown Fig. 8-3a
2 227752001 MOUNT-LOADER CYLINDER 1
3 483007 WASHER-1 7/8X1 1/4X14 GA M.B. 1
4 510025 COTTER PIN-3/16” X 2” 1
5 235737001 BOLT-1/2-13X1 1/4 GR8 ZYC 4
6 485025 WASHER-1/2 FLAT-HARDENED-YZ 4
7 250576001 NUT-3/8 NC HEX JAM W/Y-ZINC 4
8 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
8

9 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 4
10 57968001 FITTING-STR-4MJ-6MORB 1
11 57950001 FITTING-90-4MJ-6MORBA 1
P3.00



D100x120 Series II Navigator HDDRod Loader - Section 8
Rear Rod Arms/Fingers 3.5 FST Fig 8-7
P3.00



D100x120 Series II Navigator HDD Rod Loader - Section 8
Rear Rod Arms/Fingers 3.5 FST Fig 8-7

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 216635001 ARM-3 1/2” ROD 1
2 293067001 PLATE-ROD FLIPPER 2 SPRING 1
3 240335001 SCREW-HCS-.50-13X2.25-GR8-YZ 1
4 485025 WASHER-1/2 FLAT-HARDENED-YZ 1
5 293068001 HOOK-FLIPPER 2 SPRING 1
6 250576001 NUT-3/8 NC HEX JAM W/Y-ZINC 4
7 235720001 BOLT-3/8-16X1 3/4 6R8 ZINC PLT 1
8 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
1

9 239421001 PLATE-SPRING HOOK 4
10 249877001 SQ HSS - 3/8-16 X 2 2
11 1789013 SPRING -EXT. #76 4” OA 2
12 75383001 NUT-1/2-UNC GR.8 JAM HEX 1
13 598001 FITTING-1/4” NF ST GREASE ZERK 1
P3.00



D100x120 Series II Navigator HDDRod Loader - Section 8
Front Rod Rotate Cylinder Fig 8-8
P3.00



D100x120 Series II Navigator HDD Rod Loader - Section 8
Front Rod Rotate Cylinder Fig 8-8

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 227814001 CYLINDER-3 X 7 1/2 1 Breakdown Fig. 8-8a
2 227880001 PIN-ROTATION CYLINDER 1
3 57968001 FITTING-STR-4MJ-6MORB 1
4 57950001 FITTING-90-4MJ-6MORBA 1
5 227902001 PIN-ROTATE CYLINDER  1
6 124648001 WASHER-1.875X1.25ID 14GA ZINC 2
7 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 1
8 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
1

9 2595007 HOSE CLAMP - TS7J 3/4” 1
P3.00



D100x120 Series II Navigator HDDRod Loader - Section 8
Components-Rod Rotate Cylinder Fig 8-8z01
P3.00



D100x120 Series II Navigator HDD Rod Loader - Section 8
Components-Rod Rotate Cylinder Fig 8-8z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 200780001 UNI-RING  12G-300220-312 1
2 208331001 RING-BACK UP 2
3 208332001 O-RING 1
4 200809001 O-RING #232 1
5 200778001 WASHER-BACKUP #232 1
6 204315001 1 1/2” LOADED U-CUP 1
7 200808001 WIPER  52-1500 1
8 218496007 LOCK NUT 1
9 227814007 PISTON 1
10 227814003 PISTON 1
11 227814005 ROD ASSY 1
12 219125011 NT SH SET SCREW 1
13 218496013 THREADED CAP 1
14 89315007 GLAND-CYLINDER 1
15 598001 FITTING-1/4” NF ST GREASE ZERK 1

227814001 CYLINDER-3 X 7 1/2 1 Included Ref No’s 1-15
227814009 SEAL KIT-3” CYLINDER 1 included Ref No’s 1-7
P3.00



D100x120 Series II Navigator HDDRod Loader - Section 8
Rear Rod Rotate Cylinder Fig 8-9
P3.00



D100x120 Series II Navigator HDD Rod Loader - Section 8
Rear Rod Rotate Cylinder Fig 8-9

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 227814001 CYLINDER-3 X 7 1/2 1 Breakdown Fig. 8-8a
2 227880001 PIN-ROTATION CYLINDER 1
3 57968001 FITTING-STR-4MJ-6MORB 1
4 57950001 FITTING-90-4MJ-6MORBA 1
5 227902001 PIN-ROTATE CYLINDER  1
6 124648001 WASHER-1.875X1.25ID 14GA ZINC 2
7 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 1
8 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
1

9 2595007 HOSE CLAMP - TS7J 3/4”   1
P3.00



D100x120 Series II Navigator HDDRod Loader - Section 8
Front Push Cylinder Fig 8-10
P3.07



D100x120 Series II Navigator HDD Rod Loader - Section 8
Front Push Cylinder Fig 8-10

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 224394001 CYLINDER-2X5 1 Breakdown Fig. 8-10z01
2 239442001 LIFTER-ROD 1
3 222815001 PIN - STEER CYLINDER 1
4 510047 PIN - 3/16 X 1 1/4 COTTER   1
5 131008001 FITTING-90-4MJ-6MOR .062 R 1
6 57950001 FITTING-90-4MJ-6MORBA 1
7 510308114 *BOLT-CARG-.38-16X1.50-GR5-YZ 4
8 235725001 *NUT-HEX-.38-16-GR8-YZ 4
9 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YZ-

A325
4

P3.07



D100x120 Series II Navigator HDDRod Loader - Section 8
Components-Push Cylinder Fig 8-10z01
P3.00



D100x120 Series II Navigator HDD Rod Loader - Section 8
Components-Push Cylinder Fig 8-10z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 200833001 UNIRING 12G-200120-312 1
2 222440007 BACK-UP RING 2
3 221256013 O-RING 1
4 51172001 O-RING #224 1
5 200834001 BACKUP WASHER #224 1
6 224394007 SNAP RING 1
7 200771001 O-RING  #320 1
8 224394009 BACK-UP RING 1
9 221256015 ROD WIPER 1
10 224394011 THIN LOCKNUT 1
11 218008009 PISTON 1
12 224394003 BARREL ASSY 1
13 224394005 ROD ASSY 1
14 200831001 GLAND 1

224394001 CYLINDER-2X5 1 Included Ref. No’s 1-14
224394013 SEAL KIT-2 X 5 CYLINDER 1 Included Ref. No’s 1-9
P3.00



D100x120 Series II Navigator HDDRod Loader - Section 8
Rear Push Cylinder Fig 8-11
P3.00



D100x120 Series II Navigator HDD Rod Loader - Section 8
Rear Push Cylinder Fig 8-11

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 224394001 CYLINDER-2X5 1 Breakdown Fig. 8-10a
2 239442001 LIFTER-ROD 1
3 222815001 PIN-STEER CYLINDER 1
4 510047 PIN - 3/16 X 1 1/4 COTTER 1
5 57968001 FITTING-STR-4MJ-6MORB 1
6 82931001 FITTING-45-4MJX6MORBA 1
7 375012 3/8-16X1 1/4”GD#5CARRIAGE BOLT 4
8 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 4
9 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
4

P3.00



D100x120 Series II Navigator HDDRod Loader - Section 8
Rod Loader Valve Fig 8-12
P3.04



D100x120 Series II Navigator HDD Rod Loader - Section 8
Rod Loader Valve Fig 8-12

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2008 Added Fitting Crane Option
1 296301605 VALVE-3-BANK, PROPORTIONAL CVA-

3132
1

2 235714001 WASHER-FLATSTRL-.31-.34X.69-.06-YZ-
A325

4

3 235740001 BOLT-5/16-18X1/2 GR8 ZYC 4
4 53657001 FITTING-8M OR X 4M JIC ST. 6
5 4235001 FITTING - PLUG - 10MORB - HEX 1
6 60718001 FITTING-45-12MJ-12MORBA 1
7 53829001 #10M O-RING-#10M JIC 90 DEG. 1
8 53828001 #12M O-RING-#12M JIC ST. 1
9 * 53827001 FITT.-#10M O-RING-#10M JIC ST. 1 For Crane Only
P3.04



D100x120 Series II Navigator HDDRod Loader - Section 8
Components-Rod Loader Valve Fig 8-12z01
P3.00



D100x120 Series II Navigator HDD Rod Loader - Section 8
Components-Rod Loader Valve Fig 8-12z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 NSS VALVE BODY 1 NSS = Not Sold Separately
2 296278218 RELIEF VALVE 1
3 296278219 PROPORTIONAL 3/4WAY SPOOL 2

296278220 SCREW - SHSC - #10 - 24X325 8
4 296278221 VALVE - PROPORTIONAL 3/4WAY 

CLOSED
1

296278222 SCREW - SHCS -#10 - 24X175 4
5 296278223 VALVE - DUAL P.O. CHECK SANDWICH 2

296278224 ORFICE DISK .056 3
6 296278225 MOUNTING FEET 1 Includes Hardware

296301605 VALVE-3-BANK, PROPORTIONAL CVA-
3132

Includes All Items In This Figure

296278226 SEAL KIT 1
P3.00



D100x120 Series II Navigator HDDRod Loader - Section 8
Rod Box-(Tall) 3.5 FS II Fig 8-13
P3.00



D100x120 Series II Navigator HDD Rod Loader - Section 8
Rod Box-(Tall) 3.5 FS II Fig 8-13

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 293043001 ROD BOX/DECAL ASSY D80X120 1 Breakdown Fig. 8-13a
2 293040001 BAR - ROD BOX LIFT BOTTOM 2
3 251356001 BAR - ROD BOX LIFT 2
4 275482001 PIN - 3/4 X 3 1/2 HITCH 8
5 1794003 HAIR PIN COTTER - .148 WIRE  8
6 296305260 ASSY - COVER, TALL ROD BOX W/

DECAL
1 Breakdown Fig. 8-13b
P3.00



D100x120 Series II Navigator HDDRod Loader - Section 8
Rod Box/Decals-(Tall) Fig 8-13z01
P3.00



D100x120 Series II Navigator HDD Rod Loader - Section 8
Rod Box/Decals-(Tall) Fig 8-13z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 278215001 BOX - ROD 300’ 3-1/2 FIRESTICK II 1
2 70000563 DECAL-WARNING (UND) 2 Domestic

7000I563 DECAL-WARNING (UND) 2 International
3 7000A392 DECAL - DANGER 2 Domestic

700IA392 DECAL - DANGER D28/D50 2 International
P3.00



D100x120 Series II Navigator HDDRod Loader - Section 8
Rod Box Cover/Decals-(Tall) Fig 8-13z02
P3.01



D100x120 Series II Navigator HDD Rod Loader - Section 8
Rod Box Cover/Decals-(Tall) Fig 8-13z02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2008 Update In Illustration & Parts List.
1 287669001 COVER - TALL ROD BOX 1
2 70000563 DECAL-WARNING (UND) 2 Domestic

7000I563 DECAL-WARNING (UND) 2 International
3 7000A392 DECAL - DANGER 2 Domestic

700IA392 DECAL - DANGER D28/D50 2 International
P3.01



D100x120 Series II Navigator HDDRod Loader - Section 8
Rod Box-(Short) 3.5 FS II Fig 8-14
P3.00



D100x120 Series II Navigator HDD Rod Loader - Section 8
Rod Box-(Short) 3.5 FS II Fig 8-14

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 293052001 ROD BOX/DECAL ASSY D80X120(9 ROD) 1 Breakdown Fig. 8-14a
2 293040001 BAR - ROD BOX LIFT BOTTOM 2
3 251356001 BAR - ROD BOX LIFT 2
4 275482001 PIN - 3/4 X 3 1/2 HITCH 8
5 1794003 HAIR PIN COTTER - .148 WIRE 8
6 296305262 ASSY - COVER, SHORT ROD BOX W/

DECAL
1 Breakdown Fig. 8-14b
P3.00



D100x120 Series II Navigator HDDRod Loader - Section 8
Rod Box/Decals-(Short) Fig 8-14z01
P3.01



D100x120 Series II Navigator HDD Rod Loader - Section 8
Rod Box/Decals-(Short) Fig 8-14z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2008 Wrong Drawing showing
1 285182001 BOX - ROD 180’ 3  1/2 FIRESTICK II 1
2 70000563 DECAL-WARNING (UND) 2 Domestic

7000I563 DECAL-WARNING (UND) 2 International
3 7000A392 DECAL - DANGER 2 Domestic

700IA392 DECAL - DANGER D28/D50 2 International
P3.01



D100x120 Series II Navigator HDDRod Loader - Section 8
Rod Box Cover/Decals-(Short) Fig 8-14z02
P3.01



D100x120 Series II Navigator HDD Rod Loader - Section 8
Rod Box Cover/Decals-(Short) Fig 8-14z02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2008 Wrong Drawing Showing
1 293053001 COVER-SHORT ROD BOX 

D80X120(9ROD)
1

2 70000563 DECAL-WARNING (UND) 2 Domestic
7000I563 DECAL-WARNING (UND) 2 International

3 7000A392 DECAL - DANGER 2 Domestic
700IA392 DECAL - DANGER D28/D50 2 International
P3.01



D100x120 Series II Navigator HDDRod Loader - Section 8
Rod Box-(Tall) 3.5 FS I Fig 8-15
P3.06



D100x120 Series II Navigator HDD Rod Loader - Section 8
Rod Box-(Tall) 3.5 FS I Fig 8-15

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date July, 2008 Added/Changes Qty.  Pin
1 296318028 WELDMENT - ROD BOX D100 1
2 296310843 WELDMENT - ROD BOX LIFT 2
3 296310842 WELDMENT - ROD LIFT 2
4 * 275482001 PIN - 3/4 X 3 1/2 HITCH 4
5 * 1794003 HAIR PIN COTTER - .148 WIRE 4
6 70000563 DECAL-WARNING (UND) 2 Domestic

7000I563 DECAL-WARNING (UND) 2 International
7 7000A392 DECAL - DANGER 2 Domestic

700IA392 DECAL - DANGER D28/D50 2 International
8 7000I445 DECAL-LIFT POINT 2
9 296305260 ASSY - COVER, TALL ROD BOX W/

DECAL
1 Breakdown Fig. 813b

10 * 296317524 PIN - 3/4” BENT 4 Includes Hiar Pin
296278233 ROD BOX/DECAL-DOMESTIC (15 ROD) Includes Ref. 1, 6 & 7
296278234 ROD BOX/DECAL - INTERNATIONAL (15 

ROD)
Includes Ref. 1, 6 & 7

296310841 ROD BOX ASM (S/N 403, 405-) Inc All Items In Figure
P3.06



D100x120 Series II Navigator HDDRod Loader - Section 8
Rod Box-(Short) 3.5 FS I Fig 8-16
P3.06



D100x120 Series II Navigator HDD Rod Loader - Section 8
Rod Box-(Short) 3.5 FS I Fig 8-16

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date July, 2008 Change/Added Qty. Pin
1 296314355 ROD BOX - SHORT (9 ROD) 1
2 296310843 WELDMENT - ROD BOX LIFT 2
3 296310842 WELDMENT - ROD LIFT 2
4 * 275482001 PIN - 3/4 X 3 1/2 HITCH 4
5 * 1794003 HAIR PIN COTTER - .148 WIRE 4
6 70000563 DECAL-WARNING (UND) 2 Domestic

7000I563 DECAL-WARNING (UND) 2 Interantional
7 7000A392 DECAL - DANGER 2 Domestic

700IA392 DECAL - DANGER D28/D50 2 Interantional
8 7000I445 DECAL-LIFT POINT 2
9 296305262 ASSY-COVER, SHORT ROD BOX W/

DECAL
1 Breakdown Fig. 8-14b

10 * 296317524 PIN - 3/4” BENT 4
296278235 ROD BOX/DECAL - DOMESTIC (9ROD) Includes Ref. 1, 6 & 7
296278236 ROD BOX/DECAL - INTERNATIONAL (9 

ROD)
Includes Ref. 1, 6 & 7

296310865 ASSEMBLY ROD BOX (9 RODS) (S/N 403, 405-) Inc. All Items In Figure
P3.06



D100x120 Series II Navigator HDDAuto Rod Greaser - Section 9
Bucket Auto Greaser Mount (SN 449-) Fig 9-1r02
P3.12



D100x120 Series II Navigator HDD Auto Rod Greaser - Section 9
Bucket Auto Greaser Mount (SN 449-) Fig 9-1r02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296303114 ASSEMBLY - AUTO GREASER (1GAL) 1 Breakdown Fig. 9-2
2 296289047 GREASER MOUNT 1
3 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 5
4 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
7

5 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 2
6 296276018 MOUNT HELLER MANN TITON 1
7 296303130 BAR - NOZZLE MOUNT 1
8 57950001 FITTING - 90-6MORBA-4MJ 1
9 284562001 NUT, HEX JAM - .88 - 14 - GR5 - YZ 1
10 296303136 GUARD TIP 1
11 296303135 SPRAY TIP 1
12 296261494 BAR - NOZZLE MOUNT 1
P3.12



D100x120 Series II Navigator HDDAuto Rod Greaser - Section 9
Bucket Auto Greaser Mount (SN 424-448) Fig 9-1r01
P3.09



D100x120 Series II Navigator HDD Auto Rod Greaser - Section 9
Bucket Auto Greaser Mount (SN 424-448) Fig 9-1r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296303114 *ASSEMBLY - AUTO GREASER (1GAL) 1 Breakdown Fig. 9-2 (S/N 424-)
2 296303132 PLATE - GREASER NOZZLE SUPPORT 1
3 296289047 GREASER MOUNT 1
4 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 5
5 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
7

6 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 2
7 296276018 MOUNT HELLER MANN TITON 1
8 65563001 FITTING - 6M O-RING X 6M JIC 45 

DEGREE
1

9 59426001 FITTING - 90-6MJ-6MORBA 1
10 296303130 BAR - NOZZLE MOUNT 1
11 57950001 FITTING-90-4MJ-6MORBA 1
12 284562001 NUT, HEX JAM - .88 - 14 - GR5 - YZ 1
13 296303136 GUARD TIP 1
14 296303135 SPRAY TIP 1
P3.09



D100x120 Series II Navigator HDDAuto Rod Greaser - Section 9
Bucket Auto Greaser Mount (SN 401-423) Fig 9-1
P3.00



D100x120 Series II Navigator HDD Auto Rod Greaser - Section 9
Bucket Auto Greaser Mount (SN 401-423) Fig 9-1

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296287962 ASSEMBLY - AUTO GREASER (1 GAL. 1 Breakdown Fig. 9-2
2 296289046 PLATE - GREASER NOZZLE SUPPORT 1
3 296289047 GREASER MOUNT 1
4 61497001 FITTING-4M JIC BULKHEAD 90DEG. 1
5 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 5
6 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
7

7 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 2
8 296276018 MOUNT HELLER MANN TITON 1
9 65563001 FITTING - 6M O-RING X 6M JIC 45 

DEGREE
1

10 59426001 FITTING - 90-6MJ-6MORBA 1
P3.00



D100x120 Series II Navigator HDDAuto Rod Greaser - Section 9
Bucket Auto Greaser (1 Gallon) (SN 424-) Fig 9-2r01
P3.12



D100x120 Series II Navigator HDD Auto Rod Greaser - Section 9
Bucket Auto Greaser (1 Gallon) (SN 424-) Fig 9-2r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296287941 ASSEMBLY - AUTO GREASER VALVE 1 Breakdown Fig. 9-3
2 296289052 WELD - BUCKET SUPPORT 1
3 235983001 LUBRICANT - THREAD 1 GALLON 1
4 599001 BREATHER VENT-1/8 NPT 131000 1
5 233502001 SCREW- #10-24X5/8 PHILLIPS PAN 12
6 99042001 NUT - NYLOCK - 10 - 24 - GR2 - CZ 12
7 88978001 ZERK-1/8 NPT STR. LEAK PROOF 1
8 296280727 FITTING-CHECK VALVE-6MORX6MJIC-

40PSI
1

9 59928001 6F JICX4M JIC ST REDUCER 1
10 109591001 LATCH-4” RUBBER T HANDLE 3
11 296303050 GREASER TOP 1
12 296303115 CYLINDER - AUTO GREASER 1 Breakdown Fig. 9-4 (424-)
13 296303104 GREASE FOLLOWER 1 Breakdown Fig. 9-5 (424-)
P3.12



D100x120 Series II Navigator HDDAuto Rod Greaser - Section 9
Bucket Auto Greaser (1 Gallon) (SN 401-423) Fig 9-2
P3.00



D100x120 Series II Navigator HDD Auto Rod Greaser - Section 9
Bucket Auto Greaser (1 Gallon) (SN 401-423) Fig 9-2

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296287952 WELDMENT - GREASE BUCKET TOP 1
2 296287941 ASSEMBLY - AUTO GREASER VALVE 1 Breakdown Fig. 9-3
3 296287960 CYLINDER - AUTO GREASER 1 Breakdown Fig. 9-4
4 296289052 WELD - BUCKET SUPPORT 1
5 296287954 ASSEMBLY - GREASER FOLLOWER (1 

GAL.
1 Breakdown Fig. 9-5

6 235983001 LUBRICANT - THREAD 1 GALLON 1
7 233502001 SCREW- #10-24X5/8 PHILLIPS PAN 12
8 99042001 NUT - NYLOCK - 10 - 24 - GR2 - CZ 12
9 588001 ZERK-1/8” NPT 45 DEG GREASE 1
10 296280727 FITTING-CHECK VALVE-6MORX6MJIC-

40PSI
1

11 60851001 FITTING-6M JICX6FS JIC 90ELBOW 1
12 59928001 6F JICX4M JIC ST REDUCER 1
13 109591001 LATCH-4” RUBBER T HANDLE 3
P3.00



D100x120 Series II Navigator HDDAuto Rod Greaser - Section 9
Bucket Auto Greaser Valve Fig 9-3
P3.00



D100x120 Series II Navigator HDD Auto Rod Greaser - Section 9
Bucket Auto Greaser Valve Fig 9-3

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 294901001 VALVE - GREASER 1 Breakdown Fig. 9-3a
2 131009001 FITTING-4MJICX6MORING ST.062R 2
3 235716001 WASHER-FLATSTRL-.25-.28 X .63 - .06 - 

CZ
4

4 248107001 BOLT-1/4-20X1 3/4 GR 8 ZINC PL 2
5 235732001 NUT - HEX - .25 - 20 - GR8 - YZ 2
6 65565001 FITTING - 6M O-RING X 6M JIC ST. 1
7 251575001 VALVE-CHECK 6MORB 6MJIC INLINE 1
8 60851001 FITTING-6M JICX6FS JIC 90ELBOW 1
P3.00



D100x120 Series II Navigator HDDAuto Rod Greaser - Section 9
Components-Bucket Auto Greaser Valve Fig 9-3z01
P3.00



D100x120 Series II Navigator HDD Auto Rod Greaser - Section 9
Components-Bucket Auto Greaser Valve Fig 9-3z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296265526 NUT-COIL 1
2 296265527 COIL 1
3 244725009 CARTRIDGE - SOLENOID 1

244725011 SEAL KIT 1
4 NSS BLOCK 1

294901001 VALVE - GREASER Inc. All Items In This Figure
NSS NOT SOLD SEPARATELY
P3.00



D100x120 Series II Navigator HDDAuto Rod Greaser - Section 9
Bucket Auto Greaser Cylinder (SN 424-) Fig 9-4r01
P3.14



D100x120 Series II Navigator HDD Auto Rod Greaser - Section 9
Bucket Auto Greaser Cylinder (SN 424-) Fig 9-4r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296308339 CYL-1.00 BORE X 2.50 STROKE X 0.50 

ROD
1 Breakdown Fig. 9-4z01

2 619590001 *FITTING- #4 M ORING X 1/4 MNPT 90 
DEG

2

3 601696010 SOCKET HD CAP SCREW 3/8-16X1 Z 2
4 67849001 1/4 M X 4M JIC ST. 2
5 4255003 COUPLER-1/4” M OF QUICK SET 2
6 4255005 COUPLER-1/4” F OF QUICK SET 2
7 296303045 SHAFT - PISTON 1 424-
8 296287959 O-RING - .614ID X .140 WALL 2 424-
P3.14



D100x120 Series II Navigator HDDAuto Rod Greaser - Section 9
Bucket Auto Greaser Cylinder (SN 401-423) Fig 9-4
P3.00



D100x120 Series II Navigator HDD Auto Rod Greaser - Section 9
Bucket Auto Greaser Cylinder (SN 401-423) Fig 9-4

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296308339 CYL-1.00 BORE X 2.50 STROKE X 0.50 

ROD
1 Breakdown Fig. 9-4a

2 619590001 FITTING- #4 M ORING X 1/4 MNPT 90 
DEG

1

3 296289124 FITTING - 4MOR X 4MNPT - ST 1
4 601696010 SOCKET HD CAP SCREW 3/8-16X1 Z 2
5 296287964 ASSEMBLY - GLAND O-RING 1
6 67849001 1/4 M X 4M JIC ST. 2
7 4255003 COUPLER-1/4” M OF QUICK SET 2
8 4255005 COUPLER-1/4” F OF QUICK SET 2
P3.00



D100x120 Series II Navigator HDDAuto Rod Greaser - Section 9
Components-Bucket Greaser Cylinder Fig 9-4z01
P3.00



D100x120 Series II Navigator HDD Auto Rod Greaser - Section 9
Components-Bucket Greaser Cylinder Fig 9-4z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 NSS BARREL ASSY 1 Not Sold Separately
2 NSS SHAFT ASSY 1 Not Sold Separately
3 NSS PISTON 1 Not Sold Separately
4 NSS FULL LOCK NUT 1 Not Sold Separately
5 NSS HEAD SHAFT 1 Not Sold Separately
6 NSS O-RING 1 Not Sold Separately
7 NSS BACKUP 1 Not Sold Separately
8 NSS PSP SEAL 1 Not Sold Separately
9 NSS BS SEAL 1 Not Sold Separately
10 NSS DUST SEAL 1 Not Sold Separately
11 NSS O-RING 1 Not Sold Separately
12 NSS O-RING 1 Not Sold Separately
13 NSS BACKUP 1 Not Sold Separately
14 NSS INTERNAL COLLAR 1 Not Sold Separately
15 NSS STROKE ADJUSTER 1 Not Sold Separately
16 NSS SET SCREW 1 Not Sold Separately
17 NSS STEEL PIPE PLUG 1 Not Sold Separately
18 NSS ROLL PIN 1 Not Sold Separately

296308339 CYL-1.00 BORE X 2.50 STROKE X 0.50 
ROD

1 Inc. All Items In Figure

296285225 REPAIR KIT Inc. Ref. 6 Thru 13
P3.00



D100x120 Series II Navigator HDDAuto Rod Greaser - Section 9
Bucket Auto Greaser Follower (1 Gallon) (SN 424-) Fig 9-5r01
P3.09



D100x120 Series II Navigator HDD Auto Rod Greaser - Section 9
Bucket Auto Greaser Follower (1 Gallon) (SN 424-) Fig 9-5r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296303090 RUBBER WIPER 1
2 296303013 PLATE - FOLLOWER 1
3 296303075 PLATE - GREASE FOLLOWER 1
4 296300754 *SCREW-HFS-.25-20X1.00-GR8-YZ 4
5 296300848 *NUT-HEXFLGTL-.25-20-G-YZ 4
P3.09



D100x120 Series II Navigator HDDAuto Rod Greaser - Section 9
Bucket Auto Greaser Follower (1 Gallon) (SN 401-423) Fig 9-5
P3.00



D100x120 Series II Navigator HDD Auto Rod Greaser - Section 9
Bucket Auto Greaser Follower (1 Gallon) (SN 401-423) Fig 9-5

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296287951 PLATE - GREASE FOLLOWER 2
2 296287955 SHEET - RUBBER 1
3 296280696 PIN-CLEVIS-.25X.5 U.L. WITH RING 1
4 373010 1/4-20X1” GD#5 CARRIAGE BOLT 3
5 1809005 NUT-1/4 SM FLGE T.L. 3
P3.00



D100x120 Series II Navigator HDDGround & Safety - Section 10
Voltage Stake Fig 10-1
P3.01



D100x120 Series II Navigator HDD Ground & Safety - Section 10
Voltage Stake Fig 10-1

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2008 Added Harness Adaptor
1 234164001 HANDLE-VOLTAGE STAKE 1
2 296275117 HARNESS-VOLTAGE STAKE 1
3 296275119 STAKE-VOLTAGE 1 Breakdown Fig. 10-2
4 * 296275118 CLAMP - #8 2
5 * 510337603 WASHER-FLATSTD-.25-.31X.75-.07-YZ 5
6 481013 WASHER-1/4 EST. STAR 3
7 235734001 BOLT-1/4-20X3/4 GR8 ZYC 2
8 * 235735001 BOLT-1/4-20X1 GR8 HEX ZYC 2
9 240056001 SCREW-SHSS-.50X.50-.38-16THD-CZ 2
10 1865043 GROMMET-.75IDX1.38OD-.19GROOVE 2
11 * 296275120 HARNESS-ADAPTOR VOLTAGE STAKE 1
12 * 235732001 NUT - HEX - .25 - 20 - GR8 - YZ 1
P3.01



D100x120 Series II Navigator HDDGround & Safety - Section 10
Voltage Stake Components Fig 10-2
P3.00



D100x120 Series II Navigator HDD Ground & Safety - Section 10
Voltage Stake Components Fig 10-2

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296275107 HEAD - VOLTAGE STAKE 1
2 904155001 VOLTAGE STAKE 1
P3.00



D100x120 Series II Navigator HDDGround & Safety - Section 10
Features Gloves - Boots - Cones Fig 10-3
P3.12



D100x120 Series II Navigator HDD Ground & Safety - Section 10
Features Gloves - Boots - Cones Fig 10-3

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Note: All Gloves & boots  Are Ordered As Pair
1 277788001 *WARNING CONE ASS’Y 4 Includes Ref. 2
2 70000530 *DECAL-DANGER 4 Domestic
2A 7000I530 *DECAL-WARNING (NAVIGATORS) 4 International
3 210782001 GLOVES-SIZE 9 RUBBER INSULATE 1
3A 210782005 GLOVES-SIZE 9 1/2 RUBBER INSUL 

(PAIR)
1

3B 210782003 GLOVES-SIZE 10 RUBBER INS (PAIR) 1
3C 210782007 GLOVE-SIZE 11 RUBBER INSULATED 1
3D 210782009 GLOVE-SIZE 12 RUBBER INSULATED 1
4 210783001 GLOVES-SIZE 9 LEATHER PROTECT 

(PAIR)
1

4A 210783005 GLOVES SIZE 9 1/2 LEATHER PROT 
(PAIR)

1

4B 210783003 GLOVES-SIZE 10 LEATHER PROTECT 
(PAIR)

1

4C 210783007 GLOVE-SIZE 11 LEATHER PROTECT 1
4D 210783009 GLOVE-SIZE 12 LEATHER PROTECT 1
4E 210781001 GLOVE KIT-SIZE 9 1 Inc 1 Ea: Ref No 3 & 4, (persize) & 5
4F 224979001 GLOVE KIT-SIZE 9 1/2 1 Inc 1 Ea: Ref No 3 & 4, (persize) & 5
4G 210785001 GLOVE KIT-SIZE 10 (PAIR) 1 Inc 1 Ea: Ref No 3 & 4, (persize) & 5
4H 224990001 GLOVE KIT-SIZE 11 1 Inc 1 Ea: Ref No 3 & 4, (persize) & 5
4I 224991001 GLOVE KIT-SIZE 12 1 Inc 1 Ea: Ref No 3 & 4, (persize) & 5
5 210784001 BAG-GLOVE 1
6 210780009 BOOTS-SIZE 9 OVER-THE-SHOE 1
6A 210780001 BOOTS-SIZE 10 OVER-THE-SHOE 1
6B 210780003 BOOTS-SIZE 11 OVER-THE-SHOE 1
6C 210780005 BOOTS-SIZE 12 OVER-THE-SHOE 1
6D 210780007 BOOTS-SIZE 13 OVER-THE-SHOE 1
6E 210780011 BOOTS-SIZE 14 OVER-THE-SHOE 1
6F 210780013 BOOTS-SIZE 15 OVER-THE-SHOE 1
6G 210780015 BOOTS-SIZE 16 OVER-THE-SHOE 1
7 279118001 BOOT - 4 BUCKLE SIZE 9 1
7A 279118002 BOOT-4 BUCKLE SIZE 10 1
7B 279118003 BOOT 4  BUCKLE SIZE 11 1
7C 279118004 BOOT - 4 BUCKLE SIZE 12 1
7D 279118005 BOOT - 4 BUCKLE SIZE 13 1
7E 279118006 BOOT - 4 BUCKLE SIZE 14 1
7F 279118007 BOOT - 4 BUCKLE SIZE 15 1
7G 279118008 BOOT - 4 BUCKLE SIZE 16 1
8 279119001 BOOT - ANKLE RUBBER SIZE9 1
8A 279119002 BOOT - ANKLE RUBBER SIZE 10 1
8B 279119003 BOOT - ANKLE RUBBER SIZE 11 1
8C 279119004 BOOT - ANKLE RUBBER SIZE 12 1
8D 279119005 BOOT - ANKLE RUBBER SIZE 13 1
8E 279119006 BOOT - ANKLE RUBBER SIZE 14 1
8F 279119007 BOOT - ANKLE RUBBER SIZE 15 1
8G 279119008 BOOT - ANKLE RUBBER SIZE 16 1
P3.12



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Platform Fig 11-1
P3.00



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Platform Fig 11-1

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 243921001 BOLT-3/4 - 10 X 2 1/4 GR8 ZP 5
2 235717001 WASHER - 3/4” HARDENED FLAT  YZ 10
3 235739001 NUT-3/4-10 GR8 ZINC PLTD 5
4 296275981 WELD-PLATFORM WATER PUMP 1
5 235721001 BOLT-1/2-13X1 1/2 GR8 ZINC PLT 4
6 485025 WASHER-1/2 FLAT-HARDENED-YZ 8
7 2109003 PIN LOCKING - 3/8 X 2 1/4 2
8 1830059 NYLON COATED CABLE-3/32-10.00 2
9 1838001 CONNECTOR-WIRE (ETC) 4
10 235731001 NUT-1/2-13 GR8 ZINC PLTD 4
11 287038001 LADDER - TANK 1
12 277816001 BAR -STEP PIVOT 1
13 18150001 SLUG-2 DIA.-1/4”   2
14 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
2

15 235727001 BOLT-3/8-16X1 GR8 HEX ZINC PLT 2
P3.00



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Hand Rail Platform Fig 11-2
P3.00



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Hand Rail Platform Fig 11-2

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 283958001 HANDRAIL - FRONT PLATFORM 1
2 250529001 BOLT 3/8-16X2 1/2”GR.8 HEX 2
3 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
24

4 294102001 HANDRAIL - LEFT 1
5 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 12
6 283951001 PLATE - PLATFORM SUPPORT (REAR) 1
7 235736001 BOLT-3/8-16X1 1/4 ZINC PLTD 2
8 250504001 BOLT 3/8-16 X 2 1/4”GR8 HEX Y 4
9 235720001 BOLT-3/8-16X1 3/4 6R8 ZINC PLT 4
10 294101001 HANDRAIL - RIGHT 1
11 294108001 PLATFORM - ACCESS 1
12 283950001 PLATE - PLATFORM SUPPORT (FRONT) 1
13 1794003 HAIR PIN COTTER - .148 WIRE 2
14 283972001 PIN - PLATFORM PIVOT 2
P3.00



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Water Line (SN 449-) Fig 11-3r02
P3.10



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Water Line (SN 449-) Fig 11-3r02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296279652 HOSE-HYD-1.50X298-24FSJ ST/24FSJ 

45-2500
1 (S/N 414-)

2 296314325 *HOSE-HYD 1.50X328 24FSJIC ST/
24FSJIC 45M 3000PSI B

1 (S/N 499-)

3 296279558 HOSE-HYD-1.50X106-24FSJ ST/24FSJ 
45-2500

1

4 296279561 HOSE-HYD-1.50X56-24FSJ ST/24FSJ ST-
2500-

1

5 296279562 HOSE-HYD.1.50X82-24FSJ ST/24FSJ ST-
2500-

1

P3.10



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Water Line (SN 414-448) Fig 11-3r01
P3.04



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Water Line (SN 414-448) Fig 11-3r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date May, 2008 Update In Illustration & Parts List.
1 * 296279652 HOSE-HYD-1.50X298-24FSJ ST/24FSJ 

45-2500
1 (S/N 414-)

2 * 296279563 HOSE-HYD-.08X302-4FSJ-ST/4FSJ ST-
6900PSI

1 (S/N 414-)

3 296279558 HOSE-HYD-1.50X106-24FSJ ST/24FSJ 
45-2500

1

4 296279561 HOSE-HYD-1.50X56-24FSJ ST/24FSJ ST-
2500-

1

5 296279562 HOSE-HYD.1.50X82-24FSJ ST/24FSJ ST-
2500-

1

P3.04



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Water Line (SN 401-413) Fig 11-3
P3.00



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Water Line (SN 401-413) Fig 11-3

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296289772 HOSE-HYD-1.50X15.0-24FSJ ST/24PFSJ 

90 DEG.,3000PSI
1

2 296279652 HOSE-HYD-1.50X298-24FSJ ST/24FSJ 
45-2500

1

3 296279558 HOSE-HYD-1.50X106-24FSJ ST/24FSJ 
45-2500

1

4 296279561 HOSE-HYD-1.50X56-24FSJ ST/24FSJ ST-
2500-

1

5 296279562 HOSE-HYD.1.50X82-24FSJ ST/24FSJ ST-
2500-

1

6 296279563 HOSE-HYD-.08X302-4FSJ-ST/4FSJ ST-
6900PSI

1

P3.00



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Water Valve Fig 11-4
P3.00



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Water Valve Fig 11-4

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 282525001 VALVE -  2P4W  HF990725 1 Breakdown Fig. 11-4a
2 57950001 FITTING-90-4MJ-6MORBA 2
3 57968001 FITTING-STR-4MJ-6MORB 2
4 238210001 BOLT - 1/4-20X1 1/2 GR8 HEX ZYC 2
5 510337603 WASHER-FLATSTD-.25-.31X.75-.07-YZ 2
P3.00



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Components-Water Valve Fig 11-4z01
P3.00



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Components-Water Valve Fig 11-4z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 282525002 SPOOL - 4 WAY, 2 POS. 1

246435009 SEAL KIT 1
2 251117009 COIL - #8 1
3 280624001 NUT - RAIN PROOF COIL 1

282525001 VALVE -  2P4W  HF990725 1
P3.00



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Ball Valve Fig 11-5
P3.00



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Ball Valve Fig 11-5

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296289850 SUPPORT-BALL VALVE 1
2 287053001 VALVE - 1-1/2” BALL (2200 PSI) 1 Breakdown Fig. 11-5a
3 296285658 CYLINDER 1 X 3-1/2 1 Breakdown Fig. 11-5b
4 279983001 LEVER - BALL VALVE 1
5 224291001 BALL JOINT-1/2-20 FEMALE THDS. 1
6 485025 WASHER-1/2 FLAT-HARDENED-YZ 12
7 250512001 NUT- 1/2  NC Gr8 TOP LOCK  Y/ ZINC 4
8 250514001 NUT -5/8NC  JAM Y/ZINC 2
9 240334001 SCREW-HCS-.50-13X1.75-GR8-YZ 3
10 235731001 NUT-1/2-13 GR8 ZYC 2
11 240335001 SCREW-HCS-.50-13X2.25-GR8-YZ 2
12 60908001 FITTING-4MX4M JIC STR ADAPTER 2
13 94569001 FITTING - STR - 24MJ - 24MNPT 2
P3.00



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Components-Water Shut-Off Valve Fig 11-5z01
P3.00



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Components-Water Shut-Off Valve Fig 11-5z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 287053002 NUT - STEM 1
2 287053003 SPRING - GROUNDING 1
3 287053004 NUT - STEM 1
4 287053005 SPRING - STEM 3
5 287053006 GLAND 1
6 287053007 SUPPORT - PACKING 1
7 287053008 PACKING - TOP 1
8 287053009 PACKING - BOTTOM 1
9 287053010 BODY - CYLINDER 1
10 287053011 BEARING - STEM 2
11 287053012 STEM 1
12 287053013 BALL 1
13 287053014 RING - SUPPORT 2
14 287053015 SEAT/SEAT SPRING 2
15 287053016 O-RING 2
16 287053017 FLANGE 2
17 287053018 CAP - SCREW 4
18 287053019 NUT - BODY 8

287053001 VALVE - 1-1/2” BALL (2200 PSI) 1 Inc. Ref. No’s 1-18
287053020 KIT - MAINTENANCE 1 Inc. Ref. No’s 4-8,10&14-15
P3.00



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Components-Cylinder 1 X 3 1/2 Fig 11-5z02
P3.00



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Components-Cylinder 1 X 3 1/2 Fig 11-5z02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 NSS NUT 1
2 NSS HEAD 1
3 NSS PISTON 1
4 NSS O-RING 1
5 NSS O-RING 1
6 NSS BACKUPS 3
7 NSS BS SEAL 1
8 NSS PSP SEAL 1
9 NSS DUST SEAL 1
10 NSS COLLAR 1
11 296285210 SHAFT 1
12 NSS BARREL WITH CLEVIS AND PORTS 1

296285658 CYLINDER 1 X 3 1/2 Inc. All Items In This Figure
296285211 SEAL KIT Inc. Items 4 thru 9
NSS NOT SOLD SEPARATEYLY
P3.00



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Drive Motor Fig 11-6
P3.00



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Drive Motor Fig 11-6

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296273947 MOTOR-HYD 90 SERIES 75CC(W/SPEED 

SENSOR)
1 Breakdown Fig. 11-6a,  Aplex/Kerr 200 GPM

2 296275687 FITTING - 16J X 10MOR-90 1
3 234319001 O-RING #159N70 1
4 485025 WASHER-1/2 FLAT-HARDENED-YZ 4
5 235721001 BOLT-1/2-13X1 1/2 GR8 ZINC PLT 4
6 67745001 FITTING - FLGH - 16CD62 4
7 250515001 7/16 HARD WASHER SAE Y/ZINC 8
8 250507001 BOLT 7/16-14 X 1 3/4”GR8 HEX Y 8
9 72895001 O RING-SQ. #16 FLANGE 2
P3.00



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Components-Drive Motor 75CC Fig 11-6z01
P3.00



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Components-Drive Motor 75CC Fig 11-6z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 131494021 SOCKET HEAD SCREW 3
2 131494019 RETAINER PLATE 1
3 114282005 LIP SEAL 1
4 114282003 SEAL CARRIER 1
5 114282007 O-RING 3
6 296278108 CHARGE RELIEF VALVE CARTRIDGE 

KIT
1

7 296278109 O-RING 1
8 113080023 O-RING 1
9 296278110 SPECIAL PLUG 2
10 296278111 SPRING GUIDE ASSEMBLY 2
11 196278112 SHUTTLE SPOOL 1
12 604451001 MAGNETIC PICKUP 1

296273947 MOTOR-HYD 90 SERIES 75CC(W/SPEED 
SENSOR)

Included All Items In This Figure

296278075 SEAL KIT
P3.00



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Piston Wash (S/N 449-) Fig 11-7r01
P3.10



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Piston Wash (S/N 449-) Fig 11-7r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 37251001 3B124 POWER BAND- 1
2 53844327 HOSE-HYD-.50X32-8FSJ-ST/90-3000PSI-

100R1
1

3 296275718 FITTING - 8MJ-12FP-ST 1
4 215460001 BUSHING-3X2 NPT REDUCER(NYLON) 1
5 296279590 PUMP - PISTON WASH 1
6 285850001 TANK - 6 GALLON POLY 1
7 905430001 FITTING-1NPTX1 BARB-90 NYLON 2
8 1580007 HOSE CLAMP - 1 1/2” 2
9 235716001 WASHER-FLATSTRL- .25 -.28 X .63 - .06 - 

CZ
4

10 235734001 BOLT-1/4-20X3/4 GR8 ZYC 4
11 235736001 BOLT-3/8-16X1 1/4 ZYC 4
12 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
4

13 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 4
14 285804001 PLATE- TANK MOUNT 1
15 231150001 BUSHING-2”X1 XCX  REDUCER (POLY) 1
16 285924001 HOSE-HYD. 1.00 X 37 300PSI-16G4H-

100R4
1 (S/N 449-)
P3.10



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Piston Wash (S/N 401-448) Fig 11-7
P3.08



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Piston Wash (S/N 401-448) Fig 11-7

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 37251001 3B124 POWER BAND- 1
2 53844327 HOSE-HYD-.50X32-8FSJ-ST/90-3000PSI-

100R1
1

3 296275718 FITTING - 8MJ-12FP-ST 1
4 215460001 BUSHING-3X2 NPT REDUCER(NYLON) 1
5 296279590 PUMP - PISTON WASH 1
6 285850001 TANK - 6 GALLON POLY 1
7 905430001 FITTING-1NPTX1 BARB-90 NYLON 2
8 1580007 HOSE CLAMP - 1 1/2” 2
9 235716001 WASHER-FLATSTRL- .25 -.28 X .63 - .06 - 

CZ
4

10 235734001 BOLT-1/4-20X3/4 GR8 ZYC 4
11 235736001 BOLT-3/8-16X1 1/4 ZYC 4
12 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
4

13 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 4
14 285804001 PLATE- TANK MOUNT 1
15 231150001 BUSHING-2”X1 XCX  REDUCER (POLY) 1
16 296301662 HOSE-HYD. 1.00 X 37 300PSI-16G4H-

100R4
1

P3.08



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Antifreeze Tank Fig 11-8
P3.00



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Antifreeze Tank Fig 11-8

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 287003001 TANK - WP ANTI-FREEZE 1
2 5776001 TAPE-SAFETY WALK 4 WIDE A/R Specify Length
3 99998001 STRAINER-6” .030 STEEL 1
4 224985001 CAP-VENTED FUEL TANK 1
5 81590001 GAUGE-SIGHT 1
6 235721001 BOLT-1/2-13X1 1/2 GR8 ZINC PLT 6
7 485025 WASHER-1/2 FLAT-HARDENED-YZ 12
8 75382001 NUT-1/2-UNC GRADE 8 SLTL 6
9 214088001 ELBOW-90 DEG 2” POLY STREET 1
10 215426001 HOSE BARB-2X2 MPT (POLY) 2
11 238064001 CLAMP-2” POWERLOCK HOSE 2
12 278116001 HOSE - 2” HD SUCTION 45” 1
13 236045001 VALVE-2”FPTX2”MPT POLY BALL 1 Breakdown Fig. 11-8a
14 7000B499 DECAL - ANTIFREEZE 1
15 7000A863 DECAL - WARNING 1 Domestic

700IA863 DECAL - WARNING 1 International
16 7000A392 DECAL - DANGER 1 Domestic

700IA392 DECAL - DANGER D28/D50 1 International
P3.00



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Component-Ball Valve Fig 11-8z01
P3.00



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Component-Ball Valve Fig 11-8z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 236045003 BODY-2” MNPT 1
2 236045005 HANDLE-SHORT 1
3 224942011 THRUST WASHER 1
4 236045007 GASKET-BODY 1
5 236045009 SEAT 1
6 236045011 SEAT 1
7 236045013 BALL 1
8 236045015 STEM 1
9 224942013 END PLATE 1

236045001 VALVE-2”FPTX2”MPT POLY BALL 1 Inc. All Items In This Figure
P3.00



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Wand Fig 11-9
P3.00



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Wand Fig 11-9

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 904578001 GUN HANDLE 4
2 904577001 MOLDED LANCE 8
3 904576001 SPRAY NOZZLE 4
4 282761001 HOSE-3/8X500 3/8MSNPT/1/2MNPT 

100R2
1

5 227236001 COUPLER-1/2” NPT QUICK(MALE) 1
6 285927001 GUN ASSY 1 Includes Ref. 1-3

240264001 WAND ASSY Inc. All Items In Figure
P3.00



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Water Pump -Aplex 200 GPM (SC170) Fig 11-10
P3.06



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Water Pump -Aplex 200 GPM (SC170) Fig 11-10

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date July, 2008 Change Fitting Part Number
1 277780001 PUMP- SC170 4”-07 GR TRIPLEX 1 Inc. Ref. 4&26; Breakdown Fig. 11-11a Thru 

11-11g
2 904831001 FITTING 1/2MNPT X 1/2MNPT 90 1
3 227235001 COUPLER-1/2”NPT QUICK(FEMALE) 1
4 277780002 GASKET - DISCHARGE (4.125 OD) 2
5 278062001 FITTING-SC170 OUTLET (DRL FLD) 1
6 * 278063001 FITTING-2”X90 FRG STRT EL - 1200 PSI 1
7 287056001 UNION - 4” HAMMER (1000PSI) 1 Inc. Ref. No’s 9-11
8 287057001 PLUG - 4” NPT 1
9 287056005 SUB - 4” FEMALE HAMMER UNION 

(1000PSI)
1

10 287056003 SUB - 4” MALE HAMMER UNION 
(1000PSI)

1

11 287056007 NUT - 4” HAMMER UNION WING 
(1000PSI)

1

12 287034001 FITTING - 5” MPT X 4” MPT REDUCER 1
13 287035001 FLANGE - SUCTION STABILIZER 1
14 277821001 FITTING - SC170 OUTLET 1
15 227589001 O-RING #AS-231 1
16 239252001 PISTON-SC65 OUTLET FITTING 1
17 51181001 O-RING #326 1
18 75493001 FITTING - TEST - 4MORB - 16MTP 1
19 277824001 COVER-SC170 OUTLET FITTING 1
20 235713001 WASHER-FLAT-.38-.41X.81-.06-YA-A325 6
21 240454001 BOLT-3/8-16X2 GR#8 ZINC PLTD 6
22 60908001 FITTING-4MX4M JIC STR ADAPTER 1
23 296279563 HOSE-HYD-.08X302-4FSJ-ST/4FSJ ST-

6900PSI
1

24 235717001 WASHER - 3/4” HARDENED FLAT  YZ 4
25 235739001 NUT-3/4-10 GR8 ZINC PLTD 4
26 277780003 GASKET - SUCTION (7.75 OD) 2
27 287052001 TUBE - SUCTION STABILIZER (SC170) 1
28 287554001 SWITCH - 10 PSI NO/NC 1
29 235746001 BOLT-3/4-10X2 GR8 HEX ZNC PLTD 4
30 285069001 U-BOLT - 1/2” X 5” ZINC PLTD 1
31 903135003 CLAMP HOSE HALF (TAKES 2 PER 1) 2
32 238210001 BOLT - 1/4-20X1 1/2 GR8 HEX ZYC 4
33 903135005 PLATE-COVER COP-2 2
34 285068001 TUBE - PISTON WASH 1
35 235716001 WASHER - FLAT - .25 -.28 X .63 - .06 - CZ 4
36 248198001 NUT-1/4 - 20 GR8 TOP LOCK ZINC 4
37 285058001 COVER, PISTON WASH 1
38 235728001 BOLT-1/2-13X3/4 GR8 ZINC PLTD 2
39 485025 WASHER-1/2 FLAT-HARDENED-YZ 4
40 285096001 PLATE, PISTON WASH 1
41 83637001 PLUG-#8 JIC MALE 1
42 7000B304 DECAL - WARNING 1 Domestic

700IB304 DECAL - WARNING 1 International
43 234679001 CAP-DUST 1
44 278061001 FITTING-24 MJIC X2 MNPT CONNCT 1
P3.06



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Components-Power Frame Fig 11-10z01
P3.08



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Components-Power Frame Fig 11-10z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 277780004 FRAME - POWER 1
2 277780005 COVER - CRANKCASE 1
3 277780006 HEX HD CAP SCREW 3/8-16X3/4 14
4 277780007 GASKET - CRANKCASE COVER 1
5 277780008 PLUG - 1/2” HEX HD 1
6 277780009 SEAL - NITRILE RUBBER 3
7 277780010 SEAL - OIL 3
8 277780011 POLYPACK RING-2” ID X 2 3/4” OD 3
9 277780012 BOLT - CONNECTING ROD 6
10 277780013 CONNECTING ROD ASSEMBLY 3 Inc. Ref. No’s 9-11 & 13
11 277780014 BUSHING - WRIST PIN 3
12 277780015 BREATHER - CRANKCASE 1
13 277780016 WASHER - 1/2” MEDIUM SPRING LOCK 6
14 277780017 BEARING HALF-CRANK PIN (W/OIL 

GROOVE)
6

15 277780018 PIN - WRIST 3
16 277780019 SET SCREW - 3/8 NC X 3/4 NY LOCK 

SAC HD
3 Not Shown

17 277780020 CROSSHEAD 3
18 277780021 ROD - EXTENSION 3
19 277780022 WIPER BOX 1
20 277780023 HEX HD CAP SCREW -5/8 X 1 1/2 5
21 296319506 *DIPSTICK 1
P3.08



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Components-Crankshaft Fig 11-10z02
P3.00



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Components-Crankshaft Fig 11-10z02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 277780024 CRANK SHAFT 1
2 277780025 ADAPTOR - SPLINED 1
3 277780026 CONE - BEARING 2
4 277780027 CUP - BEARING 2
5 277780028 BEARING CARRIER / GEAR ADAPTOR 1
6 277780029 O-RING - NITRILE RUBBER 2
7 277780030 HEX HD CAP SCREW - 5/8 NCX 1 3/4 6
8 277780031 WASHER - 5/8 MEDIUM SPRING LOCK 6
9 277780032 SHIM SET 1
10 277780033 SEAL - OIL (DRIVE SIDE) 1
11 277780043 CARRIER - BEARING 1
12 277780034 GASKET 1
13 277780035 RETAINER - BEARING 1
14 277780036 SCREW - 1/2 X 1 SOC HD CAP NYLOK 4
15 277780037 SWITCH -MURPHY 1
16 277780038 LUBE OUL PUMP 1
17 277780039 BUSHING - 3/8 X 1/8 HEX 1
18 277780040 FILTER - OIL 1 X 15 1
19 277780041 PLUG - 1 1/4 OIL FILTER 1
20 277780042 PLUG -DRIVE 1
21 277780044 HEX HD CAP SCREW - 5/16 NC X 5/8 8
22 277780045 O-RING - NITRILE RUBBER 1
23 3213017 PLUG-RELIEF 3/8” GRESEN 73-001 2
24 277780046 O-RING - NITRILE RUBBER 1
25 277780047 CHECK VALVE - BRASS 1
26 220741019 BREATHER-CRANKCASE 3/4M NPT 1
27 244643013 RING-SNAP 1
28 277780048 SCREW - 5/8 X 2 1/2 SOC HD CAP 6
29 277780049 SCREW - 3/8 X 3 1/4 HEX HD CAP 12
30 244643017 WASHER-STAT O SEAL-3/8 12
31 277780050 GEARBOX - #8 KIT 7.07 RATIO AUBURN 1 Breakdown Fig. 11-11h
32 277780051 NIPPLE - 1/4 X 2 STD WT. 1
33 220741127 OIL LEVEL SIGHT GAUGE 1
34 296253159 SC - 170 LH - CRANKSHAFT KIT W/

BEARINGS
1 Inc. Ref. No’s 1-4 & Ref. 27
P3.00



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Components-Lube Fig 11-10z03
P3.00



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Components-Lube Fig 11-10z03

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 277780055 CAP - RELIEF VALVE 1
2 277780056 PISTON - RELIEF VALVE 1
3 277780057 ADJUSTING SCREW - RELIEF VALVE 1
4 277780058 SPRING - RELIEF VALVE 1
5 277780059 WASHER 1
6 115222001 FITTING-1/8 NPT HEX SOCKET 1
7 277780060 NUT - 7/8 - 14 JAM 1
P3.00



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Components-Fluid Fig 11-10z04
P3.00



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Components-Fluid Fig 11-10z04

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 277780061 COVER - VALVE 3
2 277780062 SCREW - VALVE COVER 3
3 277780063 O-RING 3
4 277780064 NUT - 1-8 HVY HEX 16
5 277780002 GASKET - DISCHARGE (4.125 OD) 2
6 277780065 STUD - 1 X 4 1/8 16
7 277781039 NUT - 3/4 HEAVY HEX 16
8 277780067 STUD - 3/4 X 3 16
9 277780068 LIQUID END 1
10 277780069 PLUG - 1/4 HEX SS 4
11 277780003 GASKET - SUCTION (7.75 OD) 2
12 277780070 STUD - POWER FRAME TO LIQUID END 2
13 277780071 NUT - 1 1/4 - 7 HVY HEX 2
P3.00



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Components-Suction/Discharge Valve Fig 11-10z05
P3.00



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Components-Suction/Discharge Valve Fig 11-10z05

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 277780072 VALVE SEAT - SUCTION 3
2 277780073 VALVE BODY 6
3 277780074 POLYURETHANE INSERT 6
4 277780075 GUIDE CAGE 6
5 277780076 VALVE SPRING 6
6 277780077 O-RING - NITRILE RUBBER 6
7 277780078 VALVE SEAT - DISCHARGE 3
8 277780079 VALVE ASSEMBLY - SUCTION 3 Inc. Ref. No’s 1-6
9 277780080 VALVE  ASSEMBLY - DISCHARGE 3 Inc. Ref. No’s 2-7
P3.00



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Components-Poston 4" Fig 11-10z06
P3.14



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Components-Poston 4" Fig 11-10z06

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 277780081 LINER - 4” CHROME OXIDE PISTON 3
1 296335070 *LINER - 4” ALUMINA OXIDE PISTON 3
2 277780082 ROD - PISTON 3
3 277780083 PISTON ASSY ( BLACK) 3 Includes Ref. 5, 9 & 10
4 277780084 GASKET LINER 3
5 277780085 NUT - SL PISTON ROD 3
6 277780086 STUD 16
7 277780087 NUT - 1” NC 16
8 277780088 LINER - PISTON FLANGE 4
9 PISTON RUBBER 3 Not Sold Separately
10 O - RING 3 Not Sold Separately
P3.14



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Components-Special Tools Fig 11-10z07
P3.00



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Components-Special Tools Fig 11-10z07

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296251254 CAGE WRENCH 1
2 277780101 WING NUT 1
3 277780095 VALVE STEM 1
4 277780097 BRIDGE 1
5 277780093 PULLER HEAD 1
6 277780099 BALL - 1” 2
7 277780091 O-RING 1
8 277780089 VALVE PULLER ASSEMBLY 1 Inc. Ref. No’s 1-7
9 296251276 SC170 VALVE SEAT PULLER TOOL 1 Inc. Ref. No’s 2-7
P3.00



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Water Pump Kerr 200 GPM (KA5500PT) Fig 11-11
P3.08



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Water Pump Kerr 200 GPM (KA5500PT) Fig 11-11

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 287031001 TUBE - FLUID END PUMP SUPPORT 1
2 287041001 TUBE - DRIVE END PUMP SUPPORT 1
3 287030001 PUMP - 200 GPM WATER, KERR 1
4 296258568 FITTING - PLUG - 32MNPT - SQ - GALV 2
5 235715001 WASHER-FLATSTRL-5/8” YZ A325 4
6 238221001 NUT - HEX -.63 - 11 - GR8 - YZ 4
7 287009001 BOLT - 5/8-11 X 4-1/2 GRD HEX YZN 

PLTD
4

8 275312001 FLANGE-WATER PUMP INLET 1
9 287046001 TUBE-SUCTION STABILIZER 1
10 275321001 O-RING - SS #165 1
11 485025 WASHER-1/2 FLAT-HARDENED-YZ 12
12 235731001 NUT-1/2-13 GR8 ZYC 6
13 240335001 SCREW-HCS-.50-13X2.25-GR8-YZ 6
14 287554001 SWITCH - 10 PSI NO/NC 1
15 60922001 1/2MX8M JIC ST.ADAPTER 1
16 53660001 #8M JIC-#8FS JIC 90 DEG.TUBE 1
17 215460001 BUSHING-3X2 NPT REDUCER(NYLON) 1
18 231150001 BUSHING-2”X1" REDUCER (POLY) 1
19 905430001 FITTING-1NPTX1 BARB-90 NYLON 2
20 287030064 BUSHING - 3” X 2” HEX 1
21 294129001 ASSEMBLY - KT3350 FLANGE OUTLET 1
22 94569001 FITTING - STR - 24MJ - 24MNPT 1
23 72056001 FITTING-TEST-6MORB-16MTP 1
24 287034001 FITTING - 5” MPT X 4” MPT REDUCER 1
25 287056001 UNION - 4” HAMMER (1000PSI) 1
26 287057001 PLUG - 4” NPT 1
27 287030065 BUSHING - 3” X 1/2” HEX 1
28 904831001 FITTING 1/2MNPT X 1/2MNPT 90 1
29 57950001 FITTING - 90-6MORBA-4MJ 1
30 227235001 COUPLER-1/2”NPT QUICK(FEMALE) 1
31 234679001 CAP-DUST 1
32 285804001 PLATE- TANK MOUNT 1
33 285850001 TANK - 6 GALLON POLY 1
34 235716001 WASHER-FLATSTRL-.25-.28 X .63 - .06 - 

CZ
4

35 235734001 BOLT-1/4-20X3/4 GR8 ZYC 4
36 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
8

37 235736001 BOLT-3/8-16X1 1/4 ZYC 4
38 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 4
39 1580007 HOSE CLAMP - 1 1/2” 2
40 904062005 3/4” BUNG 1
41 62633001 3/4MX8 JIC M(90) 1
42 68208047 HOSE-1/2X52 8FSJIC/8FSJIC90 1
43 296301662 HOSE-HYD. 1.00 X 37 300PSI-16G4H-

100R4
1

P3.08



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Components-Outer Fig 11-11z01
P3.00



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Components-Outer Fig 11-11z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 287030054 MANIFOLD - OIL 1

287030055 GASKET - OIL MANIFOLD 1
2 287030056 HOSE - 8FS JIC/8FS JIC 90 1
3 287030057 HOSE - 8FS JIC/ 1/2 M STR 1
4 287030058 HOSE - 4FS JIC 90/ 1/8 M STR 2
5 287030059 HOSE - 4FS JIC 90/ 1/8 M STR 3
6 287030060 COVER - PISTON CHAMBER 1
7 287030061 GASKET - PISTON CHAMBER COVER 1
8 287030062 COVER - GLASS INSPECTION 1
9 287030063 HOSE - 8FS JIC ST / 1/2 M ST 1
10 287030005 MANIFOLD - WATER 1
11 287030075 HOUSING - BRG. HYD. DRIVE #8 1
12 235721001 BOLT-1/2-13X1 1/2 GR8 ZINC PLT 8
13 277780050 GEARBOX - #8 KIT 7.07 RATIO AUBURN 1 Breakdown Fig. 11-11h
14 225838001 BUSHING-2X3/4 NPT REDUCER POLY 2
15 735001 3/4” COUNTERSUNK PIPE PLUG  2
16 287030064 BUSHING - 3” X 2” HEX 1
17 287030065 BUSHING - 3” X 1/2” HEX 1
18 53832001 1/2M PIPE-#8M JIC 90 DEG. 4
19 904831001 FITTING 1/2MNPT X 1/2MNPT 90 1
20 287030069 COUPLING - 3/8” QUICK 1
21 287030076 QUICK CONNECT - 3/8” 1
22 725003 1/2” PIPE TEE BLACK 1
23 732007 1/2” PIPE PLUG BLACK STEEL 1
24 707003 1/2” NPT HEX NIPPLE      1
25 97491001 FITTING-1/8M X 4M JIC STR.CONN 2
26 287030070 FITTING - INJECTOR 3
27 250531001 BOLT-1/4-20 X 2 GR8 HEX Y/ZINC 8
28 480003 WASHER-1/4 S/T LOCK 8
29 235734001 BOLT-1/4-20X3/4 GR8 ZINC PLTD 2
30 287030066 FITTING - WATER JET 3
31 287030067 WING NUT - 5/16 - 18 UNC 2
32 287030068 WING NUT - 1/4 - 20 UNC 2
33 524005 SSS 5/16-18X1 2
34 287030074 GASKET KIT - DA-5500PT GRBUILD 1
P3.00



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Components-Power/Fluid s Fig 11-11z02
P3.00



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Components-Power/Fluid s Fig 11-11z02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 287030002 PAN COVER 1
2 287030003 CRANKSHAFT - 21 T SPLINE 1
2A 287030038 BEARING - MAIN 2
2B 287030051 SEAL - OIL 1
2C 287030039 GASKET 1
2D 287030052 SHIM KIT 1 Various Thicknesses
3 287030004 BOLT 3
4 287030079 NUT - 5/8-11 SS 24
5 287030006 BUSHING - CONN ROD (STD) 3
6 287030007 CAP - OIL FILL/BREATHER 1
7 287030008 ROD - CONNECTING (INSERTED) 3
8 287030009 PIN - WRIST 3
9 287030010 BUSHING - WRIST PIN 3
10 287030011 CROSS HEAD 3
11 287030012 PONY ROD GLAND ONLY 3
12 287030013 BOLT - 7/16-14 X 1-1/4 SS 6
13 287030014 SNAP RING 3
14 287030077 STUD - FLUID END/LINER 10
14A 287030078 STUD - FLUID END/LINER (LINE UP) 2
15 287030016 CLAMP 3
16 287030017 LOCK NUT 3
17 287030018 CAP - TOP COVER 3
18 287030019 STUD 24
19 287030020 NUT 24
20 287030021 O-RING 6
21 287030022 VALVE - DISCHARGE (COMPLETE) 3
22 287030023 VALVE - SUCTION (COMPLETE) 3
23 287030024 COVER - END CAP 3
24 287030025 VESSEL - FLUID END 1
25 287030026 PLUG - BRASS DRAIN 1
26 287030027 GASKET - LINER 3
27 287030028 PISTON - 3-1/2” 3
27A 287030098 PISTON CUP KIT 3
27B 296251940 LINER ASSY - 3  1/2”  CERAMIC (1) 3
27C 296251936 LINER ASSY - 3 1/2 CERAMIC (SET OF 3) 1
28 287030029 LINER - 3-1/2” CERAMIC 3
29 287030030 RETAINER - LINER 3
30 287030031 ROD - PISTON EXTENSION 3
31 287030032 SPLASH GUARD - PONY ROD 3
32 287030033 GASKET - PONY ROD GLAND 3
33 287030034 SEAL SET (INCL. FOUR SEALS) 3
34 287030035 ROD - PONY PISTON 3
35 287030036 CASE - PUMP 1
36 287030037 HOUSING - BEARING 1
37 235721001 BOLT-1/2-13X1 1/2 GR8 ZINC PLT 8
38 238209001 BOLT-5/16-18X1 GR8 HEX ZINC YC 19
39 287030040 PLUG - BRASS OIL LEVER 1
40 287030053 SEAL - OIL 1
41 287030015 GASKET - PAN COVER 1
42 296251932 CUP - PISTON (SET OF 3) 1
43 287078021 PISTON - BODY ONLY 3
44 296251941 O - RING 3
P3.00



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Components-Piston Wash Pump Drive Fig 11-11z03
P3.00



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Components-Piston Wash Pump Drive Fig 11-11z03

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 287030041 BELT GUARD - PUMP DRIVE 1
2 287030042 BRACKET - OIL/WATER PUMP 1
3 287030043 PUMP - BRONZE WATER 1

287030048 REPAIR KIT (INCL. IMPELLER) 1
4 287030044 PUMP - HYD. CAST IRON 1

NSS REPAIR KIT 1
5 287030045 SHEAVE - OIL PUMP 1
6 287030046 SHEAVE - WATER PUMP 1
7 287030047 SHEAVE - CRANKSHAFT 1
8 NSS SHAFT-AUXILIARY (COMES W/

CRANKSHAFT)
1

9 235718001 BOLT-1/2-13X2 GR8 HEX ZINC PLT 4
10 250008001 BOLT 1/4-20 X 1 1/4 ZINC PL 2
11 480003 WASHER-1/4 S/T LOCK 2
12 485003 WASHER-1/4 FLAT   2
13 235732001 NUT - HEX - .25 - 20 - GR8 - YZ 2
14 235736001 BOLT-3/8-16X1 1/4 ZINC PLTD 2
15 485007 WASHER-FLATSTD-.38-.44X1.00-.08-CZ 2
16 480007 WASHER-3/8 S/T LOCK 2
17 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 2
18 287030049 BELT - HYD. PUMP 1
19 287030050 BELT - WATER PUMP 1
20 528001 SS-3/8-16X3/8 BRASS TIP 2

NSS NOT SOLD SEPARATELY
P3.00



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Components-Gearbox Fig 11-11z04
P3.00



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Components-Gearbox Fig 11-11z04

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 221652035 MAGNETIC PLUG 1
2 277780052 SEC. CARRIER ASSEMBLY 1
3 277780053 GEAR - RING 1
4 221652039 PIPE PLUG 1
5 277780054 GEAR - SUN 1
6 131488021 THRUST WASHER 1
7 277781033 COVER 1

277780050 GEARBOX - #8 KIT 7.07 RATIO AUBURN 1 Included All Items In This Figure
P3.00



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Components-Suction/Discharge Valve Fig 11-11z05
P3.00



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Components-Suction/Discharge Valve Fig 11-11z05

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 287030080 DISCHARGE VALVE  W / INSERT 3
2 287078027 VALVE INSERT - RED 3
3 287078028 VALVE SEAT 6
4 287030081 VALVE SPRING (DISCHARGE) LONG 3
5 287030082 SUCTION VALVE W/INSERT 3
6 287030083 VALVE SPRING (SUCTION) SHORT 3
7 287030022 VALVE - DISCHARGE (COMPLETE) 3 Included Ref. No’s 1-4

296251937 VALVE - DISCHARGE (SET OF 3) 1
8 287030023 VALVE - SUCTION (COMPLETE) 3 Included Ref. No’s 3, 5, 6 & 9

296251938 VALVE - SUCTION (SET OF 3) 1
9 296251942 VALVE - INSERT - BLUE 3
P3.00



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Components-Special Tools Fig 11-11z06
P3.00



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Components-Special Tools Fig 11-11z06

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 287030071 INSTALLATION TOOL - PONY ROD SEAL 1
2 287030072 INSTALLATION WRENCH - PONY ROD 1
3 287030073 VALVE PULLER - WING TYPE 1
4 296251270 PISTON SNAP RING INSTALLATION 

TOOL
1

5 296251278 TOOL-VALVE SEAT SEATING 1
P3.00



D100x120 Series II Navigator HDDWater Pump Options - Section 11
Components-Outlet Fig 11-11z07
P3.00



D100x120 Series II Navigator HDD Water Pump Options - Section 11
Components-Outlet Fig 11-11z07

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 235720001 BOLT-3/8-16X1 3/4 6R8 ZINC PLT 12
2 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
12

3 283637001 ENDCAP-SC115L OUTLET FITTING 1
4 51163001 O-RING #133 1
5 239252001 PISTON-SC65 OUTLET FITTING 1
6 51181001 O-RING #326 1
7 287001001 FLANGE - KT 3350 PT OUTLET 1
8 294122001 FITTING - APLEX SC115L RH OUTLET 1
9 227589001 O-RING #AS-231 1
10 277843001 FLANGE - SPLIT, SC115L OUTLET 1
11 735003 1/2 COUNTERSUNK PIPE PLUG 1
12 294129001 ASSEMBLY - KT3350 FLANGE OUTLET 1 Included All Items In This Figure
13 294130001 ASSEMBLY - PLUG & FITTING 1 Included Ref. No’s 8 & 11
P3.00



D100x120 Series II Navigator HDDCrane - Section 12
Crane Fig 12-1
P3.14



D100x120 Series II Navigator HDD Crane - Section 12
Crane Fig 12-1

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296293175 CRANE-5020 1 Breakdown Fig. 12-1z01
2 296293224 STOP - CRANE CYLINDER 1
3 296293225 COVER - CRANE VALVE 1
4 238892001 WASHER-1” HARDENED FLAT ZY 4
5 388024 BOLT-1-UNCX2 1/2 GR.8 HEX ZYC 4
6 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
6

7 235723001 SCREW - HCS -.38 - 16 X 1.50 - GR8 - YZ 6
8 510337603 WASHER-FLATSTD-.25-.31X.75-.07-YZ 4
9 235734001 BOLT-1/4-20X3/4 GR8 ZYC 4
10 296318016 INDICATOR - PROX 2
11 296318025 ROPE - ROD BOX TETHER 2
12 296261815 HOOK - 7 TON 1
13 296318020 CHAIN - ROD BOX LIFT 1
14 296317553 *CRADLE - CRANE SUPPORT 1
15 296317552 *PLATE - ROPS MOUNT 2
16 296300916 *SCREW-HFS.50-13X6.00-GR8-YZ 12
P3.14



D100x120 Series II Navigator HDDCrane - Section 12
Components-Crane Fig 12-1z01
P3.04



D100x120 Series II Navigator HDD Crane - Section 12
Components-Crane Fig 12-1z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2008 Chg. P/N To Match Vendor P/n
1 296314360 BASE ASSEMBLY 1 Breakdown Fig. 12-1b
2 296314359 MAST ASSEMBLY 1 Breakdown Fig. 12-1d
3 * 296314431 LOWER CYLINDER 1 Breakdown Fig. 12-1e
4 296314425 WINCH 1 Breakdown Fig. 12-1f
5 296314362 LOWER BOOM ASSEMBLY 1 Breakdown Fig. 12-1g
6 296314361 BOOM EXTENSION ASSEMBLY 1 Breakdown Fig. 12-1h
P3.04



D100x120 Series II Navigator HDDCrane - Section 12
Components-Base Fig 12-1z02
P3.03



D100x120 Series II Navigator HDD Crane - Section 12
Components-Base Fig 12-1z02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date May, 2008 Addition To Manual
1 296314428 GEAR ROTATOR 1 Includes Ref. 6; Breakdow Fig. 12-1c
2 296314388 PLUG 1-8 2
3 296314384 GEAR GUARD 1
4 296314390 SLIDE 1
5 296314389 GREASE CAP-RED 3
6 296314467 ZERK 2
7 296314365 HOSE 1
8 296261783 COUPLING - BLK 1
9 296314437 ZERK 1/8 NPT 1
10 296314484 HYDRAULIC MOTOR 1
11 296314446 CAP SCREW  1/2-13X1-1/2 2

296314360 BASE ASSEMBLY Includes All Items In This Figure
P3.03



D100x120 Series II Navigator HDDCrane - Section 12
Components-Gear Rotation Fig 12-1z03
P3.03



D100x120 Series II Navigator HDD Crane - Section 12
Components-Gear Rotation Fig 12-1z03

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date May, 2008 Addition To Manual
1 296314475 CAP SCREW 5/8-11X2-3/4 HH GR. 8 23
2 296314463 WASHER 5/8 FLAT HARD 23
3 296314489 GASKET 1
4 296314409 SNAP RING 1
5 296314396 BEARING CUP 2
6 296314465 VENT PLUG 2
7 296314410 HOUSING 1
8 296314421 SEAL 2
9 296314395 BEARING CONE 2
10 296314483 SHIM .005 THK 2
11 296314482 SHIM .015 THK 2
12 296314481 SHIM .030 THK 2
13 296314399 WORM 1
14 296314420 O-RING 1
15 296314472 CAP SCREW 1/2-13X1-1/4 FERRY 4
16 296314408 BEARING RETAINER 1
17 296314466 PLUG 1
18 296314473 CAP SCREW 3/8-16X1-1/4 SH 4
19 296314397 ROTATION BEARING 1

296314428 GEAR ROTATOR Includes All Items In This Figure
P3.03



D100x120 Series II Navigator HDDCrane - Section 12
Mast Fig 12-1z04
P3.03



D100x120 Series II Navigator HDD Crane - Section 12
Mast Fig 12-1z04

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date May, 2008 Addition To Manual
1 296314372 MAST 1
2 296314468 CAP SCREW 5/8-11X2-1/2 HH GR. 8 19
3 296314461 WASHER 5/8 FLAT HARD GR. 8 11
4 296314462 WASHER 5/8 FLAT HARD-CUT 8

296314359 MAST ASSEMBLY Includes All Items In This Figure
P3.03



D100x120 Series II Navigator HDDCrane - Section 12
Components-Lower Cylinder Fig 12-1z05
P3.04



D100x120 Series II Navigator HDD Crane - Section 12
Components-Lower Cylinder Fig 12-1z05

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2008 Chg. P/N To Match Vendor P/n
1 NSS CASE-WLDMT 1 NSS = Not Sold Separately
2 296314434 ROD 1
3 296261875 VALVE 1
4 296314490 SWITCH PRESSURE 1
5 296314492 SEAL KITS 1
6 296314436 PISTON 1
7 296314435 HEAD GLAND 1
8 296314433 BUSHING SPRING 4

* 296314431 LOWER CYLINDER  Includes All Items In This Figure
P3.04



D100x120 Series II Navigator HDDCrane - Section 12
Components-Winch Fig 12-1z06
P3.03



D100x120 Series II Navigator HDD Crane - Section 12
Components-Winch Fig 12-1z06

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date May, 2008 Addition To Manual
1 296314406 SHAFT 1
2 296314400 KEY 1
3 296314487 SEAL 1
4 296314403 BUSHING 2
5 296314404 HOUSING 1
6 296314392 BREATHER 1
7 296314488 O-RING 1
8 296314407 COVER-WINCH 1
9 296314402 WASHER 2
10 296314470 CAP SCREW 2
11 296314406 PIPE PLUG 2
12 296314448 GASKET 2
13 296314477 RETAINING RING 2
14 296314427 BRAKE KIT 1
15 296314394 BEARING 2
16 296314398 GEAR 1
17 296314401 KEY 2
18 296314471 CAP SCREW 4
19 296314391 PLASTIC CAP 1

296314425 WINCH Includes All Items In This Figure
P3.03



D100x120 Series II Navigator HDDCrane - Section 12
Lower Boom Fig 12-1z07
P3.03



D100x120 Series II Navigator HDD Crane - Section 12
Lower Boom Fig 12-1z07

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date May, 2008 Addition To Manual
1 296314378 LOWER BOOM WELDMENT 1
2 296314455 WASHER 1/2 FLAT 4
3 296314449 NUT 3/8-16 HEX NYLOC ZINC 2
4 296314454 WASHER 3/8 FLAT 2
5 296256749 PLATE-ANGLE PLASTIC 2
6 296314450 NUT 1/4-20 HEX NYLOC ZINC 2
7 296256743 SUPPORT 2
8 296314445 CAP SCREW 1/2-13X1.00 3
9 296314459 WASHER 1/2 LOCK 3
10 296314374 PIN-1.5X8.31 1
11 296314373 PIN-1.5X9.31 2
12 296314437 ZERK 1/8 NPT 2
13 296314389 CAP GREASE PRO 20 4
14 296314442 CAP SCREW 1/4-24X1.00 8
15 296314457 WASHER 5/16 LOCK 8
16 296314453 WASHER 5/16 FLAT 8
17 296314383 WEAR PAD 4

296314361 LOWER BOOM ASSEMBLY Includes All Items In This Figure
P3.03



D100x120 Series II Navigator HDDCrane - Section 12
Boom Extension Fig 12-1z08
P3.03



D100x120 Series II Navigator HDD Crane - Section 12
Boom Extension Fig 12-1z08

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date May, 2008 Addition To Manual
1 296314377 BOOM EXTENSION WELDMENT 1
2 296314431 EXTENSION CYLINDER 1 Breakdown Fig. 12-1i
3 296314379 BOOM SECOND EXTENSION 

WELDMENT
1

4 296314447 NUT 1/2-13 HEX 4
5 296314455 WASHER 1/2 FLAT 4
6 296314476 STUD 1/2-13X2 NC GR. 5 STL 4
7 296314381 WEAR PAD 1
8 296314474 CAP SCREW 3/8-16X1/2 SOC BTNHD 2
9 296314385 STROKE STOP 1
10 296256743 SUPPORT - GP STAUFF LN-4190-PA 2
11 296314450 NUT 1/4-20 HEX NYLOC ZINC 2
12 296314486 PIN-LOCK 1X6 W/HAIRPIN 1

296314361 BOOM EXTENSION ASSEMBLY Includes All Items In This Figure
P3.03



D100x120 Series II Navigator HDDCrane - Section 12
Components-Extension Cylinder Fig 12-1z09
P3.05



D100x120 Series II Navigator HDD Crane - Section 12
Components-Extension Cylinder Fig 12-1z09

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date July, 2008 Update In Illustration.
1 296314376 ROD ASSEMBLY 1 Include Ref. 2
2 296314493 PIPE PLUG 1/8 NPT 1
3 296314480 C-BAL VALVE 1
4 NSS CASE ASM 1 NSS = Not Sold Separately
5 NSS WAFER LOCK 1 NSS = Not Sold Separately
6 NSS O-RING 1 NSS = Not Sold Separately
7 NSS PISTON SEAL 1 NSS = Not Sold Separately
8 NSS WEAR RING 1 NSS = Not Sold Separately
9 NSS LOCK RING-1/8 NYLON 1 NSS = Not Sold Separately
10 NSS O-RING 1 NSS = Not Sold Separately
11 NSS BACKUP RING 1 NSS = Not Sold Separately
12 NSS WEAR RING 1 NSS = Not Sold Separately
13 NSS U-CUP SEAL 1 NSS = Not Sold Separately
14 NSS ROD WIPER 1 NSS = Not Sold Separately

296314431 EXTENSION CYLINDER Includes All Items In This Figure
296314491 SEAL KIT Includes Ref. 5-14
P3.05



D100x120 Series II Navigator HDDCrane - Section 12
Components-Winch/Cable/Hook Fig 12-1z10
P3.04



D100x120 Series II Navigator HDD Crane - Section 12
Components-Winch/Cable/Hook Fig 12-1z10

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2008 Update In Illustration.
1 296314485 HYDRAULIC MOTOR 1
2 296314444 CAP SCREW 7/16-14X1.25 2
3 296261818 HOOK - 4.5 TON 1
4 296314458 WASHER 3/8 LOCK 4
5 296314440 CAP SCREW 3/8-16X1.25 4
6 296314371 WINCH DRUM 1
7 296314443 SET SCREW 1/2-13X.75 1
8 296314426 CABLE ASM 3/8 6X25 1
9 296314460 WASHER 9/16 LOCK 4
10 296314469 CAP SCREW 9/16-12X1.25 4
11 296314393 FLANGE BEARING 1
12 296314439 CAP SCREW 1/4-20X1/2 2
13 296261829 CORD REEL 1
14 296314452 WASHER 1/4 FLAT 2
15 296314456 WASHER 1/4 LOCK 2
16 296314382 CABLE GUIDE STUD 1
17 296314380 CABLE GUIDE ROLLER 1
18 296261811 SIDE BAR 2
19 296314455 WASHER 1/2 FLAT 5
20 296314358 NUT 1/2-13 HEX 6
21 296314437 ZERK 1/8 NPT 2
22 296314389 GREASE CAP 2
23 296314479 QUICK PIN 2
24 296314478 LOCK PIN W/HANDLE 1
25 296314454 WASHER 3/8 FLAT 4
26 296314449 NUT 3/8-16 HEX  NYLOC ZIC 2
27 296314411 SPRING 5/8X2.5X14 GA. 2
28 296314386 SINGLE SHAVE PLATE 1
29 296314464 HAIR PIN .19 ZINC 1
30 296314375 SNATE BOLCK GUARD 1
31 296314441 CAP SCREW 1/2-13X6.5 1
32 296314387 SPACER 1/2 BLACK PIPEX2.00 1
P3.04



D100x120 Series II Navigator HDDCrane - Section 12
Crane Outrigger Fig 12-2
P3.04



D100x120 Series II Navigator HDD Crane - Section 12
Crane Outrigger Fig 12-2

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2008 Update In Illustration & Parts List.
1 296310697 CRANE BASE - SIMPLE 1
2 296261477 CYLINDER-4” X 40” STROKE 1 Breakdown Fig. 3-17a
3 296310712 LEG - CRANE OUTRIGGER 1
4 296310715 PIN - TOP OUTRIGGER 1
5 1788033 PIN-EXP.3/8X2 1/4 2
6 296311756 PIN - OUTRIGGER CYLINDER 1
7 283549001 KNIFE-OUTRIGGER 1
8 283558001 PIN-OUTRIGGER KNIFE 1
9 2108001 LYNCH PIN - 1/4 X 2 1
10 296318015 SUPPORT - PROX SENSOR 1
11 296301537 SENSOR-PROXIMITY, INDUCTIVE-20MM 

(CUBE)
1

12 296314346 SWIVEL - BULKHEAD #10 MJIC 2
13 296273863 CONTROLLER-M050-100 

(UNPROGRAMMED)
1

14 510337603 WASHER-FLATSTD-.25-.31X.75-.07-YZ 3
15 250644001 BOLT-1/4-20 X2 1/4 GR 8 Y/ZINC 1
16 244102001 BOLT-14-200X2 1/2 GR8 ZNC 2
17 296310732 SHEILD - MC5010 CONTROLLER 1
18 296289843 CLAMP PLATE - PROXIMITY SWITCH 1
19 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YA-

A325
2

20 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 2
21 510312301 NUT-HEX-10-24-GR2-YZ 2
22 533016 SCREW-MCH-10-24X1.75-GR2-CZ-

ROUND-SLTD
2

23 235715001 WASHER-FLATSTRL-5/8” YZ A325 32
24 238221001 NUT - HEX -.63 - 11 - GR8 - YZ 16
25 145645001 BOLT - 5/8 - 11 X 2 GR.8 ZYC 16
26 65565001 FITTING - 6M O-RING X 6M JIC ST. 2
27 * 7000B711 DECAL - WARNING - FALLING LOAD 1 Domestic

* 700IB711 DECAL - WARNING - FALLING LOAD 1 International
28 * 7000D248 DECAL - DANGER KEEP AWAY 1 Domestic

* 700ID248 DECAL - DANGER KEEP AWAY 1 International
29 * 7000D246 DECAL-WARNING 1 Domestic

* 700ID246 DECAL-WARNING 1 International
30 * 7000B712 DECAL - DANGER 1 Domestic

* 700IB112 DECAL - WARNING 1 International
31 * 296314423 DECAL 1
32 * 7000C446 DECAL - NO WELD 1 Domestic

* 700IC446 DECAL - NO WELD 1 International
33 * 296318035 TILT INDICATOR - 15 DEGREE 2
P3.04



D100x120 Series II Navigator HDDCrane - Section 12
Crane Electronic Fig 12-3
P3.07



D100x120 Series II Navigator HDD Crane - Section 12
Crane Electronic Fig 12-3

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296304851 ASM, R224J D80 & D100 CRANE 1
2 296272543 ASM, UNIVERSAL TRANSCEIVER BASE 

B424
1

3 296268607 ADAPTER, POWER 1
4 296272364 ANTENNA -915 MHZ, 3 dBI, 1/4 WAVE 1
5 296272366 MOUNT - ANTENNA MOTOROLA TYPE 

RG-58
1

6 510335705 WASHER-LOCK-.31-.33X.59-.08-YZ 1
7 235740001 BOLT-5/16-18X1/2 GR8 ZYC 1
8 296308626 PLATE 1
9 282642001 MAGNET - 1.25” ROD HOLDER 1
10 296318026 HANGER - REMOTE 1
P3.07



D100x120 Series II Navigator HDDCrane - Section 12
Crane Control Valve Fig 12-4
P3.04



D100x120 Series II Navigator HDD Crane - Section 12
Crane Control Valve Fig 12-4

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2008 Added Fittings
1 351006 BOLT - 5/16 - 18 X 3/4” GR5 HEX 4
2 104212001 NUT-5/16-18 NYLON INSERT LOCK 4
3 296314495 FOUR SECTION VALVE - CRANE 

CONTROLS
1 Breakdown Fig. 12-4a

4 98125001 FITTING - STR - 8MORB - 4FORB 1
5 249977001 FITTING - 4MOR X 4MJIC  90 LONG 1
6 278044001 FITTING -8MJ X 8MOR 90 - LONG 2
7 81925001 FITTING-8MX6F STRAIGHT 2
8 59426001 FITTING - 90-6MJ-6MORBA 1
9 296290652 FITTING-90 10MORB-8MJ .0781 REST 1
10 53837001 FITTING - 8M O-RING X 8M JIC 90 

DEGREE
2

11 65570001 6M X 6M JIC 90 DEGREE LONG 1
12 53657001 FITTING-8M OR X 4M JIC ST. 1
13 65566001 10FS JIC BCHX10MJICX10MJIC TEE 1
14 86670001 FITTING-ADAPT 10FJICX8MJIC RED 1
15 54385001 FITTING-8F JICX4MJIC REDUCER 1
16 53827001 FITT.-#10M O-RING-#10M JIC ST. 1
17 * 81690001 FITTING-12F JICX10M JIC ST. 1
18 * 130648001 FITTING-8FJICX10MJIC REDUCER 1
P3.04



D100x120 Series II Navigator HDDCrane - Section 12
Components-Crane Control Valve Fig 12-4z01
P3.04



D100x120 Series II Navigator HDD Crane - Section 12
Components-Crane Control Valve Fig 12-4z01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2008 Update In Parts List.
1 296261938 VALVE - PRESSURE REDUCING 1
2 296261939 SEAL KIT 1
3 296261940 COVER - INLET ASSEMBLY 1 Inc One Of Ref No’s 1 ,2 ,6 ,7
4 296261941 BRACKET KIT 1 Complete
5 296261942 SEAL KIT 5
6 296261943 RELIEF CARTRIDGE 1
7 296261944 SEAL KIT 1
8 296261945 SOLENOID ACTUATOR KIT 4
9 296261946 CARTRIDGE 8
10 296261947 SOLENOID CARTRIDGE COMPLETE 8
11 601888013 SEAL KIT 1
12 296261948 O - RING 8
13 296261949 SOLENOID ACTUATOR KIT 4
14 296261950 BODY ASSEMBLY - CENTER SECTION 4 Inc One Of Ref No’s 8 ,13 ,19 & Two Of Ref 

No 10
15 296261951 STUD KIT 1
16 296261952 OUTLET COVER ASSEMBLY 1 Inc Ref No’s 17 ,18
17 296261953 CENTER PLUG KIT 1
18 296261954 SEAL KIT 1
19 296261955 LOAD CHECK PLUG KIT 4
20 * 296314496 SOLENOID - 12V PROPORTIONAL 1 12 Volts

296314495 FOUR SECTION VALVE - CRANE 
CONTROLS

 Included All Ref. 1-20
P3.04



D100x120 Series II Navigator HDDHydraulic Hose Diagram - Section 13
Implement/Cab (SN 449-) Fig 13-1r01
P3.10



D100x120 Series II Navigator HDD Hydraulic Hose Diagram - Section 13
Implement/Cab (SN 449-) Fig 13-1r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 57940325 HOSE-3/8X60 JIC 6FS STR/6FS 90 2
2 239314001 *HOSE-3/8X122 6FSJIC 90/ST 5 (S/N 449-)
3 256697001 HOSE-HYD-.38X22-6FSJ-ST/90-M3KMTF 2
4 53845477 HOSE-3/4X132 12 FS JIC 3000PSI 1
5 296301712 *HOSE-.38 X 34 6FSJ(USE 57940233) 1 (S/N 449-)
6 296258368 HOSE - .50 X 32 8FS JIC ST/ST M3K 1
7 296310750 *HOSE-HYD .25-76 4FSJ ST/ST 3000 PSI 

BNS
2 (S/N 449-)

8 296314303 *HOSE-.25-86 FRSJ(USE 239134001) 2 (S/N 449-)
9 296279539 HOSE-HYD-1.00X30 16FSJ ST/16FSJ ST-

3000-
1

10 296279523 *HOSE-HYD 1.25X51 20FJS ST/20 FSJ 
ST-250-

1

11 57940239 HOSE-3/8X64 6FS JIC 3000PSI 1
12 65560059 HOSE-20GMV-20FJX-20FJX-32.0in. 1
13 255617001 HOSE-5/8 X 37 10FS ST/ST 1
14 296279524 *HOSE-20GMV-112.0in 1
15 296279522 HOSE-HYD 1.25X32 20FSJ 45/10 FSJ 45-

150-
1

P3.10



D100x120 Series II Navigator HDDHydraulic Hose Diagram - Section 13
Implement/Cab (SN 401-448) Fig 13-1
P3.00



D100x120 Series II Navigator HDD Hydraulic Hose Diagram - Section 13
Implement/Cab (SN 401-448) Fig 13-1

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 57940325 HOSE-3/8X60 JIC 6FS STR/6FS 90 2
2 239314001 HOSE-3/8X122 6FSJIC 90/ST 4
3 256697001 HOSE-HYD-.38X22-6FSJ-ST/90-M3KMTF 2
4 53845477 HOSE-3/4X132 12 FS JIC 3000PSI 1
5 57940783 HOSE-3/8X28 6FS JIC 3000 PSI 1
6 296258368 HOSE - .50 X 32 8FS JIC ST/ST M3K 1
7 53843207 HOSE-1/4X76 4FS JIC 3000 PSI 2
8 239134001 HOSE - 1/4X86 4FS JIC 3000 PSI 2
9 296279539 HOSE-HYD-1.00X30 16FSJ ST/16FSJ ST-

3000-
1

10 296279524 HOSE-HYD.1.25X112 20FJS ST/20 
FSJST-250-

1

11 57940239 HOSE-3/8X64 6FS JIC 3000PSI 1
12 65560059 HOSE-HYD-1.25 X 32-20FSJ-ST/ST-

200PSI-10
1

13 255617001 HOSE-5/8 X 37 10FS ST/ST 1
14 296279523 HOSE-HYD 1.25X51 20FJS ST/20 FSJ ST-

250-
1

15 296279522 HOSE-HYD 1.25X32 20FSJ 45/10 FSJ 45-
150-

1

16 57940565 HOSE-3/8X16 6FS JIC 3000 PSI 1
P3.00



D100x120 Series II Navigator HDDHydraulic Hose Diagram - Section 13
Ground Drive (SN 449-) Fig 13-2r01
P3.10



D100x120 Series II Navigator HDD Hydraulic Hose Diagram - Section 13
Ground Drive (SN 449-) Fig 13-2r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296279511 HOSE-HYD 1.00X42-16FSJ ST/16FSJ ST-

6000-
2

2 296314309 *HOSE-HYD .25X28 4FSJIC ST/4FSJIC90 
3000PSI BNS

1 (S/N 449-)

3 254747001 HOSE-1/4 X 15 4FS JIC ST/45 3000 PSI 1
4 296279510 HOSE-HYD 1.00X39-16FSJ 90/16FSJ ST-

6000-
2

5 53843533 HOSE-1/4X44 4FS JIC ST/4FSJC90 1
6 296279529 HOSE-HYD.- .50X33 8FJS ST/8FSJ90-

3000-10
1

7 53843241 HOSE-1/4X34 4FS JIC 3000 PSI 1
8 296301596 HOSE-HYD-.38X119  6FSJ ST/6FSJ 

45DEG-3000PSI-100R1
1

9 296301597 HOSE-HYD-1.0X65  16CD6260/16FSJ 45 
DEG MEGA-6000PS

1

10 296301598 HOSE-HYD-1.0X59  16CD6260/16FSJ 45 
DEG MEGA-6000PS

1

11 296279504 HOSE-HYD-.25X112-4FSJ-ST/45-
3000PSI-100R

1

12 615168001 HOSE-HYD-1X34-16FSJ-ST/ST-3000PSI-
M3K

3

13 296258422 HOSE - .08 X 26 4FS JIC ST/ST MICRO 1
14 296258417 HOSE - .08 X 31 4FS JIC ST/ST MICRO 1
15 296258421 HOSE - .08 X 18 4FS JIC ST/ST MICRO 2
16 296279505 HOSE-HYD-1.00X119-16CD6290L/16FJS 

ST-600
1

17 296279506 HOSE-HYD-1.00X124-16CD6290L/16FJS 
ST-600

1

18 296279595 HOSE-HYD-1.00X18.0-16FJS 45/16 FSJ 
ST-25

1

19 296318060 *HOSE-HYD-1.25X19 20FJS 45/20 FSJ 
ST-250

1 (S/N 449-)

20 296279526 HOSE-HYD.38X65 6FJS ST/6 FSJ90-
3000-100R

1

21 53845161 HOSE-3/4X86 12FS JIC(3000 PSI) 1
22 53843359 HOSE-1/4X39 4FS JIC 3000 PSI 1
23 296256885 HOSE - .50 X 30 8FS JIC ST/90 M3K 1
24 53843697 HOSE-1/4X54 4FS ST/90 3000PSI 1
25 296279515 HOSE 1
26 296279514 HOSE-HYD 1.00X120-16FJS ST/16FJS 

ST-6000
1

27 238710001 HOSE-1/4X32 4FSJIC ST/90 3000 1
28 278923001 HOSE - .078X168 4FSJIC ST/ST MICRO 

6900 PSI
2

29 296282105 HOSE-HYD 1.25X60 20 FJS ST/20FJS ST 
250-

1

30 296286857 HOSE HYD- .25 X 13 ST ST 6000PSI 1
31 296286858 HOSE HYD -.25 X 32 ST ST 6000PSI 1
P3.10



D100x120 Series II Navigator HDDHydraulic Hose Diagram - Section 13
Ground Drive (SN 401-448) Fig 13-2
P3.00



D100x120 Series II Navigator HDD Hydraulic Hose Diagram - Section 13
Ground Drive (SN 401-448) Fig 13-2

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296279511 HOSE-HYD 1.00X42-16FSJ ST/16FSJ ST-

6000-
2

2 53843405 HOSE-1/4X28 4FSJICST/4FSJIC90 1
3 254747001 HOSE-1/4 X 15 4FS JIC ST/45 3000 PSI 1
4 296279510 HOSE-HYD 1.00X39-16FSJ 90/16FSJ ST-

6000-
2

5 53843533 HOSE-1/4X44 4FS JIC ST/4FSJC90 1
6 296279529 HOSE-HYD.- .50X33 8FJS ST/8FSJ90-

3000-10
1

7 53843241 HOSE-1/4X34 4FS JIC 3000 PSI 1
8 296301596 HOSE-HYD-.38X119  6FSJ ST/6FSJ 

45DEG-3000PSI-100R1
1

9 296301597 HOSE-HYD-1.0X65  16CD6260/16FSJ 45 
DEG MEGA-6000PS

1

10 296301598 HOSE-HYD-1.0X59  16CD6260/16FSJ 45 
DEG MEGA-6000PS

1

11 296279504 HOSE-HYD-.25X112-4FSJ-ST/45-
3000PSI-100R

1

12 615168001 HOSE-HYD-1X34-16FSJ-ST/ST-3000PSI-
M3K

3

13 296258422 HOSE - .08 X 26 4FS JIC ST/ST MICRO 1
14 296258417 HOSE - .08 X 31 4FS JIC ST/ST MICRO 1
15 296258421 HOSE - .08 X 18 4FS JIC ST/ST MICRO 2
16 296279505 HOSE-HYD-1.00X119-16CD6290L/16FJS 

ST-600
1

17 296279506 HOSE-HYD-1.00X124-16CD6290L/16FJS 
ST-600

1

18 296279595 HOSE-HYD-1.00X18.0-16FJS 45/16 FSJ 
ST-25

1

19 296279594 HOSE-HYD-1.25X17 20FJS 45/20 FSJ ST-
250-

1

20 296279526 HOSE-HYD.38X65 6FJS ST/6 FSJ90-
3000-100R

1

21 53845161 HOSE-3/4X86 12FS JIC(3000 PSI) 1
22 53843359 HOSE-1/4X39 4FS JIC 3000 PSI 1
23 296256885 HOSE - .50 X 30 8FS JIC ST/90 M3K 1
24 53843697 HOSE-1/4X54 4FS ST/90 3000PSI 1
25 296279515 HOSE 1
26 296279514 HOSE-HYD 1.00X120-16FJS ST/16FJS 

ST-6000
1

27 238710001 HOSE-1/4X32 4FSJIC ST/90 3000 1
28 278923001 HOSE - .078X168 4FSJIC ST/ST MICRO 

6900 PSI
2

29 296282105 HOSE-HYD 1.25X60 20 FJS ST/20FJS ST 
250-

1

30 296286857 HOSE HYD- .25 X 13 ST ST 6000PSI 1
31 296286858 HOSE HYD -.25 X 32 ST ST 6000PSI 1
P3.00



D100x120 Series II Navigator HDDHydraulic Hose Diagram - Section 13
Water Fig 13-3
P3.09



D100x120 Series II Navigator HDD Hydraulic Hose Diagram - Section 13
Water Fig 13-3

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296279566 HOSE-HYD 1.00X100X-16CD62 90/16FSJ 

ST-60
1

2 296279512 HOSE-HYD 1.00X114-16CD62 90/16FSJ 
ST6000

1

3 296279509 HOSE-HYD 1.00X89-16CD6290/16FSJ 
ST-6000

1

4 296279601 HOSE-HYD-1.00X26-16FJS 45/16 FSJ 90-
300-

1

5 275210001 HOSE-1/4X88 4FSJIC ST/45 M3K 1
6 296279508 HOSE-HYD 1.00X84-16CD6290/16FSJ 

ST-6000-
1

7 53843529 HOSE-1/4X12 4FS JIC ST/4FSJC90 2
8 53843647 HOSE-1/4X12 4FS JIC 4FS JIC 45 1
9 296279595 HOSE-HYD-1.00X18.0-16FJS 45/16 FSJ 

ST-25
1

P3.09



D100x120 Series II Navigator HDDHydraulic Hose Diagram - Section 13
Rotation (SN 449-) Fig 13-4r01
P3.10



D100x120 Series II Navigator HDD Hydraulic Hose Diagram - Section 13
Rotation (SN 449-) Fig 13-4r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296314315 *HOSE-HYD .375-13 6FSJ ST/ST 3000PSI 

BNS
1 (S/N 449-)

2 296314337 *HOSE-HYD 1.00 X 37 16FSJ 45/45-
90DEG-3000PSI BNS

1 (S/N 449-)

3 296314313 *HOSE-HYD-.38X23.0 6FSJ ST/ST 
3000PSI BNS

2 (S/N 449-)

4 296314335 *HOSE-HYD .50X23 8FSJ ST/90DEG-
3000PSI BNS

1 (S/N 449-)

5 296314327 *HOSE-HYD .375X292 6FSJIC ST/6FSJIC 
90M 3000PSI BNS

1 (S/N 449-)

6 296314324 *HOSE-HYD .375X264 6FSJIC ST/6FSJIC 
90 3000PSI BNS

1 (S/N 449-)

7 296314304 *HOSE-.25-60 4FSJST/90(USE 53843535) 1 (S/N 449-)
8 296314328 *HOSE-HYD 1.25X248 20FSJIC ST/

20FSJIC 90M 250 BNS
1 (S/N 449-)

9 57940487 HOSE-3/8X126-6FS JIC 3000 PSI 2 (S/N 449-)
10 296314326 *HOSE-HYD .375X296 6FSJIC ST/6FSJIC 

90M 3000PSI BNS
1 (S/N 449-)

11 296314309 *HOSE-HYD .25X28 4FSJIC ST/4FSJIC90 
3000PSI BNS

1 (S/N 449-)

12 296290663 HOSE-HYD 1.00X64 16CD62 ST/ST 
6000PSI-100R15-G6K

2

13 296301513 HOSE-HYD-1.00X254 16MEGA/16 CD62/
6000 PSI-100R15-G

2

14 296279544 HOSE-HYD-.75X31 12CD62 90L/12CD62 
90L-60

2

15 296314305 *HOSE-HYD .75X32X12FSJ ST/45-3000 
PSI BNS

1 (S/N 449-)

16 296314311 *HOSE-HYD .63X25-10FSJ-90/90DEG 
3000PSI-BNS

1 (S/N 449-)

17 296314306 *HOSE-HYD. .63X25-10FSJ-90/90-
270DEG-3000PSI-BNS

1 (S/N 449-)

18 296314307 *HOSE-HYD .25-56 4FSJ ST/45 3000PSI 
BNS

1 (S/N 449-)
P3.10



D100x120 Series II Navigator HDDHydraulic Hose Diagram - Section 13
Rotation (SN 401-448) Fig 13-4
P3.00



D100x120 Series II Navigator HDD Hydraulic Hose Diagram - Section 13
Rotation (SN 401-448) Fig 13-4

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 148967001 HOSE - 3/8 X 13 6FS 3000 PSI 1
2 296301688 HOSE-HYD 1.00X37 16FSJ 45/45-90DEG-

3000PSI-100R17-
1

3 57940553 HOSE-3/8X23 6FS JIC 3000 PSI 2
4 296301711 HOSE - HYD .50 X 23 8FSJ ST/90 

3000PSI-100R17-M3K
1

5 296279555 HOSE-HYD-.38X292-6FSJ ST/6FSJ 90-
3000-10

1

6 296286860 HOSE HYD - .38 X 264  6FJS 90DEG/
6FJS ST-3000PSI-M

1

7 53843535 HOSE-1/4X70 4FS JIC ST/4FSJC90 1
8 296282103 HOSE-HYD-1.25X248-20FJS ST/20 FSJ 

90 250
1

9 57940487 HOSE-3/8X126-6FS JIC 3000 PSI 2
10 296279556 HOSE-HYD.-.38X296-6FSJ ST/6FJS 90-

3000-1
1

11 53843405 HOSE-1/4X28 4FSJICST/4FSJIC90 1
12 296290663 HOSE-HYD 1.00X64 16CD62 ST/ST 

6000PSI-100R15-G6K
2

13 296301513 HOSE-HYD-1.00X254 16MEGA/16 CD62/
6000 PSI-100R15-G

2

14 296279544 HOSE-HYD-.75X31 12CD62 90L/12CD62 
90L-60

2

15 296301713 HOSE - HYD .75 X 32 X 12FSJ ST/45-
3000PSI-100R17-1

1

16 296301687 HOSE-HYD-.63X25-10FSJ-90/90-90DEG-
3000PSI-100R17-M

1

17 296301686 HOSE-HYD-.63X25-10FSJ-90/90-
270DEG-3000PSI-100R17-

1

18 296034001 HOSE-HYD.25X56 4FSJ ST/45 3000PSI 1
P3.00



D100x120 Series II Navigator HDDHydraulic Hose Diagram - Section 13
Thrust/Pullback (SN 449-) Fig 13-5r01
P3.10



D100x120 Series II Navigator HDD Hydraulic Hose Diagram - Section 13
Thrust/Pullback (SN 449-) Fig 13-5r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296279596 HOSE-HYD-1.00X273 16FSJ 90 MEGA/

16FSJ ST
1

2 296279521 HOSE-HYD .75X29-12FSJ ST/12FSJ ST-
6000-1

2

3 296279554 HOSE-HYD.75X21-16FSJ ST MEGA/
12FSJ ST ME

1

4 296314311 *HOSE-HYD .63X25-10FSJ-90/90DEG 
3000PSI-BNS

1 (S/N 449-)

5 296279597 HOSE-HYD-1.00X270 16FSJ 90 MEGA/
16FSJ ST

1

6 296314314 *HOSE-HYD-.38X9 6FJS 45DEG/6FSJ ST 
3000PSI BNS

1 (S/N 449-)

7 296279517 HOSE-HYD .75X25-12FSJ ST/12FSJ 45-
6000-

1

8 296314331 *HOSE-HYD .63X21 10FSJ ST/10FSJ 45 
3000PSI BNS

1 (S/N 449-)

9 296314330 *HOSE-HYD .63X40 10FJS 25/10 FJS ST 
3000PSI-BNS

1 (S/N 449-)

10 296314332 *HOSE-HYD .63 X 16 10FSF ST/10FSJ 45 
3000PSI BNS

1 (S/N 449-)

11 296279519 HOSE-HYD .75X19-12FSJ ST/12FSJ ST/
12FSJ

1

12 296279518 HOSE-HYD .75X22-12FSJ ST/12FSJ 45-
6000-1

1

13 296279516 HOSE-HYD .75X19-12FSJ ST/12FSJ 90-
6000-

1

14 296314334 *HOSE-HYD .50 X 15 8FSJ 90/
90(270DEG) 3000PSI BNS

1 (S/N 449-)

15 296314316 *HOSE-HYD .375-29 6FSJ ST/90 3000-
PSI BNS

1 (S/N 449-)

16 296314333 *HOSE-HYD .625-48 10FSJ ST/ST 3000-
PSI BNS

1 (S/N 449-)

17 296279553 HOSE-HYD-.75X19-16FSJ ST MEGA/
12FSJ ST M

1

P3.10



D100x120 Series II Navigator HDDHydraulic Hose Diagram - Section 13
Thrust/Pullback (SN 401-448) Fig 13-5
P3.00



D100x120 Series II Navigator HDD Hydraulic Hose Diagram - Section 13
Thrust/Pullback (SN 401-448) Fig 13-5

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296279596 HOSE-HYD-1.00X273 16FSJ 90 MEGA/

16FSJ ST
1

2 296279521 HOSE-HYD .75X29-12FSJ ST/12FSJ ST-
6000-1

2

3 296279554 HOSE-HYD.75X21-16FSJ ST MEGA/
12FSJ ST ME

1

4 296290606 HOSE-HYD-.38X17.5-6FSJ-ST/90-
3000PSI-100R17-M3K

1

5 296279597 HOSE-HYD-1.00X270 16FSJ 90 MEGA/
16FSJ ST

1

6 296286861 HOSE - HYD - .38 X 9  6FJS 45DEG/6FJS 
ST-3000PSI-M

1

7 296279517 HOSE-HYD .75X25-12FSJ ST/12FSJ 45-
6000-

1

8 53842427 HOSE-5/8X21 10FS JIC 45 3000 1
9 296282106 HOSE-HYD .63X40 10FJS ST/10 FJS ST 

3000P
1

10 296282107 HOSE-HYD .63X16 10FSJ S/10 FSJ 45 
3000PS

1

11 296279519 HOSE-HYD .75X19-12FSJ ST/12FSJ ST/
12FSJ

1

12 296279518 HOSE-HYD .75X22-12FSJ ST/12FSJ 45-
6000-1

1

13 296279516 HOSE-HYD .75X19-12FSJ ST/12FSJ 90-
6000-

1

14 296301698 HOSE-HYD .50X15 8FSJ 90/90(270DEG) 
3000PIS-100R17-

1

15 264644001 HOSE - .38 X 29 - 6FJX 90/ST 3K PSI BNS 1
16 53842129 HOSE-5/8X48 10FSJIC 2750 PSI 1
17 296279553 HOSE-HYD-.75X19-16FSJ ST MEGA/

12FSJ ST M
1

P3.00



D100x120 Series II Navigator HDDHydraulic Hose Diagram - Section 13
Vise (SN 449-) Fig 13-6r01
P3.13



D100x120 Series II Navigator HDD Hydraulic Hose Diagram - Section 13
Vise (SN 449-) Fig 13-6r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 57940543 *HOSE-3/8X70 6FS 3000 PSI 3
2 263578001 HOSE-HYD-.38X40-6FSJ-ST/90-3000PSI-

M3KMT
2

3 278801001 HOSE-3/8X52 6FSJIC ST/90 M3K 4
4 57940287 HOSE-3/8 X 36 6FS JIC 3000 PSI 2
5 53843145 HOSE-1/4X30-4 FS JIC 3000 PSI 1
6 53843377 1/4X38 4FS JIC(USE 53843131) 3
7 251604001 6M3K-6FJXMM-6FJSMMMH90S-023-

190.Oin
2

8 296279598 HOSE-HYD-.38X186 6FJS ST/6 FSJ 45-
3000-1

2

9 57940743 *HOSE-3/8X74 6FS JIC 3000 PSI 1
P3.13



D100x120 Series II Navigator HDDHydraulic Hose Diagram - Section 13
Vise (SN 401-448) Fig 13-6
P3.00



D100x120 Series II Navigator HDD Hydraulic Hose Diagram - Section 13
Vise (SN 401-448) Fig 13-6

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 57940553 HOSE-3/8X23 6FS JIC 3000 PSI 2
2 57940565 HOSE-3/8X16 6FS JIC 3000 PSI 2
3 296279565 HOSE-HYD-.38X48-6FSJ ST/6FSJ 90-

3000PSI-
2

4 57940741 HOSE-3/8X35 6FS JIC 3000 PSI 4
5 296256871 HOSE - .375 X 26 6FS JIC ST/90 M3K 1
6 57940783 HOSE-3/8X28 6FS JIC 3000 PSI 1
7 53843559 HOSE-1/4X32 4FS JIC 3000 PSI 1
8 296286805 HOSE-HYD-.25X36.0-4FSJ ST/ST-

3000PSI-M3K
1

9 296279598 HOSE-HYD-.38X186 6FJS ST/6 FSJ 45-
3000-1

2

10 251604001 HOSE-3/8X190 6FSJIC ST/90 3000 2
P3.00



D100x120 Series II Navigator HDDHydraulic Hose Diagram - Section 13
Rod Loader (SN 449-) Fig 13-7r01
P3.10



D100x120 Series II Navigator HDD Hydraulic Hose Diagram - Section 13
Rod Loader (SN 449-) Fig 13-7r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 53843117 HOSE-1/4X196 4FS JIC (100R1) 1
2 53843555 HOSE-1/4X200 4FS JIC 3000 PSI 1
3 53843010 HOSE - 1/4 X 158 - 4FS JIC 3000 PSI 1
4 53843479 HOSE-1/4X150 4FS JIC 3000 PSI 1
5 53843053 *HOSE-1/4X136 4FS JIC (100R1) 2 (S/N 449-)
6 53843717 HOSE-1/4X136 4FS JIC ST 5000# 1
7 53843729 HOSE-1/4X150 4FSJICST/90D 3000 1
8 53843731 HOSE - HYD - .25X52 4FSJ ST/4FSJ 45-

3000
1

9 242734001 HOSE-1/4X58 4FS JIC 4FS JIC 45 1
10 296279600 HOSE-HYD-.25X139 4FJS ST/4 FSJ 45-

3000-1
1

11 296279599 HOSE-HYD-.25X135 4FJS ST/4 FSJ 45-
3000-1

1

12 240750001 HOSE-1/4X21 4FS JIC ST/90 3000PSI 6
13 53842525 HOSE-5/8X24 10FSJICST/90 3000# 1
14 278802001 HOSE-3/4X25 12FSJIC ST/90 M3K 1
15 241914001 HOSE-3/4X110FS JIC STR/45 3000 1
P3.10



D100x120 Series II Navigator HDDHydraulic Hose Diagram - Section 13
Rod Loader (SN 401-448) Fig 13-7
P3.00



D100x120 Series II Navigator HDD Hydraulic Hose Diagram - Section 13
Rod Loader (SN 401-448) Fig 13-7

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 53843117 HOSE-1/4X196 4FS JIC (100R1) 1
2 53843555 HOSE-1/4X200 4FS JIC 3000 PSI 1
3 53843010 HOSE - 1/4 X 158 - 4FS JIC 3000 PSI 1
4 53843479 HOSE-1/4X150 4FS JIC 3000 PSI 1
5 53843469 HOSE-1/4X170 4FS JIC 3000 PSI 2
6 53843717 HOSE-1/4X136 4FS JIC ST 5000# 1
7 53843729 HOSE-1/4X150 4FSJICST/90D 3000 1
8 53843731 HOSE - HYD - .25X52 4FSJ ST/4FSJ 45-

3000
1

9 242734001 HOSE-1/4X58 4FS JIC 4FS JIC 45 1
10 296279600 HOSE-HYD-.25X139 4FJS ST/4 FSJ 45-

3000-1
1

11 296279599 HOSE-HYD-.25X135 4FJS ST/4 FSJ 45-
3000-1

1

12 240750001 HOSE-1/4X21 4FS JIC ST/90 3000PSI 6
13 53842525 HOSE-5/8X24 10FSJICST/90 3000# 1
14 278802001 HOSE-3/4X25 12FSJIC ST/90 M3K 1
15 241914001 HOSE-3/4X110FS JIC STR/45 3000 1
P3.00



D100x120 Series II Navigator HDDHydraulic Hose Diagram - Section 13
Accumulator Cooler (SN 449-) Fig 13-8r01
P3.10



D100x120 Series II Navigator HDD Hydraulic Hose Diagram - Section 13
Accumulator Cooler (SN 449-) Fig 13-8r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 242548001 HOSE-5/8X20.5 10FS45/ST M3KMTF 1
2 296314336 *HOSE 5/8X285 10FS JIC 3000PSI BNS 1 (S/N 449-)
3 296301693 HOSE-HYD 1.00X16.5 16FSJ ST/90-

300PSI-100R4-GMV
1

4 296301695 HOSE-HYD 1.00X45 16FSJ ST/ST-
300PSI-100R4-GMV

1

5 296301691 HOSE-HYD- 1.25X32 20FSJ ST/90-
250PSI-100R4-GMV

1

6 296301694 HOSE-HYD 1.00X36 16FSJ ST/45-
300PSI-100R17-M3K

1

7 296301692 HOSE-HYD 1.25X37 20FSJ ST/90-
250PSI-100R4-GMV

1

8 296301690 HOSE-HYD 1.25X34 20FSJ ST/90-
250PSI-100R4-GMV

1

9 296301712 HOSE - HYD .38 X 34 6FSJ ST/ST-
3000PSI-100R17-6M3K

1

10 296301697 HOSE-HYD 1.00X25 16FSJ 90 MEGA/
16FSJ ST MEGA 6000P

1

11 296314338 HOSE-HYD 1.00X31 16FSJ 45 MEGA/
16FSJ ST MEGA 6000P

1

12 296289974 HOSE-HYD 1.25 X 42 20FSJ ST/90-
250PSI-100R4-GMV

1 (S/N 449-)
P3.10



D100x120 Series II Navigator HDDHydraulic Hose Diagram - Section 13
Accumulator Cooler (SN 401-448) Fig 13-8
P3.04



D100x120 Series II Navigator HDD Hydraulic Hose Diagram - Section 13
Accumulator Cooler (SN 401-448) Fig 13-8

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2008 Change Part Number
1 242548001 HOSE-5/8X20.5 10FS45/ST M3KMTF 1
2 621463001 HOSE-HYD-.63X285-10FSJ-ST/ST-

3000PSI-M3K
1

3 296301693 HOSE-HYD 1.00X16.5 16FSJ ST/90-
300PSI-100R4-GMV

1

4 296301695 HOSE-HYD 1.00X45 16FSJ ST/ST-
300PSI-100R4-GMV

1

5 296301691 HOSE-HYD- 1.25X32 20FSJ ST/90-
250PSI-100R4-GMV

1

6 296301694 HOSE-HYD 1.00X36 16FSJ ST/45-
300PSI-100R17-M3K

1

7 296301692 HOSE-HYD 1.25X37 20FSJ ST/90-
250PSI-100R4-GMV

1

8 296301690 HOSE-HYD 1.25X34 20FSJ ST/90-
250PSI-100R4-GMV

2

9 296301712 HOSE - HYD .38 X 34 6FSJ ST/ST-
3000PSI-100R17-6M3K

1

10 296301697 HOSE-HYD 1.00X25 16FSJ 90 MEGA/
16FSJ ST MEGA 6000P

1

11 * 296314338 HOSE-HYD 1.00X31 16FSJ 45 MEGA/
16FSJ ST MEGA 6000P

1

P3.04



D100x120 Series II Navigator HDDHydraulic Hose Diagram - Section 13
Auto Grease Fig 13-9
P3.00



D100x120 Series II Navigator HDD Hydraulic Hose Diagram - Section 13
Auto Grease Fig 13-9

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 57940319 HOSE-3/8X67 6FS JIC ST 3000 2
2 53843183 HOSE-1/4X18 4FS JIC 3000 PSI 2
3 53843547 HOSE-1/4X21 4FS JIC 3000 PSI 1
P3.00



D100x120 Series II Navigator HDDHydraulic Hose Diagram - Section 13
Crane Fig 13-10
P3.03



D100x120 Series II Navigator HDD Hydraulic Hose Diagram - Section 13
Crane Fig 13-10

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 51395182 HOSE 1
2 51395142 HOSE 2
3 21394790 HOSE 1
4 51395145 HOSE 1
5 51395146 HOSE 1
6 51395147 HOSE 1
7 51394505 HOSE 2
P3.03



D100x120 Series II Navigator HDDElectrical Harness - Section 14
Harness-Cab Right Console Fig 14-1
P3.00



D100x120 Series II Navigator HDD Electrical Harness - Section 14
Harness-Cab Right Console Fig 14-1

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296276140 HARNESS-CAB RIGHT CONSOLE 1
P3.00



D100x120 Series II Navigator HDDElectrical Harness - Section 14
Harness-Cab Center Fig 14-2
P3.01



D100x120 Series II Navigator HDD Electrical Harness - Section 14
Harness-Cab Center Fig 14-2

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date April, 2008 Update In Illustration.
1 296276142 HARNESS-CAB CENTER 1
P3.01



D100x120 Series II Navigator HDDElectrical Harness - Section 14
Harness-Cab Left Console Fig 14-3
P3.00



D100x120 Series II Navigator HDD Electrical Harness - Section 14
Harness-Cab Left Console Fig 14-3

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296276143 HARNESS-CAB LEFT CONSOLE 1
P3.00



D100x120 Series II Navigator HDDElectrical Harness - Section 14
Harness-Engine To Cab Jumper Fig 14-4
P3.00



D100x120 Series II Navigator HDD Electrical Harness - Section 14
Harness-Engine To Cab Jumper Fig 14-4

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296276144 HARNESS-ENGINE TO CAB JUMPER 1
P3.00



D100x120 Series II Navigator HDDElectrical Harness - Section 14
Harness-ECU To Main Fig 14-5
P3.00



D100x120 Series II Navigator HDD Electrical Harness - Section 14
Harness-ECU To Main Fig 14-5

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296276120 HARNESS ECU TO MAIN D80X100II-

D100X120II TIER III
1

P3.00



D100x120 Series II Navigator HDDElectrical Harness - Section 14
Harness-Engine Fig 14-6
P3.01



D100x120 Series II Navigator HDD Electrical Harness - Section 14
Harness-Engine Fig 14-6

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2008 Update In Illustration.
1 296276145 HARNESS-ENGINE 1
P3.01



D100x120 Series II Navigator HDDElectrical Harness - Section 14
Harness-Rear Fig 14-7
P3.00



D100x120 Series II Navigator HDD Electrical Harness - Section 14
Harness-Rear Fig 14-7

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296276146 HARNESS-REAR 1
P3.00



D100x120 Series II Navigator HDDElectrical Harness - Section 14
Harness-Rack 15ft Fig 14-8
P3.00



D100x120 Series II Navigator HDD Electrical Harness - Section 14
Harness-Rack 15ft Fig 14-8

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date May, 2008 Change Part Number
1 * 296276184 HARNESS RACK 20’ D100X120 TIER III 1
P3.00



D100x120 Series II Navigator HDDElectrical Harness - Section 14
Harness-Hose Carrier 15ft Fig 14-9
P3.00



D100x120 Series II Navigator HDD Electrical Harness - Section 14
Harness-Hose Carrier 15ft Fig 14-9

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296276148 HARNESS-HOSE CARRIER 15 FT 1
P3.00



D100x120 Series II Navigator HDDElectrical Harness - Section 14
Harness-Battery Fig 14-10
P3.00



D100x120 Series II Navigator HDD Electrical Harness - Section 14
Harness-Battery Fig 14-10

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296276172 BATTERY CABLE 4/0 RED 61 INCHES 1
2 296276173 BATTERY CABLE 4/0 BLACK 18 INCHES 1
3 296276174 BATTERY CABLE 4/0 BLACK 37 INCHES 1
4 296276176 BATTERY CABLE 4/0 BLACK 45 INCHES 1
P3.00



D100x120 Series II Navigator HDDElectrical Harness - Section 14
Harness-Crane Fig 14-11
P3.00



D100x120 Series II Navigator HDD Electrical Harness - Section 14
Harness-Crane Fig 14-11

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296276149 HARNESS-CRANE 1
P3.00



NOTES:________________________________
_______________________________________
_______________________________________
_______________________________________
_______________________________________
_______________________________________
_______________________________________
_______________________________________
_______________________________________
_______________________________________
_______________________________________
_______________________________________
_______________________________________
_______________________________________
_______________________________________
_______________________________________
_______________________________________
_______________________________________
_______________________________________
_______________________________________
_______________________________________
_______________________________________





Copyright © 2008-2009 Vermeer Corporation 
All rights reserved.

Vermeer Corporation
1210 Vermeer Road East, P.O. Box 200

Pella, Iowa 50219-0200, USA

No part of this manual may be reproduced in any form or by any means, electronic or 
mechanical, including photocopying, recording, or by any information storage and retrieval 

systems, without the express written consent of Vermeer Corporation.


	Table of Contents
	Maintenance Items - Section 1
	Hydraulic Supplies Fig 1-1
	Lubricants Fig 1-2
	DRC Series Connectors Fig 1-3
	DRC Series Connectors (Cont) Fig 1-3
	DT Series Connectors Fig 1-4
	DTHD Series/HDFB Modules Fig 1-5
	DT Series Diode/Buss Blocks Fig 1-6

	Decals/Resource Library - Section 2
	Cosmetic Fig 2-1
	Control Fig 2-2
	Control Fig 2-3
	Safety Fig 2-4
	Safety Fig 2-5
	Safety Fig 2-6
	Safety Fig 2-7
	Safety Fig 2-7x01
	Miscellaneous Fig 2-8
	Miscellaneous Fig 2-9
	Miscellaneous Fig 2-10
	Resource Library Fig 2-11

	Mainframe - Section 3
	Main Frame Fig 3-1
	Components-Track Chain Fig 3-1a
	Main Frame-Crane Option Fig 3-2
	Left Planetary Fig 3-3
	Components-Planetary Fig 3-3a
	Left Drive Motor Fig 3-4
	Components-Drive Motor Fig 3-4a
	Right Planetary Fig 3-5
	Right Drive Motor Fig 3-6
	Track Roller Fig 3-7
	Tension Fig 3-8
	End Idler Fig 3-9
	Track Tension Cylinder Fig 3-10
	Components-Track Tension Cylinder Fig 3-10a
	Ground Drive Brake Valve Fig 3-11
	Components-Ground Drive Brake Valve Fig 3-11a
	Right Track-T/P Selector Valve Fig 3-12
	Components-Track-T/P Selector Valve Fig 3-12a
	Left Track-T/P Selector Valve Fig 3-13
	Case Drain Manifold Fig 3-14
	Left Lift Cylinder Fig 3-15
	Components-Lift Cylinder Fig 3-15a
	Right Lift Cylinder Fig 3-16
	Outrigger-Left Fig 3-17
	Components-Outrigger Cylinder Fig 3-17a
	Outrigger-Right Fig 3-18
	Stakedown/Rack 3 Bank Valve Fig 3-19
	Components-3 Bank Valve Fig 3-19a
	Rops Fig 3-20

	Cab - Section 4
	Platform (SN 450-) Fig 4-1r02
	Platform (SN 418-449) Fig 4-1r01
	Platform (SN 401-417) Fig 4-1
	Components-Cylinder 1 1/2x6 Fig 4-1z01
	Base Mount Fig 4-2
	Components-Cylinder 3x9 Fig 4-2z01
	Seat Fig 4-3
	Seat Console (SN 450-) Fig 4-4r01
	Seat Console (SN 401-449) Fig 4-4
	Operator Console RH (SN 450-) Fig 4-5r01
	Operator Console RH (SN 401-449) Fig 4-5
	Console Gauges/Switch Fig 4-6
	Joystick Panel RH Fig 4-7
	Components-Joystick Panel RH Fig 4-7z01
	Operator Console LH Fig 4-8
	Joystick Panel LH Fig 4-9
	Components-Joystick Panel LH Fig 4-9z01
	Console-Cab Functions Fig 4-10
	Blower/Duct (SN 450-) Fig 4-11r01
	Blower/Duct (SN 401-449) Fig 4-11
	Heater Hose Fittings Fig 4-12
	A/C Condenser (SN 450-) Fig 4-13r01
	A/C Condenser (SN 401-449) Fig 4-13
	Cab Windows (SN 403-) Fig 4-14r01
	Cab Windows (SN 401-402) Fig 4-14
	Cab Sides Fig 4-15
	Components-Cab Side Fig 4-15z01
	Components-Cab Side Fig 4-15z02
	Cab Roof (SN 454-) Fig 4-16r01
	Cab Roof (SN 401-453) Fig 4-16
	Door W/Wiper Fig 4-17
	Work Lights Fig 4-18
	Electrical Panel Fig 4-19
	Cab Toolbox Door (SN 450-) Fig 4-20

	Engine - Section 5
	Engine Mount Fig 5-1
	Components-Engine Fig 5-1z01
	Components-Engine Fig 5-1z02
	Remote Oil Filter Fig 5-2
	Cooling Package Fig 5-3
	PC Pump Fig 5-4
	T/P Ground Drive Pump Fig 5-5
	Components-T/P Ground Drive Pump Fig 5-5z01
	Water/Ground Pump Fig 5-6r01
	Water/Ground Pump Fig 5-6
	Components-Water/Ground Pump Fig 5-6z01
	Rotation Pump Fig 5-7
	Components-Rotation Pump Fig 5-7z01
	Dual Shuttle Valve Fig 5-8r01
	Dual Shuttle Valve Fig 5-8
	Engine Bay Shields Fig 5-9
	Main Door Fig 5-10
	Door Electrical Panel Fig 5-11
	Start Relay Fig 5-12
	Air Cleaner Fig 5-13
	Components-Air Cleaner Fig 5-13z01
	Muffler Fig 5-14
	Charged Air Tube Fig 5-15
	Fuel Tank (S/N 430-) Fig 5-16r01
	Fuel Tank (S/N 401-429) Fig 5-16
	Battery Fig 5-17
	Hydraulic Return Manifold Fig 5-18
	Hydraulic Enable/Manifold Fig 5-19
	Components-Hydraulic Enable/Manifold Fig 5-19z01
	Oil Tank (S/N 437-) Fig 5-20r01
	Oil Tank (S/N 401-436) Fig 5-20
	Tower Bulkhead Fig 5-21
	Rotation Torque Limiter Valve (S/N 433-) Fig 5-22r01
	Rotation Torque Limiter Valve (S/N 401-432) Fig 5-22
	Components-Rotation Torque Limiter Valve (S/N 433-) Fig 5-22z01r01
	Components-Rotation Torque Limiter Valve (S/N 401-432) Fig 5-22z01
	Charge Accumulator Fig 5-23
	Components-Manifold Accumulator Valve Fig 5-23z01
	Cooler Housing Fig 5-24
	Hydraulic Oil Cooler Fig 5-25
	CabTilt Swing Valve Fig 5-26r01
	CabTilt Swing Valve Fig 5-26
	Components-Cab Tilt Swing Valve Fig 5-26z01
	Engine Bay Controller Fig 5-27

	Rack - Section 6
	Rack (SN 403, 405-) Fig 6-1r01
	Rack (SN 401-402 & 404) Fig 6-1
	Rear Proximity Switch Fig 6-2
	Rack Pivot Pin Fig 6-3
	Carriage Fig 6-4
	L1 Thrust Pullback Motor Fig 6-5
	Components-Thrust Pullback Motor Fig 6-5z01
	L2 Thrust Pullback Motor Fig 6-6
	R1 Thrust Pullback Motor Fig 6-7
	R2 Thrust Pullback Motor Fig 6-8
	Components-Thrust Pullback Motor/W Brake Fig 6-8z01
	T/P Motor Brake Valve Fig 6-9
	Components-T/P Motor Brake Valve Fig 6-9z01
	2 SPD-Thrust Pullback Valve Fig 6-10
	Components-2 SPD Thrust Pullback Valve Fig 6-10z01
	3 SPD-Rotation Valve Fig 6-11
	Gearbox Case Drain Manifold Fig 6-12
	Lock Cylinder Fig 6-13
	Components-Lock Cylinder Fig 6-13z01
	Gearbox (SN 453-) Fig 6-14r02
	Gearbox (SN 414-452) Fig 6-14r01
	Gearbox (SN 401-413) Fig 6-14
	Components-Water Swivel (SN 453-) Fig 6-14z01r01
	Components-Water Swivel (SN 414-452) Fig 6-14z01
	Front Rotation Motor (SN 401-413) Fig 6-15
	Components-Rotation Motor Fig 6-15z01
	Rear Rotation Motor Fig 6-16
	Components-Rear Rotation Fig 6-16z01
	Cross Over Relief Valve Fig 6-17
	Components-Cross Over Relief Valve Fig 6-17z01
	Encoder-Rotation Fig 6-18
	Encoder-Thrust Pullback Fig 6-19
	Mount Water Line (SN 453-) Fig 6-20r02
	Mount Water Line (SN 414-452) Fig 6-20r01
	Mount Water Line (SN 401-413) Fig 6-20
	Drive Chuck Fig 6-21
	Components-Drive Chuck FST II Fig 6-21z01
	Components-Drive Chuck FST I Fig 6-21z02
	Flow Divider Fig 6-22
	Drive Chuck/Wire Line Fig 6-23
	Components-Drive Chuck/Wire Line Fig 6-23z01
	Hose Carrier Fig 6-24
	Components-Hose Carrier Fig 6-24z01
	Rod Indicator Fig 6-25
	Rack Controller Fig 6-26

	Vise - Section 7
	Vise (SN 449-) Fig 7-1r01
	Vise (SN 401-448) Fig 7-1
	Front Left Clamp Cylinder (SN 449-) Fig 7-2r01
	Front Left Clamp Cylinder (SN 401-448) Fig 7-2
	Components-Clamp Cylinder (SN 449-) Fig 7-2z01r01
	Components-Clamp Cylinder (SN 401-448) Fig 7-2z01
	Front Right Clamp Cylinder (SN 449-) Fig 7-3r01
	Front Right Clamp Cylinder (SN 401-448) Fig 7-3
	Rear Left Clamp Cylinder (SN 449-) Fig 7-4r01
	Rear Left Clamp Cylinder (SN 401-448) Fig 7-4
	Rear Right Clamp Cylinder (SN 449-) Fig 7-5r01
	Rear Right Clamp Cylinder (SN 401-448) Fig 7-5
	Vise Die-3.50 FST I (SN 449-) Fig 7-6r01
	Vise Die-3.50 FST I (SN 401-448) Fig 7-6
	Left Rotation Cylinder (SN 449-) Fig 7-7r01
	Left Rotation Cylinder (SN 401-448) Fig 7-7
	Components-Rotation Cylinder Fig 7-7z01
	Right Rotation Cylinder (SN 449-) Fig 7-8r01
	Right Rotation Cylinder (SN 401-448) Fig 7-8
	Vise Shift Cylinder (S/N 454-) Fig 7-9r01
	Vise Shift Cylinder (S/N 401-453) Fig 7-9
	Components-Shift Cylinder (S/N 454-) Fig 7-9z01r01
	Components-Shift Cylinder (S/N 401-453) Fig 7-9z01
	Vise Valve (SN 449-) Fig 7-10r01
	Vise Valve (SN 401-448) Fig 7-10
	Components-Vise Valve Fig 7-10z01
	Zap Alert Fig 7-11
	Vise Controller Fig 7-12
	Centering Cylinder (SN 449-) Fig 7-13

	Rod Loader - Section 8
	Rod Loader Fig 8-1
	Front Rod Position Fig 8-2
	Front Cylinder Rod Position Fig 8-3
	Components-Cylinder Rod Position Fig 8-3z01
	Front Loader Arms/Fingers 3.5 FST Fig 8-4
	Rear Rod Position Fig 8-5
	Rear Cylinder Rod Position Fig 8-6
	Rear Rod Arms/Fingers 3.5 FST Fig 8-7
	Front Rod Rotate Cylinder Fig 8-8
	Components-Rod Rotate Cylinder Fig 8-8z01
	Rear Rod Rotate Cylinder Fig 8-9
	Front Push Cylinder Fig 8-10
	Components-Push Cylinder Fig 8-10z01
	Rear Push Cylinder Fig 8-11
	Rod Loader Valve Fig 8-12
	Components-Rod Loader Valve Fig 8-12z01
	Rod Box-(Tall) 3.5 FS II Fig 8-13
	Rod Box/Decals-(Tall) Fig 8-13z01
	Rod Box Cover/Decals-(Tall) Fig 8-13z02
	Rod Box-(Short) 3.5 FS II Fig 8-14
	Rod Box/Decals-(Short) Fig 8-14z01
	Rod Box Cover/Decals-(Short) Fig 8-14z02
	Rod Box-(Tall) 3.5 FS I Fig 8-15
	Rod Box-(Short) 3.5 FS I Fig 8-16

	Auto Rod Greaser - Section 9
	Bucket Auto Greaser Mount (SN 449-) Fig 9-1r02
	Bucket Auto Greaser Mount (SN 424-448) Fig 9-1r01
	Bucket Auto Greaser Mount (SN 401-423) Fig 9-1
	Bucket Auto Greaser (1 Gallon) (SN 424-) Fig 9-2r01
	Bucket Auto Greaser (1 Gallon) (SN 401-423) Fig 9-2
	Bucket Auto Greaser Valve Fig 9-3
	Components-Bucket Auto Greaser Valve Fig 9-3z01
	Bucket Auto Greaser Cylinder (SN 424-) Fig 9-4r01
	Bucket Auto Greaser Cylinder (SN 401-423) Fig 9-4
	Components-Bucket Greaser Cylinder Fig 9-4z01
	Bucket Auto Greaser Follower (1 Gallon) (SN 424-) Fig 9-5r01
	Bucket Auto Greaser Follower (1 Gallon) (SN 401-423) Fig 9-5

	Ground & Safety - Section 10
	Voltage Stake Fig 10-1
	Voltage Stake Components Fig 10-2
	Features Gloves - Boots - Cones Fig 10-3

	Water Pump Options - Section 11
	Platform Fig 11-1
	Hand Rail Platform Fig 11-2
	Water Line (SN 449-) Fig 11-3r02
	Water Line (SN 414-448) Fig 11-3r01
	Water Line (SN 401-413) Fig 11-3
	Water Valve Fig 11-4
	Components-Water Valve Fig 11-4z01
	Ball Valve Fig 11-5
	Components-Water Shut-Off Valve Fig 11-5z01
	Components-Cylinder 1 X 3 1/2 Fig 11-5z02
	Drive Motor Fig 11-6
	Components-Drive Motor 75CC Fig 11-6z01
	Piston Wash (S/N 449-) Fig 11-7r01
	Piston Wash (S/N 401-448) Fig 11-7
	Antifreeze Tank Fig 11-8
	Component-Ball Valve Fig 11-8z01
	Wand Fig 11-9
	Water Pump -Aplex 200 GPM (SC170) Fig 11-10
	Components-Power Frame Fig 11-10z01
	Components-Crankshaft Fig 11-10z02
	Components-Lube Fig 11-10z03
	Components-Fluid Fig 11-10z04
	Components-Suction/Discharge Valve Fig 11-10z05
	Components-Poston 4" Fig 11-10z06
	Components-Special Tools Fig 11-10z07
	Water Pump Kerr 200 GPM (KA5500PT) Fig 11-11
	Components-Outer Fig 11-11z01
	Components-Power/Fluid s Fig 11-11z02
	Components-Piston Wash Pump Drive Fig 11-11z03
	Components-Gearbox Fig 11-11z04
	Components-Suction/Discharge Valve Fig 11-11z05
	Components-Special Tools Fig 11-11z06
	Components-Outlet Fig 11-11z07

	Crane - Section 12
	Crane Fig 12-1
	Components-Crane Fig 12-1z01
	Components-Base Fig 12-1z02
	Components-Gear Rotation Fig 12-1z03
	Mast Fig 12-1z04
	Components-Lower Cylinder Fig 12-1z05
	Components-Winch Fig 12-1z06
	Lower Boom Fig 12-1z07
	Boom Extension Fig 12-1z08
	Components-Extension Cylinder Fig 12-1z09
	Components-Winch/Cable/Hook Fig 12-1z10
	Crane Outrigger Fig 12-2
	Crane Electronic Fig 12-3
	Crane Control Valve Fig 12-4
	Components-Crane Control Valve Fig 12-4z01

	Hydraulic Hose Diagram - Section 13
	Implement/Cab (SN 449-) Fig 13-1r01
	Implement/Cab (SN 401-448) Fig 13-1
	Ground Drive (SN 449-) Fig 13-2r01
	Ground Drive (SN 401-448) Fig 13-2
	Water Fig 13-3
	Rotation (SN 449-) Fig 13-4r01
	Rotation (SN 401-448) Fig 13-4
	Thrust/Pullback (SN 449-) Fig 13-5r01
	Thrust/Pullback (SN 401-448) Fig 13-5
	Vise (SN 449-) Fig 13-6r01
	Vise (SN 401-448) Fig 13-6
	Rod Loader (SN 449-) Fig 13-7r01
	Rod Loader (SN 401-448) Fig 13-7
	Accumulator Cooler (SN 449-) Fig 13-8r01
	Accumulator Cooler (SN 401-448) Fig 13-8
	Auto Grease Fig 13-9
	Crane Fig 13-10

	Electrical Harness - Section 14
	Harness-Cab Right Console Fig 14-1
	Harness-Cab Center Fig 14-2
	Harness-Cab Left Console Fig 14-3
	Harness-Engine To Cab Jumper Fig 14-4
	Harness-ECU To Main Fig 14-5
	Harness-Engine Fig 14-6
	Harness-Rear Fig 14-7
	Harness-Rack 15ft Fig 14-8
	Harness-Hose Carrier 15ft Fig 14-9
	Harness-Battery Fig 14-10
	Harness-Crane Fig 14-11


